@ I1SEKI

TRACTOR TLE4490E4

TLE4490F-SZVREAASVREAASZVREA SVREA,SZVREAG

1833—097—1 00—00 Printed in Japan November,2016



Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for TLE4490 tractors are listed in this

parts catalogue.

1) MODEL TYPE

Feeeves FOUR WHEEL DRIVE
Seveees STANDARD MECHANICAL
VARRERR WITH SEAT

Veeoooo REMOTE VALVE 1ST
Reevves REAR  ROPS

Aveeees CENTER ROPS

E4ee--- EUROPE

KEY | PART CODE DESCRIPTION 3 TYPE OF MODEL % 8 R| REMARKS
C | SSMABM | SSM4BF | SSM4BG | SRMAEM | SRMASF | SRM48G| C | L
1 |8595-211-001-20 | CASE/UPPER * f
14| 8657-201-081-00 | CASE/UPPER * [ i
2 | 8595-211~002-10 | CASE/LOVER * 1 1
3 | vs23-100-801-80 | PIN * i l
4 | v211-260-803 BOLT, SENS * ¢ ¢
£ L g ;
o By
H 2
N A
A i
]

2al
OO OO 6 OO® @

D KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.

@ LH ™ and RH~ on the parts name are described against the moving

direction of the machine or are described on the condition how to install

parts on the machines.



SPC : The following symbol classifies parts to be used for machines.

-

"%~ means standard parts.

-

" T~ shows that the parts can be installed as optional parts.

"R~ shows that the parts can be used as applicable parts to replace

originally equipped parts.

Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
"1~ is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number

—229 means serial number up to 229.

230— means serial number 230 and after.

ITC : Interchangeability
17 --0LD < NEW

New parts can be used in place of the old parts.
27 ---0LD — NEW

0ld parts can be used in place of the new parts.
"37 ---0LD —< NEW

0ld parts and new parts can not be replaced each other.

COL : Color code
Color is signified with color code number for colored parts.

Please see the color list shown in the next page.

GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color :
The following colors are used color parts.
COLOR SPRAY TYPE PAINTS 4K DRUM PAINTS 16K DRUM
COLOR

CODE PARTS CODE PARTS CODE PARTS CODE
41 | NEOBLUE 1300-985—-001-20 1300-985-003-00 1300-985-004-00
6G | SUMMERWHITE 1300-958-001-20 1300-958-003-00 1300-958-004—00
7F | MIRROR BLACK 1300-954-001-20 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers :

For chassies&engines serial number is shown on the LABEL.

Please see

Chassies engines

MODEL
VERSION

NO.
YEAR

L=t HRERIEGRX S
ISEKI & CO,, LTD.

L=t HRERIEGRX S
ISEKI & CO,, LTD. MADE IN JAPAN

5. Parts Order
1) When you order parts, please make sure of correct numbers.
2) When substitute parts is available, the part number ordered will be
automatically turned to a new part number.
3) Please be sure to use “ISEKI GENUINE PARTS” .
Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



**x* Structure Table of Model **=*

.
L
M |EFFFFF
45SSS|S
0Olavvzzlz
9RRV V|V
DoEERRR
£|E44EEE
4 A44la
L AlG
FIG.
1 * * % k%%
2 * % % k%%
3 * % % k%%
4 * % % k%%
5 * * % k%%
6 * % % k%%
7 * % % k%%
8 * % % k%%
9 * % % k%%
10 * % % k%%
11 * % % k%%
12 * % % k%%
13 * % % k%%
14 * % % k%%
15 * % % k%%
16 * % % k%%
17 * % % k%%
18 * % % k%%
19 * % % k%%
20 * % % k%%
21 * % % k%%
22 * % % k%%
23 * % % k%%
24 * % % k%%
25 * % % k%%
26 * % % k%%
27 * * % k%%
28 * % % k%%
29 * % % k%%
30 * % % k%%
31 * * % k%%
32 * * % k%%
33 * % % k%%
34 * % % k%%
35 * % % k%%
36 * * % k%%
37 * % % k%%
38 * * % k%%
39 * % % k%%
40 * % % k%%
41 * % % k%%
42 * % % k%%
43 * * % k%%
44 * * % k%%
* * % k%%




**x* Structure Table of Model ***

.
L
M|EFFFFF
4SSSS|S
Ol4avvzzlz
9RRV V|V
DoEERRR
|[E44EEE
4 A4a4la
L AlG
FIG.
46 * % k% k% |*%
47 * % k% k% |%
48 * % k% k% |%
49 * % k% k% |%
50 * % k% k% |*%
51 * % k% k% |%
52 * % k% k% |%
53 * % k% k% |%
54 * % k% k% |%
55 * % k% k% |%
56 * % k% k% |%
57 * *|*
58 * *
59 **
60 * * *
61 * % k% k% |%
62 * % k% k% |%
63 * % k% %
64 *
65 * % k% k% |%
66 * % k% k%
67 * % k% k%
68 * *
69 * * *
70 * *
71 * * *
72 * % k% k%
73 * % k% k%
74 **
75 * % k% k%
76 TTTTT
77 TTTTT
78 TTTTT
79 T T T
80 T T T
81 TTTTT
82 TTTTT
83 T T T
84 T T T
85 TTTTT
86 TTTTT
87 TTTTT
88 * % k% k%
89 * % k% k%
* % k% k%

90




**x* Structure Table of Model **=*

.
L
M |EFFFFF
45SSS|S
0Olavvzzlz
9RRV V|V
DoEERRR
£|E44EEE
4 A44la
L AlG
FIG.
91 * * % k%%
92 * % % k%%
93 * % % k%%
94 TTTTT




FIG.25 FI1G.69,71

FIG.23 FIG.57,58
FIG.19,20 FIG.24
FIG.56 '\ FIG.26
FIG.22,34,35 \ Y FIG.66
FIG.5,61,65,67 7 "’\S FIG.21,42~51
FIG.4 ,ﬂ‘ FIG.55
FIG.32

N p ";

AL

FI1G.53, 63, 64

FI1G.36~41 xS FIG.7
F1G.54 FI1G.6,8~18,59, 60

FI1G.68,70




Contents

TLE4490E4

ENGINE(E4CG-WB34)

SHORT BLOCK ENGIASSY :++-reeersessessesreaemeaeaiaiaieiestesiessesssssessssssssessesssssssssesesnns Fig.
CYLINDER HEAD:++++eesteeseeateestrieeiueiteiteaisise et iseatsssteste s sse s ssesassesssssssssssssessnens Fig.
CYLINDER HEAD COVER:+++++-sesseeseeseestassestestestestestestesteaseaessesssssessssssnsssssssssssssssss s Fig.
TN o Y TN T T =70 I SRR Fig.
EXHAUST MARNIEOLD:++w++-+esessessessessesesseaiataiaiestestestessessessessesssassssessessessesssesssses Fig.
CYLINDER BLOCK -+++eseeteareeseaseateatmiateieitsitsstestsstesssssessessesssssessesssssesssssesssssssaesasssns Fig.
BEARING/UNDER SIZE (OPTION):w++w+ssssessssrsessssssiasssssssisisis s Fig.
P ] (I =N ORI Fig.
o N =3 =] NN B =2 P Fig
TIMING GEAR CASE -+++e-seereereessestratritesteatesteieateaeaeateeetesestestestestessessesssssessessessssseas Fig
I T == T OSSO Fig
7 R4 =2 Fig
Loy Y I 1N = PR OSO Fig
PISTON - +#-++++sesersessessesseateasease e st e st e e e st et e st et et et e b e st e b e et e b e s b e s b e e b e e b e e b e e sseae e s e e et et Fig.
PISTON/OVER SIZE (OPTION):w++wrsessessessessessssssssssssnsis st Fig.
LT ] 7N = OO Fig.
1] T =1, =2 PSR PURORRRO Fig.
WATER PUMP: -+ eeeesseetesteatesteateateatesteastase st sse st st st st ste st stestesbestessessessesseeneese e Fig.
107010 T 1 N[l =7\ O PTOPOPR Fig.
INJECTION NOZZLE: -+ +essessessearesseauarsaiasesietestestessestestesssssesseaseassasessseeassessesesse s Fig.
INJECTION PUIMP -+ seeseeseessesuestesteatestesteasestesseasesssesessessestess st saessestessessessesseessasesseens Fig.
T I = =) =T Fig.
0 YN = = = TR Fig.

ELECTR'C (l) ................................................................................................................ Flg

© 00 N o o b~ W N B

N N N NN P B P R R RB R R R
A W N P O © 0 N O 00 M W N B O



ELECTRIC (2) ................................................................................................................ Flg 25

REPAIR PARTS(OPTION )+ #tsssssstssststsst sttt Fig. 26
COMPONENT PARTS

FOR 6215-300-045-10 ON [Fig.020 ++ s+ sssssemesssssstassstssiss sttt Fig. 27
COMPONENT PARTS

FOR 6215-600-119-20 ON Q.02+ +ssssssessssssesssssssussstssistiisinis it Fig. 28
COMPONENT PARTS

FOR 6281-100-010-50 ON Fig.024 -+ +sssresssssessssesssssssesissists sttt Fig. 29

COMPONENT PARTS
FOR 6281-200-004-00 ON .24+ +x+sssesssssmssssssssesistssistsisisi it Fig. 30



10

Contents

CHASSIS

RADIATOR SYSTEM - +++e-reereereersessessessestestesieseitsasisseatastetestessessestessestessessessessssssassaneas Fig.
MUFEELER SYSTEM:+++esessesseseesessesteestestaseateitastatesteisssestessassssessesssssssessssessessssessessssens Fig.
CLEANER(AIR)SY STEM::+essesseesesseessessesesins st Fig.
TANK(FUEL)SYSTEM:+srsesessesesse sttt Fig.
ACCELERATOR SYSTIEM - +eereereeeeesseareeimmiurieaiteaeeiteaseississeasteasesssssessessssssesssesns Fig.
CLUTCH(MAIN)SY STEM:swsseeseeseeseessessnsssesss st Fig.
PEDAL(CLUTCH)SYSTEM: +rrssessessessessssssesiniis s Fig.
CASE(TRANSMISSION/FRONT)SYSTEM :++evrrsrsesssssssssssisssiisiisis s Fig.
GEAR(REVERSE)SY STEM::+wssesessesserssssssssstis sttt Fig.
GEAR(PTO/INPUT)SYSTEM :wsessessessesseessssesssssss st Fig.
GEAR(MA'N)SYSTEM .................................................................................................. Flg
GEAR(SUB)SY STEM:s-ssrsssessetetsesse sttt Fig.
GEAR(AWD)SY STEM:++ersseserssessesss sttt Fig.
SHAFT(PTO/REAR)SY STEM :++rrrsrsessesssseissssss s Fig.
COVER(PTO/MID)SYSTEM :+seesesersesessesesss sttt Fig.
CASE(TRANSMISSION/REAR)SY STEM - -r+sssrsesssssrssrssssisissssssiisiiss s Fig.
SHIFT(REVERSE)SY STEM:++esessessesssssssssesssssisis s Fig.
SHIFT(MAIN)SY STEM - cesrsseseseesesesss ettt Fig.
SHIFT(SUB)SYSTEM: wsessessessessessssssessesist sttt Fig.
SHIFT(AWD)SY STEM :ssersssermesesses et Fig.
SHIFT(PTO)SYSTEM:wsersrserssessessesesssss sttt Fig.
LEVER(REVERSE)SYSTEM :++rstssrssesessetssssiss sttt Fig.
LEVER(MAIN)SYSTEM:w:sesseesessesserssssaesissis s Fig.
LEVER(SUB)SYSTEM-:++-ssesessessessesssessesietiesss sttt s Fig.
LEVER(AWD)SY STEM:+++ssesseesessessessssssnssnts ettt Fig.
LEVER(PTO)SY STEM:sesstrserseesssrtesse st Fig.

PlNlON(DRIVE/REAR)SYSTEM .................................................................................. Flg

© 00 N O 0o b~ W N PP

N RN NN N NNDNDR R P R R B R RB R
N o 0 W N P O © N o O W N RO



CASE

(DIFFERENTIAL GEAR/REAR)SY STEM e eressssesssssssssssssssinssisisisisinisisississ Fig.
HOUSING(AXLE/REAR)SY STEM:errrrtststsssssssts sttt Fig.
PEDAL

(CLUTCH/DIFFERENTIAL GEAR)SYSTEM - esrrrressssssssssnsniissssinisisisssns Fig.
BRAKE SY ST rrreeeeeeeeeeansssetttaaammnttttttataaattsettaaaaaanssstaaaeaaasssiraaaseaassseaaaasaaansees Fig.
PEDAL(BRAKE)SY STEM sttt Fig.
LEVER(BRAKE/PARKING)SY STEM:wwtrtrtssesssrstststsssasisiis ittt Fig.
WHEEL(STEERING)SY STEM -ttt essstsssss sttt Fig.
CONTROLLER(STEERING)SYSTEM:eesrrsssessssssssassssissirsisisisisis s Fig.
BRACKET(AXLE)SY STEM « -+ eesstesssssssssstatssssssss it Fig.
SHAFT(DRIVE/FRONT)SY STEM e eesssassssss sttt Fig.
CASE

(DIFFERENTIAL GEAR/FRONT)SYSTEM e eeresesessssssssssssssisiiisiisis Fig.
HOUSING(AXLE/FRONT)SY STEM:reereesesssssssssssssssssssiassisisisisisssisisisisssisss Fig.
CASE(GEAR/FRONT)SY STEM(L/2)(2/2):+ssseresssesesssssssssssssssisinisininsiiinisiisises Fig.
ROD(THE)SY ST EM ettt s Fig.
CASE(CYLINDER)SY STEM:eeeesessssssssssassssssssissst st Fig.
LEVER(POSITION)SY STEM(L1/3)-(3/3)++srererersrsrersrssssssssssssisitissssis s Fig.
COVER(METAL/RELIEF)SY STEM: ettt Fig.
PIPING(MAIN)SY STEM(L/2)(2/2):++swstsresssssssssasssssssststtssstissti sttt Fig.
PIPING(SUB)SY STEM e esesssrssssssssssass s Fig.
VALVE(REMOTE/LST)SY STEM - rrssssesssssssssstsssatsisssiii i Fig.
LI (BP) S Y ST E M e e seresesses st Fig.
ROD(LIFT)SY ST E M et eses ettt s Fig.
BRACKET(LINK/TOPR)SYSTEM« ettt Fig.
BRACKET(DRAW BAR)SY STEM «eeesesesssssssssssssssssssisisisisisisisisi i Fig.
HOOD SY ST wrrrrrereeeeessamssnnntaestaasttstt s s sttt e et e s s e e e s e e Fig.
GRILLE SY ST ##ewwettessssssssettestaausunntttasaastttttte st e s s s Fig.
COVER(SIDE)SY STEM :eeeeseressss ettt Fig.
FENDER SYSTEIM:++++rrreeeeeeeeeetasststtaaaaamsttntttaaaaasttttttaaaaaasssstaaaa sttt aasssseaaaeaaasnnes Fig.
GUIDE(LEVER)SY STEM sttt Fig.

SEAT SYSTEM(Z TYPE) ............................................................................................... Flg

28
29

30
31
32
33
34
35
36
37

38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57

11



12

BRACKET(SEAT)SYSTEM

(EXCEPT Z TYPE): ++-ssvveeesssssssmsssssesssssssssssssessssssssssssees s Fig.
MOUNT(ROPS)SYSTEM(A TYPE):+++---vvveeesssssssssssssrssssssssssssessssssssosssssess oo Fig.
MOUNT(ROPS)SYSTEM

(EXCEPT A TYPE) ..................................................................................................... Flg
FLOOR(ERONT)SYSTEM--rrrrrsss-svsseressssssssisssssessssssosssseessssssossssses s Fig.
FLOOR(REAR)SYSTEM:++++--vvcceess15555sssssee 5o Fig.
ELC.(FRONT)SYSTEM(EXCEPT G TYPE):++++---crersssveseressssosseessssoseeessssooseeesssoe Fig.
ELC.(FRONT)SYSTEM(G TYPE): +---srreerssssssssssserssssssssssssssssssssossssesssssssoossseesssss Fig.
ELC.(MAIN)SYSTEM(L/2)(2/2)-+++++--+-veeesssssssssseeessssssssssssessssssossseees s Fig.
ELC(REAR)SYSTEM(]_/Z)(Z/Z) ...................................................................................... Flg
ELC.(PANEL/INSTRUMENT)SYSTEM:+++--vvvveeessssssossssssssssssssssssesssssssossssesssss Fig.
FRAME(ROPS/CENTER)SYSTEM

(A TYPIE) +vvvveeess51-o0ss s Fig.
FRAME(ROPS/UPPER)SYSTEM

(EXCEPT A TYPE) ---vrertss11sssssees 10000 Fig.
FRAME(ROPS/LOWER)SYSTEM(A TYPE) ................................................................. Flg
FRAME(ROPS/LOWER)SYSTEM

(EXCEPT A TYPE) --rreerssssssssssssesssssssssssssesssssssssssess s Fig.
ORINAMEN T4+ ees1eeess ettt Fig.
LABEL(CONTROL)+++++-vssseeessssssssssssees s Fig.
LABEL(CONTROL/ROPS)(A TYPE):+++++----veeerssssssssssseessssssisssseessssssosssseee s Fig.
LABEL (CAUTION) -+---r++1115550s5eee 100500 Fig.
OPTIONAL PARTS
PTO(MID/EA)SET(OPTION)(L/2)(2/2):+++++--wveeeeessssssosssssessssssssssssssesssssssssseessssssooe Fig.
WHEEL(REAR/13.6-28/LH,RH)ASSY

(OPTION)++++++++-vveeeee 052 Fig.
WHEEL(REAR/13.6-24/LH,RH)ASSY

(OPTION)-++++++vsvssees s Fig.

WHEEL(REAR/475/65D20)ASSY

(EXCEPTA TYPE)(OPT'ON) .................................................................................... Flg

58
59

60
61
62
63
64
65
66
67

68

69
70

71

72

73

74
75

76

77

78

79



WHEEL(REAR/355/80D20)ASSY

(EXCEPT A TYPE)(OPTION) ---rrrrsssssssssseesssssssssssseesssssssosssses s Fig.
WHEEL(FRONT/9.5-16/LH,RH)ASSY

(OPTION)-+++++++-5veeeee s Fig.
WHEEL(FRONT/8-16/LH,RH)ASSY

(OPTION)r++++++-vvseeeessssssssss s Fig.
WHEEL(FRONT/29X12.00-15)ASSY

(EXCEPT A TYPE)(OPTION)---++--veeeesssooeees oo Fig.
WHEEL(FRONT/212/80D15)ASSY

(EXCEPT A TYPE)(OPTION) -+--rtr+1+ssvssseeessssssssssseessssssoosssees s Fig.
CONTROL(DRAFT)SET(OPT'ON)(1/2)(2/2) ................................................................ Flg
PLUG(MI8)ASSY (OPTION):-+--vrrsssssssssseeessssssssssssess s Fig.
VALVE(REMOTE/2RIEA)SET(OPTION)-++++++-vvveeeesssssssssssseesssssssssseees oo Fig.

COMPONENT PARTS

COMPONENT PARTS

FOR K200-288-000-00 ON i 45+« ssesssssssssssssssss ittt Fig.
COMPONENT PARTS

FOR K211-107-000-00 ON g 45+ wststeststrsstsststtnis ittt Fig.
COMPONENT PARTS

FOR 1646-407-670-20 ON [Figf. 35+ ertrsreressssssssssststsi st Fig.
COMPONENT PARTS

FOR 1772-654-210-00 ON g 66+« erssresssssssssssssssssssssisisisisisiii i Fig.
COMPONENT PARTS

FOR 1802-209-200-10 ON g 10+ +eereeresesssssssssssssssisisisiss Fig.
COMPONENT PARTS

FOR 1824-102-220-00 ON g4+ eesesesesesssssssssssssisisis i Fig.

COMPONENT PARTS

FOR 1837-512-300-00 ON Fig.47,87 .......................................................................... Fig.

80

81

82

83

84

85

86
87

88

89

90

91

92

93

94

13



14

WIRING DIAGRAM

WIRING DIAGRAM(1/4)
WIRING DIAGRAM(2/4)
WIRING DIAGRAM(3/4)
WIRING DIAGRAM(4/4)



ENGINE

E4CGWB34---TLE4490E4

6008-097-590-00






17

FIG. 1 SHORT BLOCK ENGIASSY

%)
N4
o
<
=
w
o
oxa
0O u
-+ 0
-~ |
w
[a)]
(@)
=
S
WS
> =
=
oo
4,AI4
//X:UV
> -iuf_.ﬁ
%.f..:
prd
o
K
2
l
[a)
w
@)
@)
O
T
8l 2
m__ o
<
Yo}
—
o
o| >
2 o
3| x

1 16008-010-137-00 SHORTBLOCKENGIN ASSY | T




18

FIG. 2 CYLINDER HEAD

6008-101 -0100,6008-101 -0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

0o--

—0o0

TGO

REMARKS

6211-110-100-60

CYLINDERHEAD ASSY

WB34
1

6209-610-003-00

CUP/SEALING/50

6209-605-004-10

PLUG/PT1/2

6212-569-002-00

SEAL,OIL

V682-200-000-60

BALL,STEEL

6209-610-004-00

CUP/SEALING/20

P W R AN

6211-141-047-10

GASKET/CYLINDERHEAD

6209-000-005-00

BOLT

O[O0 |N O 0D WN|F-

6209-300-014-00

STUD

k| k| K[ X | X | | X XOTDW®W




FIG. 3 CYLINDER HEAD COVER

6008-110G-0100

19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

TIO

REMARKS

6211-170-009-10

COVER/CYLINDER/HEAD

WB34
1

6211-179-013-10

RUBBERFLANGE

6211-179-017-10

SPRING

6211-179-018-00

SEAT/SPRING

6211-179-019-00

COVER/BLOWBY

V195-164-008-30

SCREW/TAPPING

6211-751-001-10

CAP,OIL FILLER

6211-173-007-20

SEAL/CYLINDER HEAD C

© 00N OGS~ WN P

6209-490-002-10

NUT/CAP

6209-572-003-00

GASKET

6209-360-079-30

HOSE/RUBBER

6213-721-022-00

ORIFICE

| k| k| K| X[ K| k| ¥ X X FXOTWOW

R R W W R R AR R R R




20

FIG. 4 INLET MANIFOLD

6008-120 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG
WB34
1

—0o0

TGO

REMARKS

6214-110-005-20

MANIFOLD/INLET ASSY

6214-115-008-00

GASKET/INLETMANIFOLD

1

wW(N |-

V231-360-802-50

FLANGEBOLT/M8X25

¥ ¥ X|OTWOW

8




6008-140D-0100

FIG. 5 EXHAUST MANIFOLD

21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

o--

—OoO0

TIO

REMARKS

6214-141-063-00

MANIFOLD/EXHAUST

WB34
1

6214-145-007-00

GASKET/EXHAUST MANIF

V211-560-802-50

BOLT,S/M8X25/7T

V201-360-805-50

BOLT/M8X55/7T

6209-300-007-00

STUD

3817-401-001-00

NUT/MO08

V304-460-008-00

NUT/M8/7T

V401-160-008-00

WASHER,SP/M8

N N W W w N R,

© 00N OGS~ WN P

6901-910-835-00

BOLT,SEMS/M8X35

k| k| X[ XX k| X XOTDW




22

6008-202D-0100

FIG. 6 CYLINDER BLOCK

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

—0o0

TGO

REMARKS

6211-210-063-80

CYLINDERBLOCK ASSY

WB34
1

6209-000-006-00

BOLT

10

6209-610-007-00

CUP/SEALING/16

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

6209-610-003-00

CUP/SEALING/50

AP WDN

6209-605-007-10

PLUG/PT1/8

=
o

6209-605-004-10

PLUG/PT1/2

O[O0 |N O 0D WN|F-

6212-531-008-30

PIN/IDLEGEAR

=
o

6211-258-001-00

SEAL,BEARING CAP

=
[N

6211-258-002-00

SEAL,BEARING CAP/7

[
N

6211-510-009-00

BEARING/CRANK SET

[
w

6211-511-007-00

BEARING/CRANK/UPPER

[
»

6211-511-008-00

BEARING/CRANK/LOWER

=
[y

6211-599-004-00

BEARING/THRUST/CRANK

=
(=2}

6209-625-003-20

OILSEAL

[
ﬂ

6209-749-001-20

PIN/TUBE

[
o

6213-129-006-00

PIN/STRAIGHT

[
©

6209-740-005-00

PIN

N
o

V251-340-806-00

STUD/M8X60/7T

N
=

6904-110-822-00

STUD

N
N

6904-110-850-00

STUD

N
w

6294-453-002-00

DOWEL

N
H

V782-160-000-4T

PLUG/SCREW/SEAL

N
(4]

6213-319-013-10

CONNECTOR/OILFILTER

N
2]

6211-291-015-20

COVER/INJECTIONPUMP

N
~

6211-292-001-20

GASKET/COVER

N
o)

V230-360-601-20

FLANGEBOLT/M6X12

N
©

6215-549-013-00

PIN

w
o

6211-760-056-10

LEVELGAGE

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| kK K| X X X OTW

BB AR R R RNNN R NNN RN OO R NS R R




23

FIG. 6 CYLINDER BLOCK

6008-202D-0100

0
X
[a'd
<
=
L
[a'd
oxrao
0O a
-+ O
|
w
[a)]
0
=
S
WS |d o [ | |
[aRES e
> =
r
NIk % |[¥ % [k %
o
=
3
o
prd
oo | 2hg
| < 33w
o GHS =®
= [
@ ooy Y3
B |>d g5
WU S wex
a |d a3 aF9
=9 Jwe
QQZ T X0
UA.IAL
OO0 00Va
olooolom
oo/ ololwo
[ I I I R I |
w waNo -
O |Njojojanjo|o
O |©owoolo
O |owmo oo
= |o/no gt no
E (I~~~
A [ T T L A T Y T A |
O | A O A |-
| | N| | |0
NN~ N~
©| o >l >
H - NS 0 ©
T | ™ Mmoo




24 FIG. 7 BEARING/UNDER SIZE (OPTION)

|
o |

6008-209 -0100

S |TypEoFMODEL| | | C |G
KEY PART CODE DESCRIPTION (F; ﬁggg g (L) E REMARKS

1 |6211-530-009-00 BEARING/CRANK/UNDER | T 1 025
2 [6211-599-004-00 BEARING/THRUST/CRANK | T 2

3 (6211-540-009-00 BEARING/CRANK/UNDER | T 1 050
4 [6211-599-004-00 BEARING/THRUST/CRANK | T 2

5 (6212-273-009-00 BEARING/CONNECTINGR | T 4 025
6 [6212-274-009-00 BEARING/CONNECTINGR | T 4 050




6008-210 -0100

FIG. 8 OIL PAN

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

TIO

REMARKS

6211-361-049-20

OILPAN

WB34
1

3805-355-002-20

PLUG/M14X1.5

2

V720-102-401-80

O-RING/1A,P18

2

V210-560-603-50

BOLT,S/M6X35/7T

¥ k| F| K| XIOTDW

2

g WwnN e

6901-910-840-00

BOLT

20




26

6008-220R-0100

FIG. 9 REAR PLATE

6209-000-054-00

BOLT

8

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P Eacs o|R REMARKS
C | wB34 L|P
6211-341-125-00 PLATE/REAR * 1
V523-101-001-80 |PIN,ST,B/10X18 *| 2
*
*

AIWIN |

V401-160-012-00

WASHER,SP/M12

8




FIG.10 TIMING GEAR CASE

6008-241D-0100,6008-241D-0200

27

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

TIO

REMARKS

6211-310-041-10

GEARCASE ASSY

WB34
1

6209-605-003-20

PLUG/PT1/4

6209-610-004-00

CUP/SEALING/20

6209-625-006-00

OILSEAL

V231-360-809-00

FLANGEBOLT/M8X90

3817-401-001-00

NUT/MO08

V231-360-802-00

FLANGEBOLT/M8X20

V231-360-805-00

FLANGEBOLT/M8X50

© 00N OGS~ WN P

V231-360-806-00

FLANGEBOLT/M8X60

1650-650-015-00

CLAMP

V231-360-803-00

FLANGEBOLT/M8X30

6209-500-003-00

WASHER/08X14X01

6215-546-003-30

STOPPER/FULLLOAD

6209-409-001-00

NUT/M8

V341-120-008-00

NUT,CAP/M8

6209-920-002-00

PACKING

6215-542-004-20

PIN/ARM

P117-303-003-00

PIN/SNAP

6215-542-005-20

PIN

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-006-00

PIN/GROOVE

6211-312-012-10

GASKET/GEARCASE

6213-160-005-00

VALVE/RELIEF ASSY

6213-161-003-10

PISTON/VALVE/RELIEF

6213-164-001-00

SPRING/RELIEF VALVE

V705-140-012-00

RING,SNAP/12 C

V720-102-401-80

O-RING/1A,P18

6209-050-001-00

BOLT/M6

6209-050-002-00

BOLT/M6

%l k| ok k| N k| k| k| R N k| k| k| R | k| k| K| X | k| k| k| K| X[ k| Ok ¥ X F FOTDTWOW

R R R R R R R R R R R RNR DN R R R R R RO W W NN R R R




28

9
1

6008-241D-0100,6008-24

FIG.10 TIMING GEAR CASE

D-0200

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

—0o0

TGO

REMARKS

31 |V301-260-006-00

NUT/M6

WB34
2

32 |V230-360-601-00

FLANGEBOLT/M6X10

33 |3748-172-007-00

CLAMP,7

34 [6904-110-822-00

STUD

35 [1690-654-200-00

SENSOR/REVOLUTION/R

36 |[V230-360-601-60

FLANGEBOLT/M6X16

37 |[6211-311-029-30

PLATE/FRONT

38 [6211-312-013-10

GASKET/PLATE

39 |6902-050-816-00

BOLT

40 [6211-319-003-00

SPACER

41 |V723-102-005-00

O-RING/1A,S50

42 1[6209-749-001-20

PIN/TUBE

43 |6904-110-822-00

STUD

44 |6904-110-850-00

STUD

45 [6904-110-855-00

STUD

46 [6212-530-008-20

SHAFT/HYDRAULIC ASSY

47 |1729-202-002-00

BEARING/BALL

48 [6211-321-022-00

COVER/HYDRAULIC

49 [6211-322-016-00

GASKET/COVER

50 |V304-260-008-00

NUT/M8

51 |V401-160-008-00

WASHER,SP/M8

52 [6211-321-022-00

COVER/HYDRAULIC

53 |6211-322-016-00

GASKET/COVER

54 |V304-260-008-00

NUT/M8

Bl k| k| k| k| k| k| k| k| X | k| K| K| | k| K| K| K| k| k| K| X X X OTWOW

BB R R BB R RN R NR RN R R AR R R RN R,

55 |V401-160-008-00

WASHER,SP/M8




6008-290E-0100

FIG. 11 HANGER

29

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION E FTa E REMARKS
WB34
1 |6211-777-007-30 HANGER * 1
2 |V233-361-002-00 FLANGEBOLT/M10X20 * 1
3 [6211-777-022-10 HANGER/F * 1
4 |V231-360-802-00 FLANGEBOLT/M8X20 * 2




30

6008-301 -0100

\\\\

Q\--

FIG.12 VALVE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

—0o0

TGO

REMARKS

6212-551-012-10

VALVE/INTAKE

WB34
4

6212-552-008-00

VALVE/EXHAUST

4

6212-561-003-00

SPRING/VALVE

6212-563-005-00

SEAT/VALVESPRING

6212-565-001-00

CUTTER,VALVE

[y
o

6212-571-002-30

TAPPET

6212-575-005-30

PUSHROD

6212-600-021-00

ROCKERSHAFT ASSY

O[O0 |N O 0D WN|F-

6212-611-014-00

ROCKERARM

=
o

6212-620-019-00

SHAFT/ROCKERARM ASSY

=
[N

6212-626-003-00

PLUG

[
N

6212-628-022-00

BRACKET/ROCKERSHAFT

[
w

6212-628-023-00

BRACKET/ROCKERSHAFT

[
»

6212-629-006-00

SPRING

=
[y

6212-629-007-00

RING/SNAP

=
(=2}

6212-629-008-00

SCREW/ADJUST

[
ﬂ

6212-629-009-00

NUT

[
o

6212-629-010-00

BOLT

[
©

V231-360-805-50

FLANGEBOLT/M8X55

N
o

3817-401-001-00

NUT/M08

Bl k| k| k| k| R k| k| k| K| X k| k| K| X X| k| K| X XOODW

W R P 0 O N W R WN P ® PR o o




6008-310A-0100

FIG. 13 CAM SHAFT

31

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

TIO

REMARKS

6212-511-009-10

CAMSHAFT

WB34
1

6212-522-004-20

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-007-00

PLATE/THRUST

V210-560-601-20

BOLT,S/M6X12/7T

| k| k| | X XIOTW

1
1
1
2
1

o 0d WINP

6212-523-021-00

GEAR/IDLE ASSY




32

6008-340B-0100

FIG. 14 PISTON

S

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG
WB34

—0o0

TGO

REMARKS

6212-111-096-10

PISTON

4

6212-121-028-20

RING/PISTONSET

6212-211-002-00

PIN/PISTON

6909-950-115-00

RING SNAP

6212-230-010-20

CONNECTINGROD ASSY

6212-235-004-10

BOLT/CONNECTINGROD

| k| k| K[ X | X XOTW

N O b O DD

N oo bh WNEk

6212-271-009-00

BEARING/CONNECTING R




FIG. 15 PISTON/OVER SIZE (OPTION)

6008-349B-0100

33

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION E T8 E REMARKS
WB34
1 |6212-114-096-10 PISTON/OV T| 4 050
2 |6212-124-028-20 RING/PISTON/OVSET T| 4 050
3 |6212-116-096-10 PISTON/OV T| 4 100
4 16212-126-028-20 RING/PISTON/OVSET T| 4 100




34

6008-351U-0100

FIG. 16 CRANK SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

—0o0

TGO

REMARKS

6212-310-041-00

CRANKSHAFT  ASSY

WB34
1

vV523-101-001-80

PIN,ST,B/10X18

6212-521-008-00

GEAR/CRANK

6209-730-006-00

KEY/07X05X43

6212-330-120-00

FLYWHEEL ASSY

6212-333-002-10

RINGGEAR

V523-100-601-80

PIN,ST,B/6X18

V600-150-600-20

BEARING,RB/6002SS

O[O0 |N O 0D WN|F-

6209-000-039-00

BOLT

=
o

6212-339-007-00

BOSS/SPLINE

=
[N

6212-371-066-00

PULLEY/CRANK

[
N

6212-379-008-00

WASHER

% | k| k| K| X[ X | k| K| K| X X FXOTW

R R R R o RN R R R R R

[
w

6209-000-024-00

BOLT




FIG.17 OIL PUMP

6008-401 -0100

TYPEOFMODEL| | | C

E4CG TIO
m¥ C|L

KEY PART CODE DESCRIPTION

TIO

REMARKS

6213-100-004-30

OILPUMP ASSY

6213-111-002-20

BODY/OILPUMP

6213-120-002-30

GEAR/OILPUMP ASSY

6213-125-002-10

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

V220-540-602-00

SCREW,SOCKET/M6X20

6213-140-016-30

STRAINER

© 00N OGS~ WN P

V720-103-502-20

O-RING/1A,P22A

=

V231-360-801-60

FLANGEBOLT/M8X16

k| k| k| K| X[ | k| ¥ X XIOTODW

R R R R W W N R R R

[y
PO

6213-240-005-10

CARTRIDGE/OILFILTER




36

6008-420C-0100

FIG. 18 WATER PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

—0o0

TGO

REMARKS

6213-610-016-00

WATERPUMP ASSY

WB34
1

6213-721-015-00

PIPE/WATER/HOUSING

6209-360-084-00

HOSE/RUBBER/230

6213-619-014-00

SPACER/WATERPUMP

V721-113-105-00

0O-RING/1B,G50 HS90

V231-360-805-00

FLANGEBOLT/M8X50

6901-910-840-00

BOLT

3817-401-001-00

NUT/M08

O[O0 |N O 0D WN|F-

6213-729-015-40

HOSERUBBER

=
o

1650-780-011-10

CLIP/HOSE/18-22

=
[N

6213-716-009-10

HOUSING/THERMOSTAT

[
N

6213-719-005-10

COVER/HOUSING

[
w

6213-743-004-20

GASKET/HOUSING

[
»

6209-030-097-00

BOLT/WS

=
[y

6213-743-002-10

GASKET/HOUSING

=
(=2}

V231-360-802-50

FLANGEBOLT/M8X25

[
ﬂ

V231-360-807-50

FLANGEBOLT/M8X75

[
o

6213-770-002-00

THERMOSTAT

[
©

6213-711-008-00

PIPE/WATEROUTLET

N
o

V723-102-006-30

O-RING/1A,S63

N
=

V210-560-602-00

BOLT,S/M6X20/7T

N
N

6213-729-011-00

CAP

N
w

J061-220-024-00

CLAMP/WIRE/20-24

Nl k| k| R | k| k| k| K| k| k| k| K| X | k| k| K| X X[ | F| ¥ XOODW

NN W R R R R R R W R R RN R R R NN R R R




6008-480D-0100

FIG.19 COOLING FAN

37

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG
WB34

TIO

REMARKS

6213-660-019-00

FAN/COOLING

6213-641-007-20

PULLEY/WATERPUMP

6213-669-010-00

SPACER/FAN/80

6209-046-008-00

BOLT/FLANGE

g WwnN e

6213-671-060-00

BELT/VNR5A41.0

¥ k| F| K| XIOTDW

1
1
4
1




38 FIG. 20 INJECTION NOZZLE

@
—

oQ o
N
O

6008-501A-0100

TYPE OF MODEL | |

E4CG T
WB34 C

KEY PART CODE DESCRIPTION REMARKS

—00
TITO

6215-300-045-10 INJECTIONNOZZLE ASSY FIG 027

6215-315-002-00 GASKET,NOZZLE

6215-315-006-00 HEATSHILD/NOZZLE

6215-315-005-00 WASHER/CORRUGATE

6215-315-007-00 GASKET

6215-411-091-30 PIPE/INJECTION ASSY

6215-411-092-30 PIPE/INJECTION ASSY

6215-411-093-30 PIPE/INJECTION ASSY

6215-411-094-30 PIPE/INJECTION ASSY

k| k| K[ X X[ | K| X XIOTDW

[ TN N N I NI N I SN SN

BQOGJ\IO’)UI#(AJNI—‘

6215-419-035-00 CLIP ASSY




6008-510D-0100

FIG.21 INJECTION PUMP

6-29

pe

39

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG
WB34

TIO

REMARKS

6215-600-119-20

INJECTIONPUMP ASSY

1

FIG 028

6219-752-023-00

SHIM/INJECTION P/0.3

6219-752-022-00

SHIM/INJECTION P/0.2

6219-752-024-00

SHIM/INJECTION P/0.4

6219-752-025-00

SHIM/INJECTION P/0.5

V220-540-802-00

SCREW,SOCKET/M8X20

3817-401-001-00

NUT/MO08

V401-160-008-00

WASHER,SP/M8

V231-360-802-00

FLANGEBOLT/M8X20

6215-621-012-30

CAMSHAFT/INJECTION P

6212-524-012-30

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

1600-211-052-00

BEARING/BALL

3651-832-009-00

R.B.B

6212-535-009-00

PLATE/THRUST/INJPUMP

V210-560-601-20

BOLT,S/M6X12/7T

6215-520-007-10

FLYWEIGHT  ASSY

6209-030-043-00

BOLT/M6X10

6215-526-004-00

THRUSTPIECE

6215-541-001-10

ARM/FLOATING COMP

6215-543-010-10

LINK/CONTROL

6215-542-006-00

PIN,CONTROL

V710-140-004-00

RING,SNAP/4 E

6215-549-031-10

SPRING/SETTING

6215-531-019-00

SPRING/GOVERNOR

6215-541-024-50

LEVER/CONTROL COMP

V720-101-900-80

O-RING/1A,P8

6209-580-002-10

SPRING,RETURN

6215-549-007-10

ARM/CONTROL

V301-260-006-00

NUT/M6

Xl k| ok k| X k| k| k| R N k| k| k| E | | k| K| E| X | k| k| K| K| X[ k| Ok ¥ X F FIOTDTWOW

R R R R R R R R R R R R R R R R R R R R RN R R R R R




40

6008-510D-0100

FIG.21 INJECTION PUMP

6-29

34

6215-537-003-00

SPRING/IDLE

S |TYPE OF MODEL C|G

KEY PART CODE DESCRIPTION P ["Eacc O|R REMARKS
C | wB34 L|P

31 (V411-260-006-00 WASHER,PL/M6 * 1

32 |V401-160-006-00 WASHER,SP/M6 * 1

33 |6215-549-039-00 SPRING/STARTING * 1
* 1




FIG. 22 FUEL PIPE

6008-550B-0100

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

TIO

REMARKS

6215-412-004-00

CONNECTOR/FUEL

WB34
1

6215-411-082-20

PIPE/FUEL

6209-360-011-00

HOSE/RUBBER

3640-586-004-00

RESISTANCE/1.0

J062-076-082-00

CLIP/HOSE/7.6-8.2

o 0d WINP

6209-360-143-00

CORRUGATEDTUBE

¥ k| k| *| ¥ X IOTW

1
1
1
2
1




42

6005-560S-0100

FIG. 23 ADAPTER

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG
WB34
1

—0o0

TGO

REMARKS

1

6215-548-058-00

ADAPTER/260X135 ASSY

¥ *IOTW®W

2

6215-541-016-40

ARM/TENSION

1




FIG.24 ELECTRIC (1)

6008-801 -0100,6008-801 -0200

43

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

TIO

REMARKS

6281-200-004-00

GENERATOR ASSY

WB34
1

FIG 030

6213-674-015-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT/M8X20

1373-121-001-00

WASHER/9X22X2

6209-046-059-00

BOLT/FLANGE

6209-440-007-00

NUT/FLANGE/M10

6281-100-010-50

STARTER ASSY

FIG 029

0N OGP~ WN P

6901-931-240-00

BOLT,SEMS/M12X40/7T

k| K| K| X | k| X[OTDW

N B R R R R R




44

FIG.25 ELECTRIC (2)

6008-820X-0100,6008-820X-0200

&—s

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

—0o0

TGO

REMARKS

6281-971-003-00

SWITCH/OILPRESSURE

WB34
1

6282-450-007-00

THERMOMETER

6213-719-007-00

PLUG/M16X1.5

6281-410-023-10

GLOWPLUG

6209-440-005-00

NUT/FLANGE

6219-732-018-00

CONNECTOR/GLOWPLUG

6281-910-013-00

SOLENOID

6209-630-002-10

GASKET

O[O0 |N O 0D WN|F-

V230-360-601-60

FLANGEBOLT/M6X16

k| k| K[ X | X | | F XOTDW®W

N B R R BNk R




FIG. 26 REPAIR PARTS(OPTION)

6008-999C-0100

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

TIO

REMARKS

6287-810-042-00

REPAIR/ENGINESET

WB34
1

6212-569-002-00

SEAL,OIL

6211-141-047-10

GASKET/CYLINDERHEAD

6211-173-007-20

SEAL/CYLINDER HEAD C

6209-572-003-00

GASKET

6214-115-008-00

GASKET/INLETMANIFOLD

6214-145-007-00

GASKET/EXHAUST MANIF

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-003-20

OILSEAL

6211-292-001-20

GASKET/COVER

6209-625-006-00

OILSEAL

6209-500-003-00

WASHER/08X14X01

6211-312-012-10

GASKET/GEARCASE

6211-312-013-10

GASKET/PLATE

V723-102-006-30

O-RING/1A,S63

V720-103-502-20

O-RING/1A,P22A

V721-113-105-00

0O-RING/1B,G50 HS90

6213-743-002-10

GASKET/HOUSING

6213-743-004-20

GASKET/HOUSING

V723-102-006-30

O-RING/1A,S63

6209-630-002-10

GASKET

||| A A A A A A A A Ao o

R R R RN R R R RNR R RN R R W R R ®




46 FIG.27 COMPONENT PARTS
FOR 6215-300-045-10 ON Fig.020

6215-300-045-1B

S— 18
@—17
2~ 1] —

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG
WB34

—0o0

TGO

REMARKS

6215-330-028-00

HOLDER/NOZZLEASSY

6215-345-044-00

SHIM/0.10

6215-345-045-00

SHIM/0.20

6215-345-046-00

SHIM/0.30

6215-345-047-00

SHIM/0.40

6215-345-048-00

SHIM/0.50

6215-345-049-00

SHIM/0.52

6215-345-050-00

SHIM/0.54

O[O0 |N O 0D WN|F-

6215-345-051-00

SHIM/0.56

=
o

6215-345-052-00

SHIM/0.58

=
[N

6215-345-053-00

SHIM/0.80

[
N

6215-343-010-00

SPRINGNOZZLE

[
w

6215-342-013-00

SPRINGSEAT

[
»

6215-339-004-00

SPACER

=
[y

6215-332-014-00

NUT/NOZZLERETAINING

=
(=2}

6215-311-036-00

NOZZLE

[
ﬂ

6215-359-003-00

GASKET

N k| k| k| k| k| k| k| K| X[ | k| K| K| X| F| k| XOTODW®W

BB DD DD DD DD DD DD DD DD

[
o

6215-359-004-00

NUT




FIG.28 COMPONENT PARTS
FOR 6215-600-119-20 ON Fig.021

6215-600-119-2E

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG
WB34

TIO

REMARKS

6215-631-026-00

PLUNGER ASSY

6215-641-002-00

VALVE,DELIVERY

6215-643-005-00

SPRING/DELIVERYVALVE

6215-649-008-00

GASKET

6215-644-009-00

HOLDER/DELIVERYVALVE

6215-649-014-00

ORING

6215-635-004-00

SLEEVEFLANGE

6215-635-006-00

SLEEVEFLANGE

© 00N OGS~ WN P

6215-649-013-00

ORING

6215-649-011-00

BOLT

6215-622-003-00

TAPPET

6215-629-017-00

PIN

6215-629-057-00

SNAPRING

6215-634-003-00

SPRING/PLUNGER

6215-639-008-00

SPRINGSEAT

6215-639-009-00

SPRINGSEAT

6215-629-060-00

PLATE/T=2.60

6215-629-061-00

PLATE/T=2.65

6215-629-062-00

PLATE/T=2.70

6215-629-063-00

PLATE/T=2.75

6215-629-064-00

PLATE/T=2.80

6215-629-065-00

PLATE/T=2.85

6215-629-066-00

PLATE/T=2.90

6215-629-067-00

PLATE/T=2.95

6215-629-036-00

PLATE/T=3.00

6215-629-037-00

PLATE/T=3.05

6215-629-038-00

PLATE/T=3.10

6215-629-039-00

PLATE/T=3.15

6215-629-040-00

PLATE/T=3.20

6215-629-041-00

PLATE/T=3.25

%l k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X | | k| k| K| X[ k| Ok ¥ X F FOTDTWOW

R R R R R R R R R R R R R RSB AR BN 0o R WA DSBS NN




48 FIG.28 COMPONENT PARTS
FOR 6215-600-119-20 ON Fig.021

6215-600-119-2E

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG
WB34

—0o0

TGO

REMARKS

31

6215-629-042-00

PLATE/T=3.30

1

32

6215-629-043-00

PLATE/T=3.35

33

6215-629-044-00

PLATE/T=3.40

34

6215-629-045-00

PLATE/T=3.45

35

6215-629-046-00

PLATE/T=3.50

36

6215-629-047-00

PLATE/T=3.55

37

6215-629-048-00

PLATE/T=3.60

38

6215-629-049-00

PLATE/T=3.65

39

6215-629-050-00

PLATE/T=3.70

40

6215-629-051-00

PLATE/T=3.75

41

6215-629-052-00

PLATE/T=3.80

42

6215-629-053-00

PLATE/T=3.85

43

6215-629-054-00

PLATE/T=3.90

44

6215-629-055-00

PLATE/T=3.95

45

6215-629-056-00

PLATE/T=4.00

46

6215-629-058-00

PLATE/T=4.05

47

6215-629-059-00

PLATE/T=4.10

48

6215-637-005-00

CONTROLRACK

49

6215-635-005-00

CONTROLSLEEVE

50

6215-619-023-00

EYEBOLT

51

6115-639-008-00

GASKET

52

6215-619-024-00

BOLT

53

6215-639-003-00

GASKET

%l k| k| R X | k| k| k| K| k| k| k| K| X | k| k| K| X X| | F| ¥ XOODW

B RN RS R R R R R R R R R R R R R R R R A




6281-100-010-5L

FIG.29 COMPONENT PARTS
FOR 6281-100-010-50 ON Fig.024

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

TIO

REMARKS

6281-111-006-00

YOKE/STARTER ASSY

WB34
1

6281-121-007-00

ARMATURE/STARTE ASSY

6281-129-047-00

BEARING/BALL

6281-129-039-00

BEARING

6281-124-009-10

CLUTCH/STARTER ASSY

6281-129-052-10

HOUSING/STARTER ASSY

6281-151-016-10

SWITCH/MAGNETIC ASSY

6281-116-005-00

HOLDER/BRUSH ASSY

© 00N OGS~ WN P

6281-129-051-00

SPRING/STARTER

6281-115-012-00

FRAME/STARTEREND

6281-123-005-00

PINION/STARTER

6281-123-006-00

PINION/STARTER

6581-129-099-00

RORA

6281-129-040-00

RETAINER

6581-129-092-00

BALL

6281-129-044-00

SPRING/RETURN

6281-129-050-00

SCREW

6281-129-049-00

BOLT/THROUGH

6281-129-063-00

SCREW

6909-111-508-00

NUT

6281-129-003-00

O-RING

6281-115-016-00

BUSHING/DRAIN

6281-229-041-00

NUT

6281-129-019-00

CAP/RABBER

B k| k| k| X k| k| k| R X k| k| k| K| | k| k| K| X|H| k| ¥ ¥ HXOODW

B R RN RNNN R R RO R R R AR R R R R R R




50

FIG.30 COMPONENT PARTS
FOR 6281-200-004-00 ON Fig.024

6281-200-004-0C

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4CG

—0o0

TGO

REMARKS

6281-213-018-00

FRAME/DRIVEEND ASSY

WB34
1

6281-229-006-00

PLATE

6281-229-007-00

BOLT

6281-229-008-00

BOLT

6281-229-033-00

BEARING/BALL

6281-214-003-00

FRAME

6281-229-029-00

HOLDER ASSY

6281-217-002-00

HOLDER/BRUSH ASSY

O[O0 |N O 0D WN|F-

6281-215-001-00

BRUSH

=
o

6281-216-001-00

SPRING

=
[N

6281-271-002-00

REGULATOR ASSY

[
N

6281-214-004-00

COVER

[
w

6281-229-002-00

NUT

[
»

6281-229-011-00

BUSH

=
[y

6281-229-017-00

BOLT

=
(=2}

6281-229-012-00

BOLT

[
ﬂ

6281-229-016-00

NUT

[
o

6281-229-018-00

NUT

[
©

6281-221-007-00

ROTOR ASSY

N
o

6281-229-004-00

COVER,BEARING

N
=

6281-229-032-00

BEARING/BALL

N
N

6281-222-002-00

PULLEY

N
w

6281-229-003-00

COLLOR

N
H

6281-229-015-00

BOLT

N
(4]

6281-229-014-00

BOLT

Nl k| k| k| R R k| k| k| R | k| k| K| X k| k| K| K| X[ k| K| K| X X X OTW

o B W R R E R R R NNNR R R RNN R R R RN SR

N
2]

6281-229-013-00

BOLT




CHASSIS

1833-097-100-00






40

37
43
3842
] 39

4
}é

1833-102B-0100

FIG. 1 RADIATOR SYSTEM

53

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-102-200-00

RADIATOR ASSY

1

1650-102-202-10

CAP

V201-260-803-00

BOLT/M8X30

1824-102-004-00

COLLAR/08X10X14

1423-616-004-00

CUSHION/RUBBER/10X25

4101-102-038-00

WASHER/24X9X3.2

1746-817-001-00

U-NUT

1421-603-004-00

BUSH,LEVER

1833-102-004-00

INSULATOR/10X15X500

1837-102-005-00

INSULATOR/500

1734-102-011-10

INSULATOR

1833-102-006-00

INSULATOR/40X40X200

1833-102-043-00

SHROUD/420

1746-804-002-00

FLANGEBOLT

1837-102-620-00

NET/12/425X503 COMP

1790-780-220-00

LATCH ASSY

1833-102-041-00

HOSE/RADIATOR/INLET

1833-102-042-00

HOSE/RADIATOR/OUTLET

J061-238-046-00

CLAMP/WIRE/38-46

J061-236-044-00

CLAMP/WIRE/36-44

1728-102-220-00

HOSE/290 ASSY

J062-147-159-00

CLIP/HOSE/14.7-15.9

1833-102-610-10

BRACKET/RADIATO COMP

1746-816-001-00

NUT/WASHER

1746-804-004-00

FLANGEBOLT

1837-102-008-00

INSULATOR/1080

1560-314-001-10

TRIM/30

1837-102-001-00

TRIM/70

1833-102-640-00

HOOK COMP

1837-102-009-00

COLLAR/09X14X11

Xl k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X | k| k| K| K| X[ k| k| ¥ X F FOTDTWOW

RN NN RN R NN R R R R B RN DNDNDNDNDDN NN P




54

40

37
43
3842
] 39

4
}é

1833-102B-0100

FIG. 1 RADIATOR SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

31

1746-817-001-00

U-NUT

1

32

1373-121-001-00

WASHER/9X22X2

33

1813-102-005-00

SPRING/HT020

34

1833-102-062-00

ROD/LEVER

35

1423-616-004-00

CUSHION/RUBBER/10X25

36

V560-160-008-00

PIN/SNAP

37

1690-102-210-00

RESERVETANK ASSY

38

1690-102-212-00

CAP

39

1690-102-213-00

PACKING

40

1690-102-214-00

HOSE/RUBBER

41

1690-102-215-00

HOSE/RUBBER

42

1690-102-216-00

CLUMP

43

1690-102-217-00

HOSE/RUBBER

44

1833-102-063-00

KEY

Nl | k| k| K| X[ X X | K| K| X | Xk XOTODW®W

B RN R R R R R R R R R R




1833-103B-0100

FIG. 2 MUFFLER SYSTEM

i)

AN
52-38 —\\ |

55

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-103-600-00

MUFFLER COMP

1

1837-103-610-00

PIPE/TAIL COMP

1837-103-002-00

CLAMP/55 ASSY

6904-411-025-00

STUD

1596-105-001-00

GASKET

1837-103-004-00

NUT

V401-700-010-00

WASHER,SP/M10

V211-661-002-50

BOLT,SP/M10X25/7T

V211-661-002-50

BOLT,SP/M10X25/7T

1837-103-003-00

STAY/MUFFLER/UPPER

V211-660-802-00

BOLT,SP/M8X20/7T

| k| k| K| K| k| k| ¥ X X FXOTWOW

NN R R R NN RN R R

V211-660-802-50

BOLT,SP/M8X25/7T




56

1833-104B-0100

FIG. 3

CLEANER(AIR)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

0o--

—0o0

REMARKS

1796-104-200-20

CLEANER/AIR/650 ASSY

1

1803-104-202-00

GASKET

1796-104-210-00

CAP COMP

1803-104-222-00

CLAMP COMP

1803-104-223-00

VALVE/UNLOAD

1803-104-203-00

FILTER COMP

1803-104-205-00

NUT/CLIP

1746-804-003-00

FLANGEBOLT

O[O0 |N O 0D WN|F-

1833-104-041-00

HOSE/CLEANER

=
o

J061-264-075-00

CLAMP/WIRE/64-75

=
[N

J061-274-085-00

CLAMP/WIRE/74-85

| k| k| K| K| K| K| K| X X XOTW

B R R R NN R R W Rk

[
N

1656-104-004-00

HOSE/CLEANER/AIR




1833-111B-0100

FIG. 4 TANK(FUEL)SYSTEM
@4

57

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1833-111-001-00

TANK/FUEL

1

1729-111-007-00

PLATE/IR/19X65

V231-360-802-00

FLANGEBOLT/M8X20

1800-111-300-00

CAP/FUEL ASSY

1807-111-001-00

FILTER/FUEL

1834-111-005-00

CUP/FUEL

1837-111-001-00

HOSE/1000

1703-680-200-10

GAUGE/FUEL  ASSY

1416-621-037-00

PACKING/RUBBER

V360-260-004-00

NUT/WASHER/M4

1833-111-620-00

COVER/TANK COMP

1836-111-006-00

INSULATOR/20X200

1757-111-021-00

INSULATOR

V231-360-802-00

FLANGEBOLT/M8X20

V231-360-801-60

FLANGEBOLT/M8X16

1824-102-220-00

FILTER/FUEL ASSY

FIG 093

V201-260-808-00

BOLT/M8X80

V401-160-008-00

WASHER,SP/M8

V411-260-008-00

WASHER,PL/M8

6909-913-834-00

PIPE

1376-402-003-00

BAND,WIRE/140

WIRE

1805-111-260-00

HOSE/FUEL/630 ASSY

1650-111-034-00

CLIP/HOSE/11-13

J062-147-159-00

CLIP/HOSE/14.7-15.9

1716-105-001-00

HOSE/08X13X300

1650-111-034-00

CLIP/HOSE/11-13

1837-111-210-10

PUMP/FUEL ASSY

V230-360-601-20

FLANGEBOLT/M6X12

1771-105-002-00

HOSE/08X13X435

Xl k| ok k| X k| k| k| R N k| k| k| R | k| k| E| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

BN RN R R R R R R R R R R R NN R RO R R R R R R o W




58

1833-111B-0100

FIG. 4 TANK(FUEL)SYSTEM

4

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

31

1650-111-034-00

CLIP/HOSE/11-13

2

32

1792-111-360-00

HOSE/FUEL/900 ASSY

33

J062-087-093-00

CLIP/HOSE/8.7-9.3

34

1837-111-610-00

BRACKET/FRAME/E COMP

35

V231-360-802-00

FLANGEBOLT/M8X20

36

V203-361-004-00

BOLT/M10X40/7T,P1.25

37

V401-160-010-00

WASHER,SP/M10

38

1837-111-620-00

BRACKET/TANK/LH/E4

39

1837-111-630-00

BRACKET/TANK/RH/E4

40

V401-160-012-00

WASHER,SP/M12

41

V201-361-203-00

BOLT/M12X30/7T

k| k| k| K| X[ K| K| K| X X XOTW

B BB R R R R AR N R

42

1833-111-600-00

HOLDER/FUSEBOX COMP




FIG. 5 ACCELERATOR SYSTEM

1833-116B-0100

59

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-116-210-00

BRACKET/LEVER COMP

1

V230-360-601-20

FLANGEBOLT/M6X12

1600-117-002-10

LINING/11X40X03

1833-116-620-00

LEVER/THROTTLE/E4

1593-117-003-10

SPRING,DISK

2130-713-002-10

WASHER

V304-260-010-00

NUT/M10

1801-116-005-00

GRIP/THROTTLE

1833-116-640-00

CABLE/ACCELERATOR

1836-117-001-00

PIN/SNAP/B

1833-116-650-00

CABLE/PEDAL ASSY

V411-260-006-00

WASHER,PL/M6

V500-162-001-50

PIN,SPLIT/2X15

1560-116-008-30

PIN/6X16

1675-116-001-00

HOLDER

1568-116-210-00

PEDAL ASSY

V120-266-001-60

SCREW,SEMS/M6X16

1729-116-250-00

ROD COMP

V411-260-006-00

WASHER,PL/M6

V500-162-001-50

PIN,SPLIT/2X15

2143-744-001-00

SPRING/HE060

W201-260-805-50

BOLT/M8XX55

Xl k| k| R X k| k| k| E | k| k| k| H| X | k| k| K| X X| | ¥ ¥ XOTODW

B R R NN RN R R R R R R R R RN R R R R W

V304-260-008-00

NUT/M8




60

FIG. 6 CLUTCH(MAIN)SYSTEM

1833-120A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

0o--

—0o0

REMARKS

1736-120-200-00

COVER/CLUTCH/27 ASSY

1744-120-200-00

DISK/CLUTCH/275 COMP

V231-360-802-00

FLANGEBOLT/M8X20

1744-120-001-00

SLEEVE

1742-120-002-00

BEARING/RELEASE

1432-120-004-00

SPRING, TENSION/31

1802-120-220-10

BAR SET

1560-130-001-00

PIN

©(00|N O 0D WN|F-

WIRE

k| k| K[ X | X | | X XOTD®W




FIG. 7 PEDAL(CLUTCH)SYSTEM

1833-135 -0100

61

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490

TIO

REMARKS

1837-135-600-00

PEDAL/CLUTCH COMP

E4
1

1757-312-231-00

BUSH/25X28X20

1798-312-071-00

PAD

1729-702-003-00

INSULATOR

V304-260-008-00

NUT/M8

1790-312-260-00

ROD/73 COMP

1802-135-210-10

ROD/LH/317 COMP

1444-122-002-00

TURNBUCKLE/M8

V304-260-008-00

NUT/M8

1560-132-007-30

NUT/LH/MO08

1432-242-001-00

PIN

1836-271-001-00

PIN/SNAP/B

1650-135-002-00

SPRING/HEQ95

1675-135-001-00

HOOK

V500-162-001-50

PIN,SPLIT/2X15

V411-260-006-00

WASHER,PL/M6

1729-702-003-00

INSULATOR

B | k| k| X k| k| k| K| X | k| K| K| X| K|k XOTODW®W

R R R R R R NNR R R R R R R RN

V304-260-008-00

NUT/M8




62

1833-201A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1837-201-220-20

CASE/TRANSMISSION/F

1

1650-201-202-10

BUSH/19X22X15

V782-160-000-2B

PLUG/SCREW/SEAL

V782-160-000-2T

PLUG/SCREW/SEAL

V705-140-047-00

RING,SNAP/47 C

V705-140-040-00

RING,SNAP/40 C

1337-708-007-00

COVER,METAL

1544-120-008-10

PIPE,BREATHER

O[O0 |N O 0D WN|F-

1824-501-007-00

HOSE/BREATHER

=
o

J062-138-148-00

CLIP/HOSE/13.8-14.8

=
[N

V251-341-203-20

STUD/M12X32/7T

[
N

V304-460-012-00

NUT/M12/7T

[
w

V402-160-012-00

WASHER,SP/M12

[
»

6901-931-235-00

BOLT,SEMS/M12X35/7T

=
[y

V251-341-203-50

STUD/M12X35/7T

=
(=2}

V251-341-205-00

STUD/M12X50/7T

[
ﬂ

V251-341-206-00

STUD/M12X60/7T

[
o

V523-101-002-40

PIN,ST,B/10X24

[
©

1837-201-001-00

COVER

N
o

V231-361-001-60

FLANGEBOLT/M10X16

N
=

V523-101-002-40

PIN,ST,B/10X24

Xl k| k| R X k| k| k| X k| k| K| X X | F| K| K| X F| F XOTODW®W

N B R N N N R O N NN PP RPN P PP PN




FIG. 9 GEAR(REVERSE)SYSTEM

1833-203A-0100

63

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1742-203-001-00

METAL/INPUT

1

V523-101-002-40

PIN,ST,B/10X24

V231-360-802-00

FLANGEBOLT/M8X20

1742-203-012-30

GEAR/HELICAL/18

1734-203-012-00

BEARING/BALL

1742-203-002-00

COLLAR/36X43X10

1729-202-004-00

BEARING/BALL

V704-140-035-00

RING,SNAP/35 C

© 00N OGS~ WN P

V744-135-500-80

SEAL,OIL/TC35508

1560-206-002-40

PLATE

V231-360-801-60

FLANGEBOLT/M8X16

1801-203-002-10

GEAR/HELICAL/27-25

1594-218-001-00

BEARING/BALL 6305SH2

1742-203-009-10

SHAFT/REVERSE

1725-216-105-00

BEARING/6205/KBC

1806-203-001-00

GEAR/HELICAL/23

1792-218-011-00

BEARING/NEEDLE

1744-203-200-10

SYNCHRONIZER/30 ASSY

1744-203-202-00

SLEEVE

1627-205-223-00

PIN/INSERT

1704-216-203-00

SPRING

1704-216-204-00

RING/SYNCHRONIZER

1729-203-006-00

RING/SNAP/WR30

1806-203-002-00

GEAR/HERICAL/23

1729-203-017-00

BEARING/NEEDLE

1729-215-007-00

WASHER/20X40X03

1729-202-011-00

BEARING/BALL

1801-203-004-00

GEAR/HELICAL/32

1594-218-001-00

BEARING/BALL 6305SH2

1805-202-001-00

BEARING/BALL/6004

el k| k| k| k| | k| k| k| E| K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X ¥ ¥ F FIOTODW

R R R R R NRRNDN R RN R R R NRNR R R R R R R o N




64

FIG. 9 GEAR(REVERSE)SYSTEM

1833-203A-0100

S |TYPE OF MODEL C|G

KEY PART CODE DESCRIPTION P 1TLE4490 o|R REMARKS
C E4 L [P

31 |{1801-203-006-00 METAL/REVERSE * 1

32 |V707-140-062-00 RING,SNAP/R62 * !

33 |V523-101-002-40 [PIN,ST,B/10X24 * 2

34 |V231-361-002-50 FLANGEBOLT/M10X25 * 4




FIG.10 GEAR(PTO/INPUT)SYSTEM

1833-209A-0100

65

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1744-209-001-10

GEAR/HELICAL/18

1

1734-203-012-00

BEARING/BALL

V704-140-035-00

RING,SNAP/35 C

V744-125-380-70

SEAL,OIL/TC25387

V707-140-072-00

RING,SNAP/R72

1801-209-002-00

GEAR/HELICAL/27

1696-203-004-00

BEARING/BALL

V600-110-620-40

BEARING,RB/6204

© 00N OGS~ WN P

1801-209-003-00

GEAR/HELICAL/27

1593-307-052-10

COLLAR/26X35X03

1725-216-105-00

BEARING/6205/KBC

1805-202-002-00

BEARING/BALL/6005

1802-209-200-10

CLUTCH/PTO  ASSY

FIG 092

1742-209-004-20

SHAFT/DRIVE/PTO

V600-110-630-50

BEARING,RB/6305

1805-202-003-00

BEARING/BALL/6006

1805-202-011-00

BEARING/BALL/6206

V707-140-062-00

RING,SNAP/R62

| K| k| k| k| H| K| k| k| K| K| K|k K| F| ¥ F XIOTDW

R R R R R R R R R R R R R R R R R




66

1833-214A-0100

FIG.11 GEAR(MAIN)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1742-214-201-20

METAL/MAIN

1

1719-205-202-00

PLUG/SEALING/6

V523-101-002-40

PIN,ST,B/10X24

V231-361-002-50

FLANGEBOLT/M10X25

V720-112-401-00

O-RING/1B,P10A

1801-214-001-00

SHAFT/MAIN

1602-321-004-00

ICOUPLING/18X30X55

1729-202-011-00

BEARING/BALL

O[O0 |N O 0D WN|F-

1729-215-007-00

WASHER/20X40X03

=
o

1742-214-017-20

GEAR/SPUR/40

=
[N

1729-216-006-00

BEARING/NEEDLE

[
N

1742-214-210-20

SYNCHRONIZER/35 ASSY

[
w

1742-203-232-00

SLEEVE

[
»

1627-205-223-00

PIN/INSERT

=
[y

1650-214-203-00

SPRING

=
(=2}

1650-214-204-00

RING/SYNCHRONIZER

[
ﬂ

1729-214-023-00

RING/SNAP/WR35

[
o

1742-214-003-20

GEAR/SPUR/33

[
©

1729-214-025-00

BEARING/NEEDLE

N
o

1801-214-002-00

GEAR/SPUR/26

N
=

1729-214-025-00

BEARING/NEEDLE

N
N

1742-214-210-20

SYNCHRONIZER/35 ASSY

N
w

1742-203-232-00

SLEEVE

N
H

1627-205-223-00

PIN/INSERT

N
(4]

1650-214-203-00

SPRING

N
2]

1650-214-204-00

RING/SYNCHRONIZER

N
~

1729-214-023-00

RING/SNAP/WR35

N
o]

1837-214-001-00

GEAR/SPUR/21

N
©

1746-214-001-00

BEARING/NEEDLE

w
o

1435-203-001-00

ICOLLAR/25X46X3

Nl k| k| k| R k| k| k| R R k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B R R R NN W R R R R R R R NN R R R R R R R R R AN R




1833-214A-0100

FIG. 11 GEAR(MAIN)SYSTEM

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

31

V600-110-630-50

BEARING,RB/6305

1

32

1742-214-006-20

GEAR/SPUR/16

33

1716-127-011-00

BEARING/NEEDLE

34

1560-208-023-00

RING,SNAP

35

1725-216-105-00

BEARING/6205/KBC

36

1742-214-018-10

GEAR/SPUR/23

37

1742-214-008-10

GEAR/SPUR/30

38

1742-214-009-10

GEAR/SPUR/37

39

1748-214-002-00

GEAR/SPUR/42

40

V704-140-030-00

RING,SNAP/30 C

41

V600-110-630-60

BEARING,RB/6306

k| k| k| K| X[ | k| ¥ X XIOTODW

R AR R R R R R R R




'
HI,
1
1
0

&

3
1 Loz
%
7

1821916 0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1801-216-005-00

METAL/SUB

1

V231-361-002-50

FLANGEBOLT/M10X25

1801-216-001-00

GEAR/36-17

V600-110-630-50

BEARING,RB/6305

1725-216-105-00

BEARING/6205/KBC

1742-216-007-00

SLEEVE

1742-216-003-00

HUB/25X40X58

V704-140-025-00

RING,SNAP/25 C

1742-216-008-20

GEAR/SPUR/35

k| k| K[ X[ X | F| X X XOTDW

I

5(00)\]0’)01#00!\3!-‘

1729-216-006-00

BEARING/NEEDLE




1833-218 -0100

FIG. 13 GEAR(AWD)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1744-218-001-10

GEAR/SPUR/23

1

1744-218-002-10

GEAR/SPUR/33-31

1729-218-012-10

BEARING/NEEDLE

1729-218-013-00

RING/SNAP

1594-218-001-00

BEARING/BALL 6305SH2

1805-202-021-00

BEARING/BALL/6008

1746-218-001-10

GEAR/SPUR/26

1802-218-001-10

SHAFT/4AWD

© 00N OGS~ WN P

1560-214-003-00

BEARING/BALL/6304SH2

1729-202-002-00

BEARING/BALL

V744-125-470-80

SEAL,OIL/TC25478

V704-140-025-00

RING,SNAP/25 C

| k| k| K| X[ K| k| ¥ X X FXOTWOW

R R R R R R R R R R R




70

FIG. 14 SHAFT(PTO/REAR)SYSTEM

1833-219A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1742-219-001-00

GEAR/14-21

1

1806-219-001-00

BEARING/ROLLER/NJ305

7932-201-002-00

BEARING,RB/6306SH2

1560-220-004-10

COUPRING/21X36X65

1837-219-061-00

SHAFT/PTO/E4

1742-219-005-00

GEAR/SPUR/42

1696-203-004-00

BEARING/BALL

1805-202-012-00

BEARING/BALL/6207

1632-273-201-00

SEAL/OIL

k| k| K[ X[ R | k| X X XOTDW

I R

5(00)\]0’)01#00!\3!-‘

1426-258-202-00

SLEEVE/S1354116




71

FIG.15 COVER(PTO/MID)SYSTEM

1831-229 -0100

REMARKS

E4

S |TYPE OF MODEL

P ITLE4490

C

*

DESCRIPTION

PART CODE

KEY

1 |1742-229-001-10 COVER/MID

2 |V231-361-001-60 FLANGEBOLT/M10X16




72

)

183%"

FIG. 16 CASE(TRANSMISSION/REAR)SYSTEM

-
&

2161

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1801-241-001-20

CASE/TRANSMISSION/RE

1

V707-140-072-00

RING,SNAP/R72

V523-101-002-40

PIN,ST,B/10X24

1425-433-018-00

CAP,BLANK/72

6901-931-235-00

BOLT,SEMS/M12X35/7T

V304-460-012-00

NUT/M12/7T

V401-160-012-00

WASHER,SP/M12

1444-314-009-10

CAP,PTO SHAFT

O[O0 |N O 0D WN|F-

V231-360-801-20

FLANGEBOLT/M8X12

=
o

V782-160-000-8B

PLUG/SCREW/SEAL

-
-

2144-307-004-00

SEAL/20X07

=
N

V705-140-020-00

RING,SNAP/20 C

| k| k| K| X[ K| K| K| X X XOTW

BRN N RO g N RO N




FIG.17 SHIFT(REVERSE)SYSTEM

1831-253 -0100

73

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1744-253-001-00

STAY/SHIFT/REVERSE

1

1744-253-002-10

FORK/SHIFT/REVERSE

1650-253-003-00

SPRING/HC022

V682-200-001-00

BALL,STEEL

1742-253-200-20

ARM/SHIFT/REVERSE

V720-102-401-40

O-RING/1A,P14

1742-253-003-00

PLATE/1/30X50

NG~ WN P

V231-360-801-60

FLANGEBOLT/M8X16

k| K| K| X | X XOTDW

B R R R R Rk




74

FIG. 18 SHIFT(MAIN)SYSTEM

1833-254 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1742-254-001-00

STAY/SHIFT/1ST

1

1742-254-009-00

STAY/SHIFT/3RD

1742-254-002-10

FORK/SHIFT/1ST

1742-254-003-10

FORK/SHIFT/3RD

1650-253-003-00

SPRING/HC022

V682-200-001-00

BALL,STEEL

V580-140-603-20

PIN,SPRING/6X32 W

WIRE

1742-254-004-20

ARM/SHIFT/1ST

1742-254-005-20

ARM/SHIFT/3RD

Rl8lolo~Nousiwne

1560-223-016-00

BOLT/M8X16

L%k | k| K| K| X[ k| ¥ X XIOTDW

N B R N N NN R,




1831-256 -0100

FIG. 19 SHIFT(SUB)SYSTEM

75

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1742-256-003-00

STAY/SHIFT/SUB/E3

1

1742-256-002-20

FORK/SHIFT/SUB

1650-259-010-00

SPRING/HC023

V682-200-001-00

BALL,STEEL

1742-256-300-10

ARM/SHIFT/SUB SET

1614-216-003-00

PIN/TAPER/06X45

¥ k| k| X[ X | F| XOTW

B R R R R e

N o0 WNE

V720-102-401-40

O-RING/1A,P14




76

1831-257 -0100

FIG.20 SHIFT(4WD)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1614-225-001-10

METAL/SHIFT

1

1754-257-210-20

ARM/SHIFT/AWD COMP

V720-102-401-40

O-RING/1A,P14

1302-225-003-00

SPRING,SHIFTER

V682-200-001-00

BALL,STEEL

V231-360-802-00

FLANGEBOLT/M8X20

1747-257-400-20

ARM/PLATE/AWD COMP

V580-140-802-80

PIN,SPRING/8X28 W

©(00|N O 0D WN|F-

WIRE

=
o

V682-200-001-00

BALL,STEEL

-
-

1488-541-021-00

SHIN

=
N

1650-660-230-00

SWITCH/PUSH

| k| k| K| K| K| K| K| X X XOTW

BN R R R R AR R Rk




FIG.21 SHIFT(PTO)SYSTEM

o~ < ) O 07N IO T
(‘\(%]%W\@\ ool ;j& \\I//g/l'\}/??j/—/

1831-259 -0100

S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION (F; TLE4% (T: cLJ § REMARKS
1 |1742-259-001-00 STAY/SHIFT/PTO * 1
2 [1742-259-002-10 FORK/SHIFT/PTO * 1
3 [V720-102-401-00 O-RING/1A,P10A * 1
4 |1650-259-010-00 SPRING/HC023 * 1
5 |V682-200-001-00 BALL,STEEL * 1
6 [1742-259-200-10 ARM/SHIFT/PTO COMP * !
7 |[V720-102-401-40 O-RING/1A,P14 * 1
8 [1742-259-210-00 ARM/PLATE/PTO COMP * 1
9 |V580-140-802-80 PIN,SPRING/8X28 W * 1




78

FIG.22 LEVER(REVERSE)SYSTEM

1831-263 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1831-263-210-20

LEVER/REVERSE COMP

1

V500-162-001-50

PIN,SPLIT/2X15

V411-260-008-00

WASHER,PL/M8

1763-129-002-00

GRIP

1744-263-200-00

JOINT/UNIVERSAL SET

1650-263-222-00

PIN

NS S S

N oo bh WNEk

V704-140-025-00

RING,SNAP/25 C

| k| kK| K[ X | X XOTW




1833-264A-0100

79

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1806-264-001-00

METAL/MAIN

1

V231-360-804-00

FLANGEBOLT/M8X40

V231-360-802-50

FLANGEBOLT/M8X25

1742-264-002-00

GUIDE

V231-360-801-60

FLANGEBOLT/M8X16

1742-264-003-00

BOLT/M08X28

1560-290-006-30

SPRING

1650-264-012-00

WASHER/27X32X01

© 00N OGS~ WN P

V705-140-034-00

RING,SNAP/34 C

1560-280-004-50

BOOT

WIRE

1837-264-600-00

ARM/SHIFT/MAIN/E4

1833-264-620-00

LEVER/MAIN COMP

1560-223-016-00

BOLT/M8X16

1704-291-001-00

GRIP/MAIN

XLk | k| K| X k| k| k| K| X[ R| k| ¥ X F FXOTW

R R R R R R R R R R R NR NN

1785-608-004-00

BOOT/MAIN




80

1833-266A-0100

FIG.24 LEVER(SUB)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1744-266-001-00

BRACKET/CHANGE

1

V231-361-003-00

FLANGEBOLT/M10X30

1747-266-220-00

STAY/SUB COMP

V704-140-025-00

RING,SNAP/25 C

V760-150-000-00

NIPPLE,GREASE

V411-260-006-00

WASHER,PL/M6

V230-360-601-60

FLANGEBOLT/M6X16

1833-266-640-00

BRACKET COMP

O[O0 |N O 0D WN|F-

V231-361-001-60

FLANGEBOLT/M10X16

=
o

V230-360-601-20

FLANGEBOLT/M6X12

-
-

1744-266-002-00

PLATE/1/16X298

=
N

1836-271-001-00

PIN/SNAP/B

=
w

1837-266-650-00

ARM/SUB SET

[IY
H

1614-216-003-00

PIN/TAPER/06X45

=
[y

3640-111-001-10

BUSH/16X18X15

=
(=2}

1833-266-660-00

LEVER/SUB COMP

-
ﬂ

V211-360-802-50

BOLT,SP/M8X25

=
[o]

1690-264-001-00

GRIP/MAIN

B | k| k| X k| k| k| K| X X k| K| K| X | F| k| XOTODW®W

B R RN R RNRN R R R R R R R




FIG.25 LEVER(4WD)SYSTEM

S

] j:

81

\ 2
1833-267A-0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P LE4290 T|0|R REMARKS
C E4 C|L|P
1 (1833-267-061-00 ROD/AWD * 1
2 (1836-271-001-00 PIN/SNAP/B * 1
3 [1773-267-002-00 GRIP/4AWD * 1
4 |V580-140-301-80 PIN,SPRING/3X18 W * 1
5 |3650-580-002-00 HOSE/JOINT * 1




82

FIG.26 LEVER(PTO)SYSTEM

1833-269A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1833-269-064-00

PLATE/PTO/REAR

1

1836-271-001-00

PIN/SNAP/B

1742-269-002-10

HUB/18X27X79

V704-140-025-00

RING,SNAP/25 C

1421-312-002-00

WASHER/26X35X1

1833-269-620-00

ARM/PLATE/PTO COMP

3670-836-004-00

BUSH/25X28X20

1833-269-063-00

LEVER/PTO

V211-360-802-00

BOLT,SP/M8X20

k| k| K[ X[ X[ F| X X XIOTDW

B R RN R NN RN

BOGJ\IO’)UI#O\JNI—\

1824-269-003-00

GRIP/PTO/E1




FIG. 27 PINION(DRIVE/REAR)SYSTEM

1831-301 -0100

83

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1802-301-200-10

GEAR/07X37 SET

1

1650-301-002-00

NUT/M33X1.5

1792-301-002-00

BEARING/TAPERROLLER

1791-432-012-00

BEARING/TAPERROLLER

1742-301-001-00

METAL/PINION

o 0d WINP

V231-361-002-50

FLANGEBOLT/M10X25

¥ k| k| *| ¥ X IOTDW

1
1
1
1
4




84

1831-304 -0100

FIG. 28 CASE
(DIFFERENTIAL GEAR/REAR)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1744-304-001-10

CASE/DIFF

1

1744-304-002-10

CASE/DIFF

1744-304-004-10

BOLT/M10X1.25X59

1635-303-005-00

NUT/SM/M10X1.25

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN,ST,B/10X24

V600-110-621-10

BEARING,RB/6211

V600-110-601-30

BEARING,RB/6013

O[O0 |N O 0D WN|F-

1444-318-004-10

GEAR/BEVEL/12

=
o

1443-452-007-10

GEAR/BEVEL/20

=
[N

1560-303-002-10

GEAR/BEVEL/20

[
N

1650-304-007-00

WASHER/43X58X01

[
w

1650-304-008-00

WASHER/PINION

[
»

1744-304-003-20

PIN/PINION/DIFF

=
[y

1650-304-002-00

SHIM/0.2

=
(=2}

1650-304-003-00

SHIM/0.1

[
ﬂ

1650-304-004-00

WASHER/80X100X03

[
o

V707-140-100-00

RING,SNAP/R100

[
©

1650-304-005-00

METAL/DIFF

N
o

V231-361-003-00

FLANGEBOLT/M10X30

Bl k| k| k| k| R k| k| k| K| X | k| k| K| X X| k| K| ¥ XOODW

o B N N N BB B R R RN R R R o oo o Kk




1833-306A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1831-306-001-00

METAL/SPACER/LH

1

1831-306-002-00

METAL/SPACER/RH

1

V231-361-206-00

FLANGEBOLT/M12X60

N
o

V231-361-208-00

FLANGEBOLT/M12X80

V201-361-216-00

BOLT/M12X160/7T

V402-160-012-00

WASHER,SP/M12

V523-101-002-40

PIN,ST,B/10X24

1690-241-003-00

GAUGE/LEBEL

© 00N OGS~ WN P

1796-306-001-00

GEAR/HELICAL/10

V600-110-630-70

BEARING,RB/6307

1805-202-024-00

BEARING/BALL/6209C

V706-140-045-00

RING,SNAP/S45

V707-140-085-00

RING,SNAP/R85

1831-306-006-00

HOUSING/AXLE

1734-306-010-00

PLATE

RN N DN DN NN RBA NN

1837-306-001-00

PLATE

V231-361-003-00

FLANGEBOLT/M10X30

[y
N

V251-441-003-00

STUD/M10X30/9T

V304-460-010-00

NUT/M10/7T

V401-160-010-00

WASHER,SP/M10

V231-361-203-50

FLANGEBOLT/M12X35

V251-441-203-50

STUD/M12X35/9T

V304-460-012-00

NUT/M12/7T

V402-160-012-00

WASHER,SP/M12

V231-361-003-50

FLANGEBOLT/M10X35

1734-306-008-00

BOLT/SM/M12X175

V402-160-012-00

WASHER,SP/M12

V707-140-100-00

RING,SNAP/R100

V782-160-000-4B

PLUG/SCREW/SEAL

1736-306-001-10

SHAFT/WHEEL

bl k| k| k| k| H | k| k| k| K| K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X ¥ ¥ F FIOODW

N N N N N B D B DD O O O




1833-306A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

31

1796-306-002-10

GEAR/HELICAL/63

2

32

1734-306-007-00

COLLAR/56X65X156

33

V600-110-621-10

BEARING,RB/6211

34

1415-307-002-00

COLLAR/55X70X4

35

1564-307-200-20

SEAL/OIL/UNITIGHTS

36

1440-211-006-00

BEARING,RB/6201R

37

1734-306-009-00

NUT/M50X1.5

38

1833-306-061-00

BOLT/M16X40

@ N N N N NN

39

1746-306-003-00

WASHER/SPRING/M16

40

1560-320-001-00

BOLT,STUD/M16X30

k| k| k| K| X[ K| k| X X XIOODW

L

41

1833-306-062-10

NUT/M16




(CLUTCH/DIFFERENTIAL GEAR)SYSTE
N

1833-308A-0100

FIG. 30 PEDAL

N

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

o--

REMARKS

1560-303-006-40

CLUTCH

1

1650-308-001-10

FORK/SHIFT/DIFFLOCK

1792-308-001-00

PIN/SHIFT/DIFFLOCK

1614-308-004-10

P1N/08X25

V704-140-022-00

RING,SNAP/22 C

V744-122-350-80

SEAL,OIL/TC22358

3737-211-007-00

CAP/35

1650-308-200-10

ARM/DIFF COMP

© 00N OGS~ WN P

1744-308-200-10

PLATE/1/16X316 COMP

V500-162-002-00

PIN,SPLIT/2X20

1650-135-002-00

SPRING/HEQ95

1792-308-200-00

PEDAL/DIFF  ASSY

1560-287-002-30

BUSH/16X24X16

3621-211-003-00

WASHER/17X26X02

V704-140-016-00

RING,SNAP/16 C

1729-308-220-00

PIN COMP

V231-360-801-60

FLANGEBOLT/M8X16

Bk | k| R X | k| k| K| K| X| k| Ok XX F FIOTDTW

N R R RN R RN R R R R W R R R




88

1833-310A-0100

o %R AKE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1792-310-201-00

PLATE/PRESSURE/LH

1

1792-310-202-10

PLATE/SEPARATER

1792-310-203-10

PLATE/FRICTION

1747-310-201-00

STEELBALL

1792-310-211-00

PLATE/PRESSURE/RH

1792-310-202-10

PLATE/SEPARATER

1792-310-203-10

PLATE/FRICTION

1747-310-201-00

STEELBALL

O[O0 |N O 0D WN|F-

1614-306-007-00

PLATE

=
o

V580-140-501-60

PIN,SPRING/5X16 W

=
[N

V230-360-601-00

FLANGEBOLT/M6X10

[
N

1729-310-220-20

CAM/BRAKE COMP

[
w

V744-122-350-80

SEAL,OIL/TC22358

[
»

1742-310-001-00

ARM/BRAKE

=
[y

V704-140-022-00

RING,SNAP/22 C

=
(=2}

1815-310-200-00

ROD/FORK COMP

[
ﬂ

1404-312-006-00

PIN,YOKE A

[
o

V411-260-008-00

WASHER,PL/M8

[
©

1836-271-001-00

PIN/SNAP/B

N
o

1650-135-002-00

SPRING/HE095

N
=

1560-310-210-40

PIN COMP

N
N

1831-310-230-10

PIN/BRAKE/RH COMP

N
w

V231-360-801-60

FLANGEBOLT/M8X16

N
H

V761-150-000-00

NIPPLE/GREASE

N
(4]

1796-310-200-10

ARM/BRAKE/LH COMP

N
2]

1796-310-210-10

ARM/BRAKE/RH COMP

N
~

V704-140-025-00

RING,SNAP/25 C

%l k| k| k| | k| k| R X k| k| k| R k| k| k| K[ X k| k| K| X| X[ | X ¥ XOODW

W R RPN B PR RPN BB DNDNDNDNNNDNDSADMDdN O W W R O W w




FIG. 32 PEDAL(BRAKE)SYSTEM

1833-312A-0100

89

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-312-600-00

PEDAL/BRAKE/LH SET

1

V511-100-805-00

PIN,TAPER/8X50

1831-312-250-00

PLATE/LOCK COMP

3560-203-004-00

SPRING,CONE

1719-312-001-00

U-NUT

1801-312-230-20

PEDAL/BRAKE/RH ASSY

1757-312-231-00

BUSH/25X28X20

1801-312-071-20

PLATE/SHAFT

V231-360-801-60

FLANGEBOLT/M8X16

1831-312-260-00

ROD/135 COMP

1831-312-270-00

ROD/LH/355 COMP

1444-122-002-00

TURNBUCKLE/M8

1560-132-007-30

NUT/LH/MO08

V304-260-008-00

NUT/M8

1432-242-001-00

PIN

1836-271-001-00

PIN/SNAP/B

1798-312-071-00

PAD

1804-312-001-00

SPRING/HT046

1421-602-005-10

CUSHION,B/ RUBBER

V304-260-008-00

NUT/M8

Bk | k| k| R R k| k| k| E| | k| k| K| X F| k| ¥ ¥ FOODW

NN NN AR NN N NN B NN R R R R R




90

FIG. 33 LEVER(BRAKE/PARKING)SYSTEM

1833-313 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1740-313-300-10

LEVER/PARKING ASSY

1

1442-313-202-00

ROD

1444-328-273-00

SPRING

1444-328-272-00

BUTTON

1740-313-301-00

GRIP/ORANGE

V231-360-801-60

FLANGEBOLT/M8X16

1746-313-200-10

BRACKET/PARKING COMP

V231-361-001-60

FLANGEBOLT/M10X16

O[O0 |N O 0D WN|F-

1748-313-001-00

ROD/LH/M08X280

=
o

1560-132-007-30

NUT/LH/MO08

=
[N

1444-122-002-00

TURNBUCKLE/M8

[
N

1594-314-001-00

ROD/90 RH

[
w

V304-260-008-00

NUT/M8

[
»

V411-260-008-00

WASHER,PL/M8

=
[y

V500-162-002-00

PIN,SPLIT/2X20

=
(=2}

1837-313-600-00

ARM/BRAKE SET

[
ﬂ

V511-100-805-00

PIN,TAPER/8X50

[
o

V763-150-000-00

NIPPLE,GREASE/PT1/8

[
©

1747-313-300-00

BRACKET/PARKING ASSY

N
o

3664-540-001-00

BUSH/22X25X20

N
=

V231-361-002-00

FLANGEBOLT/M10X20

N
N

1746-313-260-00

PLATE/PARKING/A COMP

N
w

V304-260-012-00

NUT/M12

N
H

1746-313-002-00

ROD/M12X80

N
(4]

1746-313-270-00

PLATE/PARKING/B COMP

N
2]

3640-432-006-00

NUT/M12/LH

N
~

1627-122-008-00

PIN/10X25

N
o]

V411-260-010-00

WASHER,PL/M10

N
©

V500-162-502-00

PIN,SPLIT/2.5X20

X | k| k| R[N k| k| k| k| k| k| k| | X k| k| K[ E| | k| K| K| X[ |k K| X F FXOTW

BOBBNNNNNBNR R R RNNR R R R RN RN R R R,




FIG. 34 WHEEL (STEERING)SYSTEM

1831-401 -0100

91

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1773-401-200-00

WHEEL/STEERING/360

1

1773-401-202-10

CAP/WHEEL

V411-260-010-00

WASHER,PL/M10

V328-262-110-00

NUT,CASTLE/M10 P1.25

V500-162-002-00

PIN,SPLIT/2X20

1831-401-001-00

COVER/COLUMN/LH

1831-401-002-00

COVER/COLUMN/RH

NG~ WN P

V120-376-001-60

SCREW,SP/M6X16

K| K| K[ k| F| X XKOTW

AR R R R Rk




92

FIG.35 CONTROLLER(STEERING)SYSTEM

/‘\\

1833-407A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1837-407-210-10

COLUMN/STEERING COMP

1

V231-361-002-00

FLANGEBOLT/M10X20

1806-407-220-00

SHAFT/STEERING/ COMP

1429-406-205-10

INSULATOR/STEERING

1770-402-003-10

WASHER/20X32X09

1128-709-004-00

WASHER/20X25X01

V720-103-503-60

O-RING/1A,P36

1646-407-670-20

CONTROLLER/STEERING

FIG 090

©(00|N O 0D WN|F-

V231-361-001-60

FLANGEBOLT/M10X16

=
o

V211-360-802-00

BOLT,SP/M8X20

-
-

1837-407-600-10

HOSE/1550 ASSY

=
N

3650-261-001-00

CLAMP/28X55

=
w

V231-360-801-60

FLANGEBOLT/M8X16

[IY
H

1342-402-006-00

BAND,WIRE/250

=
[y

P103-521-006-10

ELBOW/90DEG ASSY

=
(=2}

V720-112-401-40

O-RING/1B,P14

-
ﬂ

1646-407-660-00

ADAPTER/G3/8 ASSY

=
[o]

V720-112-401-40

O-RING/1B,P14

=
©

P103-521-006-10

ELBOW/90DEG ASSY

N
o

V720-112-401-40

O-RING/1B,P14

N
=

K167-007-000-10

CYLINDER ASSY

N
N

K167-007-200-00

ROD/PISTON COMP

N
w

K167-001-001-00

PACKING/PISTON

N
H

K167-007-300-00

COVER/ROD SET

N
(4]

K167-001-303-00

PACKING/ROD

N
2]

K167-001-304-00

SEAL/DUST

N
~

V720-113-504-40

O-RING/1B,P44

N
o]

V723-102-005-30

O-RING/1A,S53

N
©

3768-185-022-10

ADAPTER/90DEG/PUMP

w
o

1763-410-006-10

BOLT/M12X1.25X45

Bl k| k| k| R k| k| k| R X k| k| k| K| R k| K| K| X k| k| K| K| X[ F|F ¥ X X X OTW

BN NN NN R R R R R R R R R AR R NR AR R R R R R




FIG.35 CONTROLLER(STEERING)SYSTEM
Q@ AN

1833-407A-0100

TYPE OF MODEL

TLE4490
E4

G
KEY PART CODE DESCRIPTION O|R REMARKS
P

o--

7}

*IOOTW

31 |V401-160-012-00 WASHER,SP/M12




94

FIG. 36 BRACKET(AXLE)SYSTEM

1833-410B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1833-410-600-10

BRACKET/AXLE/E4 COMP

NOH—

V251-341-203-50

STUD/M12X35/7T

V201-361-403-00

BOLT/M14X30/7T

V201-361-404-00

BOLT/M14X40/7T

V401-160-014-00

WASHER,SP/M14

1824-201-003-00

CAP/BLANK/M16

1833-410-061-00

PLATE/HITCH

V201-361-203-50

BOLT/M12X35/7T

O[O |N O 0D WN|F-

V402-160-012-00

WASHER,SP/M12

=
o

1776-411-200-00

PIN ASSY

=
[N

1776-411-210-00

PIN/30X116 COMP

[
N

1673-525-002-30

LINKPIN

[
w

1772-521-221-20

WIRE/02X300

[
»

1614-702-552-00

RING

=
[y

1741-411-210-00

STAY/HITCH/FRON COMP

=
(=2}

V201-361-204-00

BOLT/M12X40/7T

[
ﬂ

V402-160-012-00

WASHER,SP/M12

[
o

V304-460-012-00

NUT/M12/7T

[
©

V411-260-012-00

WASHER,PL/M12

N
o

1742-410-001-10

PLATE/BUMPER

N
=

V201-361-404-50

BOLT/M14X45/7T

N
N

V401-160-014-00

WASHER,SP/M14

Nl k| k| R N k| k| k| K| k| k| k| K| X | k| k| K| X X[ | ¥ ¥ XOODW

BB DR W W W W RN RPN N PN

N
w

V304-460-014-00

NUT/M14/7T




FIG. 37 SHAFT(DRIVE/FRONT)SYSTEM

s

95

8-5
3 % Vﬁr 13-8 N
2 @/ J 13-12 \8
g T o X
' 13-11 e @
e 10 7
- 9 6
3 .
, e ~
&[\ §//<
V‘T
5
1831-431 -0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P LE4290 T|0|R REMARKS
C E4 C|L|P
1 [{1803-431-001-00 SHAFT/4AWD/601 * 1
2 [1725-218-006-00 RING/SNAP/CS25 * 2
3 [1650-218-014-00 COUPLING/21X32X50 * 2
4 (1566-431-200-00 [TUBE COMP * 1
5 |V211-260-801-60 BOLT,S/M8X16 * 1
6 |1564-431-200-30 TUBE COMP * 1
7 |V720-103-503-80 O-RING/1A,P38 * 1
8 |V720-103-504-10 [O-RING/1A,P41 * 1
9 (1803-431-210-00 CLAMP COMP * 1
10 |V231-360-803-50 FLANGEBOLT/M8X35 * L




96

1831-432 -0100

FIG.38 CASE
(DIFFERENTIAL GEAR/FRONT)SY STEM

Ko\ 39-20

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1802-432-200-10

GEAR/07X37  SET

1

1790-432-004-00

BEARING/TAPERROLLER

1488-411-009-00

NUT (30)

V744-125-400-70

SEAL,OIL/TC25407

1488-411-011-00

COLLAR 55X60X16

1727-432-001-00

COLLAR/57X62X4

1656-432-001-50

CASE/BEVEL

V251-340-802-00

STUD/M8X20/7T

O[O0 |N O 0D WN|F-

1488-411-002-00

COLLAR, THRUST

=
o

V720-103-504-00

O-RING/1A,P40

=
[N

1488-412-006-00

X-RING

[
N

V707-140-062-00

RING,SNAP/R62

[
w

1656-432-004-00

METAL/DIFF

[
»

1488-411-004-00

SHIM (A)

=
[y

1488-411-005-00

SHIM (B)

=
(=2}

V201-460-802-00

BOLT/M8X20/9T

[
ﬂ

V304-460-008-00

NUT/M8/7T

[
o

V401-160-008-00

WASHER,SP/M8

[
©

1656-432-007-10

CASE/DIFF

N
o

1425-431-015-10

PINION/DIFF/11

N
=

1427-301-005-00

COLLAR,PINION THRUST

N
N

1425-431-016-10

GEAR/BEVEL/20

N
w

1656-432-002-10

GEAR/BEVEL/20

N
H

1421-301-012-00

COLLAR/43X58X1

N
(4]

1488-411-006-20

SHAFT/PINION/A

N
2]

1488-411-007-20

SHAFT/PINION/B

N
~

1656-432-003-00

HOLDER/SHAFT/DIFF

N
o]

V523-100-802-40

PIN,ST,B/8X24

N
©

1656-432-005-00

BOLT/STUD/M10X47

w
o

1635-303-005-00

NUT/SM/M10X1.25

%l k| k| k| R k| k| k| R X k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X F X OTW

BB W RN R R R RSN R oSS BOON R R R RA R R R R RN




FIG.38 CASE
(DIFFERENTIAL GEAR/FRONT)SYSTEM

.

1831-432 -0100

TYPEOFMODEL| | | C

TLE4490 TIO
E4 C|L

REMARKS

TIO

KEY PART CODE DESCRIPTION

2

¥ ¥ IOTWOW

31 |V600-110-601-10 BEARING,RB/6011

32 |1656-432-006-00 S.W/M10 4




98

FIG. 39 HOUSING(AXLE/FRONT)SYSTEM

1833-433 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1748-433-001-30

HOUSING/AXLE

1

V522-101-002-20

PIN,ST,A/10X22

2

1518-306-200-10

CAP,OIL/A

1

1518-306-203-10

PACKING

1

V251-341-002-50

STUD/M10X25/7T

1646-703-001-00

NUT

V401-160-010-00

WASHER,SP/M10

1748-433-002-10

SHAFT

O[O0 |N O 0D WN|F-

1711-433-200-20

METAL/PIVOT/FRONT

=
o

1564-433-212-10

BUSH 55X60X50

=
[N

V742-155-700-60

SEAL,OIL/VC55706

[
N

V761-150-000-00

NIPPLE/GREASE

[
w

V201-361-204-50

BOLT/M12X45/7T

[
»

V401-160-012-00

WASHER,SP/M12

=
[y

V304-460-012-00

NUT/M12/7T

=
(=2}

V742-165-850-90

SEAL,OIL/VC65859

[
ﬂ

1513-402-001-00

BOLT

[
o

V304-260-020-00

NUT/M20

[
©

1427-201-016-00

CAP,BLANK/M12

N
o

1817-433-200-00

METAL/PIVOT/REA ASSY

N
=

1564-433-222-10

BUSH/65X70X44

N
N

V761-150-000-00

NIPPLE/GREASE

N
w

1564-433-001-00

COVER

N
H

V203-361-805-50

BOLT/M18X55/7T,P=1.5

N
(4]

V401-160-018-00

WASHER,SP/M18

N
2]

V211-260-801-60

BOLT,S/M8X16

N
~

1427-201-016-00

CAP,BLANK/M12

BN R NN R R RR DR R RN NR R R RN

N
o]

V523-101-002-40

PIN,ST,B/10X24

N
©

V201-461-203-50

BOLT/M12X35/9T

[y
N

w
o

V401-160-012-00

WASHER,SP/M12

%l k| k| k| R k| k| k| R N k| k| k| R | k| K| K| X k| k| K| K| X[ k| k| K| K| X X OTW

[y
N




FIG. 39 HOUSING(AXLE/FRONT)SYSTEM

1833-433 -0100

TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION TLE4490 T|O|R REMARKS
E4 C|L|P

31 |V251-341-404-00 |[STUD/M14X40/7T 2

32 |V401-160-014-00 WASHER,SP/M14 2

¥ ¥OTW

33 |V304-460-014-00 NUT/M14/7T 2




100

FIG. 40 CASE(GEAR/FRONT)SYSTEM (1/2)

22

1833-434A-0100

*— 26
— 77
25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1816-434-101-10

CASE/FINAL/LH/E

1

1816-434-103-00

GEAR/BEVEL/13

1796-434-104-00

BEARING/BALL

1796-434-105-00

RING/SNAP

1816-434-104-00

GEAR/BEVEL/17

1796-434-111-00

BEARING/BALL

1796-434-112-00

COVER/BEARING

1796-434-113-00

FLANGEBOLT

O[O0 |N O 0D WN|F-

1796-434-800-00

CASE/FINAL/LH ASSY

=
o

1796-434-802-00

BUSH/55X60X30

=
[N

1796-434-132-00

BEARING/BALL/THRUST

[
N

1564-434-004-10

SEAL OIL

[
w

1796-434-114-00

SHAFT

[
»

1796-434-115-00

GEAR/BEVEL/16

=
[y

1796-434-116-00

BEARING/BALL

=
(=2}

1725-219-125-00

RING/SNAP/CS30

[
ﬂ

1725-308-102-00

RING/SNAP/CS35

[
o

1796-434-117-00

RING/SNAP

[
©

1796-434-119-00

PLUG/SCREW

N
o

1816-434-800-00

ARM/KNUCKLE/LH ASSY

N
=

1796-434-822-00

BUSH/35X39X26

N
N

1796-434-133-00

SEAL/OIL

N
w

1796-434-130-00

NIPPLE/GREASE

N
H

1725-304-713-00

PIN/B

N
(4]

1796-434-120-00

BOLT/STUD/M10X30

N
2]

1796-434-121-00

NUT/M10

N NN R R R RN R R R R R R R R R R o R R R R R R

N
~

1796-434-134-00

WASHER/SPRING/M10

[y
o

N
o]

1796-434-123-00

BOLT/M10X25

N
©

1796-434-124-00

SHAFT/WHEEL

=N

w
o

1796-434-125-00

GEAR/BEVEL/49

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW




FIG. 40 CASE(GEAR/FRONT)SYSTEM (2/2)

31~40-PLEASE SEE 1/2 PAGE

1833-434A-0100

101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

31

1796-434-126-00

RING

2

32

1796-434-127-00

WASHER/50X64X03

33

1564-434-013-20

SEAL/OIL

34

1560-306-001-00

BEARING,BALL 6208SH2

35

1757-203-004-00

BEARING/BALL

36

1796-434-128-00

COVER

N B B R R e

37

1725-304-713-00

PIN/B

38

1796-434-123-00

BOLT/M10X25

[y
N

39

1796-434-118-00

PLUG/SEAL/72X08

40

1796-434-135-00

BOLT/M08X12

41

1816-434-102-10

CASE/FINAL/RH/E

42

1816-434-103-00

GEAR/BEVEL/13

43

1796-434-104-00

BEARING/BALL

44

1796-434-105-00

RING/SNAP

45

1816-434-104-00

GEAR/BEVEL/17

46

1796-434-111-00

BEARING/BALL

47

1796-434-112-00

COVER/BEARING

48

1796-434-113-00

FLANGEBOLT

49

1796-434-810-00

CASE/FINAL/RH ASSY

50

1796-434-802-00

BUSH/55X60X30

51

1796-434-132-00

BEARING/BALL/THRUST

52

1564-434-004-10

SEAL OIL

53

1796-434-114-00

SHAFT

54

1796-434-115-00

GEAR/BEVEL/16

55

1796-434-116-00

BEARING/BALL

56

1725-219-125-00

RING/SNAP/CS30

57

1725-308-102-00

RING/SNAP/CS35

58

1796-434-117-00

RING/SNAP

59

1796-434-119-00

PLUG/SCREW

60

1816-434-810-00

ARM/KNUCKLE/RH ASSY

Xl k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X k| k| K| K| X[ k| Ok ¥ X F X OTDTWOW

BN R R R R R R R R R RO R R R R R R R NR




102

FIG. 40 CASE(GEAR/FRONT)SYSTEM (2/2)

31~40-PLEASE SEE 1/2 PAGE

1833-434A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

61

1796-434-822-00

BUSH/35X39X26

1

62

1796-434-133-00

SEAL/OIL

63

1796-434-130-00

NIPPLE/GREASE

64

1725-304-713-00

PIN/B

65

1796-434-120-00

BOLT/STUD/M10X30

66

1796-434-121-00

NUT/M10

N N N PP

67

1796-434-134-00

WASHER/SPRING/M10

[y
o

68

1796-434-123-00

BOLT/M10X25

69

1796-434-124-00

SHAFT/WHEEL

70

1796-434-125-00

GEAR/BEVEL/49

71

1796-434-126-00

RING

72

1796-434-127-00

WASHER/50X64X03

73

1564-434-013-20

SEAL/OIL

74

1560-306-001-00

BEARING,BALL 6208SH2

75

1757-203-004-00

BEARING/BALL

76

1796-434-128-00

COVER

77

1725-304-713-00

PIN/B

N B R R R RN R RN

78

1796-434-123-00

BOLT/M10X25

[y
N

79

1796-434-118-00

PLUG/SEAL/72X08

80

1796-434-135-00

BOLT/M08X12

NP

81

1502-433-012-23

RING/HUB/170

6G

82

1833-306-061-00

BOLT/M16X40

83

1746-306-003-00

WASHER/SPRING/M16

12

84

1817-306-002-00

BOLT/STUD/M16X40

Nl k| k| k| k| k| k| k| k| X k| k| K| K| X| k| K| K| X[ |k K| X X X OTW

85

1833-306-062-10

NUT/M16




1833-436 -0100

FIG.41 ROD(TIE)SYSTEM

103

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1748-436-310-10

ROD/TIE/LH  SET

1

1748-436-320-10

ROD/TIE/LH COMP

1734-436-230-00

ROD/TIE/JOINT ASSY

1734-436-211-00

NUT

V760-150-000-00

NIPPLE,GREASE

V327-262-214-00

NUT,CASTLE/M14 P=1.5

V500-163-003-00

PIN,SPLIT/3X30

1748-436-350-10

ROD/TIE/RH  SET

© 00N OGS~ WN P

1748-436-360-10

ROD/TIE/RH  COMP

1734-436-230-00

ROD/TIE/JOINT ASSY

1734-436-211-00

NUT

V760-150-000-00

NIPPLE,GREASE

V327-262-214-00

NUT,CASTLE/M14 P=1.5

V500-163-003-00

PIN,SPLIT/3X30

L% | k| k| K| X | k| K| X X | K|k XOTDW

B R R R R R R R R R R R R




104

1831

FIG.42 CASE(CYLINDER)SYSTEM

;&—21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1806-501-200-30

CASE/CYLINDER ASSY

1

1560-501-202-00

BUSH/45X50X42

1560-501-203-00

BUSH/50X55X42

1729-501-008-10

GASKET/CASE/CYLINDER

K510-001-029-00

PLUG(G3/8)

V720-112-401-40

O-RING/1B,P14

V782-160-000-4T

PLUG/SCREW/SEAL

V780-140-000-4T

PLUG/SCREW/SEAL

O[O0 |N O 0D WN|F-

V201-361-212-00

BOLT/M12X120/7T

=
o

V201-361-209-00

BOLT/M12X90/7T

=
[N

V201-361-203-50

BOLT/M12X35/7T

[
N

V251-341-203-20

STUD/M12X32/7T

[
w

V304-460-012-00

NUT/M12/7T

[
»

V401-160-012-00

WASHER,SP/M12

=
[y

1544-120-008-10

PIPE,BREATHER

=
(=2}

1824-501-007-00

HOSE/BREATHER

[
ﬂ

J062-138-148-00

CLIP/HOSE/13.8-14.8

[
o

1801-501-200-00

PIPE/FILLER/OIL COMP

[
©

V723-102-002-60

O-RING/1A,526

N
o

V231-360-801-20

FLANGEBOLT/M8X12

N
=

3676-356-001-00

CAP/OIL(30)

N
N

1824-501-004-00

COVER

N
w

V720-112-401-40

O-RING/1B,P14

N
H

1744-501-003-00

BAR

N
(4]

1729-501-001-00

ARM/LIFT/LH

N
2]

V744-145-600-90

SEAL,OIL/TC45609

N
~

V706-140-045-00

RING,SNAP/S45

N
o)

1650-501-007-00

PISTON

N
©

1564-507-004-10

RING

w
o

V720-115-707-50

O-RING/1B,P75

%l k| k| k| R k| k| k| R X k| k| k| K| N k| K| K| X k| k| K| K| X[ k| k| K| X F X OTW

BB RN NN R W R R R R R R R RO W W R SRR NR R R Rk




FIG.42 CASE(CYLINDER)SYSTEM

LN, X
LR r=e
,L’§¢: -7 \\/\ /.
RN .
[ 1%\\{&\ (‘( 74
:r\ i i :%\,\:\()S\‘ " ,Jg
1831:501A010
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P [TiE4290 R REMARKS
C E4 P
31 |{1729-501-005-00 ROD * 1
32 |V580-140-805-00 PIN,SPRING/8X50 W * 1
33 WIRE * 1
* 1

34

1837-501-001-10

CRANKI/LIFT




106 FIG. 43 LEVER(POSITION)SY STEM (1/3)

30
31
Bz
22
19
L\Lzo

18 42-34
21

1833-504A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1742-504-001-00

PIN/10X113

1

V742-116-240-40

SEAL,OIL/VC16244

1421-507-007-00

STOPPER

V231-360-801-20

FLANGEBOLT/M8X12

1742-504-200-00

ARM COMP

V580-140-401-80

PIN,SPRING/4X18 W

WIRE

1742-504-210-00

ARM COMP

O[O N O 0D WN| -

V710-140-008-00

RING,SNAP/8 E

=
o

V411-260-010-00

WASHER,PL/M10

=
[N

1560-509-340-00

ARM

[
N

1742-504-003-00

P1N/06X25

[
w

V411-260-006-00

WASHER,PL/M6

[
»

V500-162-002-00

PIN,SPLIT/2X20

=
[y

1560-507-002-40

SPRING

=
(=2}

V231-360-803-00

FLANGEBOLT/M8X30

[
ﬂ

V304-260-008-00

NUT/M8

[
o

1560-505-004-00

PI1N/12X45

[
©

V401-160-008-00

WASHER,SP/M8

N
o

1560-509-004-50

RING

N
=

V411-260-008-00

WASHER,PL/M8

N
N

V500-162-002-00

PIN,SPLIT/2X20

N
w

1742-504-007-00

ROD

N
H

1560-509-005-30

SPRING

N
(4]

V411-260-008-00

WASHER,PL/M8

N
2]

V580-140-301-60

PIN,SPRING/3X16 W

N
~

WIRE

N
o]

V411-260-008-00

WASHER,PL/M8

N
©

V500-162-002-00

PIN,SPLIT/2X20

w
o

1742-504-230-00

ARM COMP

Bl k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X | k| k| K| K| X[ k| Ok K| X X X OTW

B RN R R R R R R R R R R R R R R R R R R R R R R R R R R




107

FIG.43 LEVER(POSITION)SYSTEM(2/3)

31-PLEASE SEE 1/3 PAGE
56~60-PLEASE SEE 3/3 PAGE

51

~lreh

~
52 5
og

:1948 /,/
og 51 O
45 <>
47— 41
D 1;19 -
N

1833-504A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

31

V580-140-402-00

PIN,SPRING/4X20 W

1

32

1833-504-610-00

BRACKET COMP

33

1560-511-015-10

BUSH/12X14X20

34

V201-361-012-00

BOLT/M10X120/7T

35

V211-661-002-50

BOLT,SP/M10X25/7T

36

V401-160-010-00

WASHER,SP/M10

37

1833-504-062-00

PIN/12X139

38

1729-266-035-00

BOLT/SM/M08X20

39

V305-260-012-00

NUT/M12

40

V411-260-012-00

WASHER,PL/M12

41

1833-504-620-00

ARM COMP

42

1723-511-200-00

ARM COMP

43

V580-140-402-00

PIN,SPRING/4X20 W

44

1560-511-006-50

SPRING

45

1636-264-004-00

ROD/M08X130

46

1673-565-003-00

PIN

47

V304-260-008-00

NUT/M8

48

V411-260-008-00

WASHER,PL/M8

49

V500-163-002-00

PIN,SPLIT/3X20

50

1837-504-630-00

ARM/POSITION COMP

51

1600-505-007-10

LINING/13X50X03

52

1560-511-012-00

PLATE

53

1614-505-004-00

SPRING/WASHER

54

V411-260-010-00

WASHER,PL/M10

55

V335-260-010-00

NUT/M10,P=1.25

56

1837-504-200-10

LEVER/POSITION ASSY

57

2149-858-006-00

BUSH/25X28X10

58

V362-260-008-00

NUT/WASHER/M8

59

1837-504-001-20

LEVER/POSITION

60

1614-262-006-00

INSULATOR/LEVER/SUB

Xl k| ok k| X k| k| k| R N k| k| k| R | k| K| K| X k| k| K| K| X[ k| k| ¥ X F FOTDTWOW

B R NN RN NNNRNND R R R R R R NN R R R R RN R




108

1833-504A-0100

FIG. 43 LEVER(POSITION)SY STEM(3/3)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

REMARKS

61

1824-504-007-00

GRIP/03X17X97

1

62

1837-504-220-10

HOLDER/LEVER COMP

63

1785-504-250-00

BRACKET/LEVER COMP

64

V231-360-801-60

FLANGEBOLT/M8X16

65

V201-260-809-50

BOLT/M8X95

66

V411-260-008-00

WASHER,PL/M8

67

V401-160-008-00

WASHER,SP/M8

68

1837-504-230-00

ROD/M08X169

69

1560-695-021-00

JOINT BALL MO8RH

70

1560-695-022-00

JOINT BALL MOSLH

71

V304-260-008-00

NUT/M8

72

1560-132-007-30

NUT/LH/MO08

73

V411-260-008-00

WASHER,PL/M8

74

V401-160-008-00

WASHER,SP/M8

75

V304-260-008-00

NUT/M8

X k| k| K| R k| k| K| K| X[ | k| ¥ X XOTDW

N N N B R W W w N R R




1831-508B-0100

FIG.44 COVER(METAL/RELIEF)SYSTEM

109

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

REMARKS

1742-508-004-00

COVER

1

V720-113-503-80

O-RING/1B,P38

V720-112-401-20

O-RING/1B,P12

V720-112-401-00

O-RING/1B,P10A

V201-261-012-00

BOLT/M10X120

V201-261-010-00

BOLT/M10X100

V401-160-010-00

WASHER,SP/M10

K211-074-002-00

PLUG/M18

© 00N OGS~ WN P

V720-112-401-60

O-RING/1B,P16

V780-140-000-6T

PLUG/SCREW/SEAL

1806-508-001-00

METAL/OUTLET

V720-112-401-20

O-RING/1B,P12

V720-112-401-00

O-RING/1B,P10A

V210-260-603-50

BOLT,S/M6X35

L% | k| k| K| X | k| K| K| X | F| k| XOTDW

W N W RN R PR WER NDN R PR




110 FIG. 45 PIPING(MAIN)SYSTEM(1/2)

45~60-PLEASE SEE 2/2 PAGE

1833-508B-0100

S |TYPEOEMODEL| | | C |G

KEY PART CODE DESCRIPTION ETLES;“’O (T: <L> E REMARKS
1 |1785-508-006-00 |COVER/LH * !
2 |V231-360-801-60 FLANGEBOLT/M8X16 * 4
3 [1801-508-250-00 FILTER/SUCTION/400 * 1
4 |V721-103-104-50 |0-RING/1A,G45 * 1
5 |V211-361-002-50 BOLT,SP/M10X25 * 1
6 |1646-407-660-00 ADAPTER/G3/8 ASSY * 1
7 |V720-112-401-40 O-RING/1B,P14 * 1
8 |1833-508-210-00 PIPE/SUC/REAR COMP * 1
9 |V721-103-104-50 O-RING/1A,G45 * 1
10 |[V721-103-103-50 [O-RING/1A,G35 * 1
11 [V211-261-002-00 |BOLT,S/M10X20 * 1
12 [1833-508-061-00 |HOSE/100 * 1
13 |J061-232-040-00 CLAMP/WIRE/32-40 * 2
14 [V231-360-801-20 FLANGEBOLT/M8X12 * 1
15 |1833-508-600-00 |PIPE/SUC/F/IC4 COMP * !
16 |V720-112-402-00 O-RING/1B,P20 * 1
17 [|1729-508-006-00 RING/O * 1
18 |V210-560-605-00 BOLT,S/M6X50/7T * 2
19 [1742-508-300-00 PUMP/GEAR/13.2 ASSY * 1
20 |V304-260-008-00 NUT/MS8 * 4
21 |V401-160-008-00 WASHER,SP/M8 * 4
22 {1404-503-006-00 PACKING,OIL PUMP * 1
23 |1748-508-420-10 PIPE/DEL/FIC4A COMP * 1
24 |V720-112-402-00 O-RING/1B,P20 * 1
25 |V782-160-000-2T PLUG/SCREW/SEAL * 1
26 |V210-560-603-50 BOLT,S/M6X35/7T * 3
27 |1833-508-230-00 PIPE/DEL/MID COMP * 1
28 |1729-508-290-20 ADAPTER/G3/8 ASSY * 1
29 |V720-112-401-40 O-RING/1B,P14 * 1
* 1

w
o

1824-508-280-00 HOLDER COMP




FIG. 45 PIPING(MAIN)SYSTEM (2/2)

65~71-PLEASE SEE 1/2 PAGE

1833-508B-0100

111

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

31

1824-508-001-00

HOLDER

1

32

1837-508-200-00

HOLDER/A COMP

33

1837-508-240-00

HOLDER/B COMP

34

1824-508-004-00

RUBBER/B

35

1824-508-005-00

HOLDER/PIPE

36

V231-360-802-00

FLANGEBOLT/M8X20

37

V231-360-804-00

FLANGEBOLT/M8X40

38

K200-288-000-00

VALVE/INDEPENDENT

FIG 088

39

V720-112-401-00

O-RING/1B,P10A

40

V720-112-401-20

O-RING/1B,P12

41

V720-112-401-40

O-RING/1B,P14

42

1742-508-270-20

PIPE/DEL/REAR COMP

43

1729-508-290-20

ADAPTER/G3/8 ASSY

44

V720-112-401-40

O-RING/1B,P14

45

K211-107-000-00

VALVE/CONTROL/107

FIG 089

46

1742-508-009-10

COVER/VALVE

47

V211-260-806-50

BOLT,S/M8X65

48

V211-260-805-00

BOLT,S/M8X50

49

K250-016-000-00

VALVE,RELIEF ASSY

50

V720-112-401-20

O-RING/1B,P12

51

V720-112-401-80

O-RING/1B,P18

52

K231-008-000-20

VALVE/SLOW RETURN/00

53

V720-112-401-00

O-RING/1B,P10A

54

V730-101-401-00

RING/BACK UP

55

K231-007-003-00

COLLAR/11X21X03

56

K231-007-004-00

RING/SNAP

57

K231-004-007-00

SEAL,DUST

58

V720-112-402-20

O-RING/1B,P22

59

V720-112-401-60

O-RING/1B,P16

60

V304-260-010-00

NUT/M10

Xl k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

R R R R R R R R R R R R R NRRNN R R R AR R R NN R R




112

FIG. 45 PIPING(MAIN)SYSTEM(2/2)

65~71-PLEASE SEE 1/2 PAGE

1833-508B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

61

1568-507-001-10

SHAFT/SLOWRETURN

1

62

1560-507-007-00

KNOB

63

V111-166-004-00

SCREW/M6X40

64

V401-160-006-00

WASHER,SP/M6

65

1742-508-280-00

PIPE/PTO/S COMP

66

1656-509-460-00

ADAPTOR/PF1/4 ASSY

67

V720-112-401-10

O-RING/1B,P11

68

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

69

V720-112-401-10

O-RING/1B,P11

70

1650-509-003-10

HOLDER/10

71

V231-360-801-20

FLANGEBOLT/M8X12

%[ k| k| K| X[ | k| ¥ X XIOTDW

NN R R R R R R Rk




6

5
7

b

’ﬁw

1833-509A-0100

FIG. 46 PIPING(SUB)SYSTEM

113

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

o--

—OoO0

TIO

REMARKS

1837-509-630-00

PUMP/GEAR/R8 ASSY

1

1404-503-006-00

PACKING,OIL PUMP

V304-260-008-00

NUT/M8

V401-160-008-00

WASHER,SP/M8

1729-508-005-10

FLANGE/SUCTION

V720-112-402-00

O-RING/1B,P20

V210-260-605-00

BOLT,S/M6X50

1837-509-001-00

FLANGE

© 00N OGS~ WN P

V720-112-402-00

O-RING/1B,P20

V210-560-604-00

BOLT,S/M6X40/7T

3768-185-015-20

ADAPTER/90

1837-509-600-20

HOSE/950 ASSY

1689-502-250-00

ADAPTER/L/G3/8 ASSY

V720-112-401-40

O-RING/1B,P14

1646-407-660-00

ADAPTER/G3/8 ASSY

V720-112-401-40

O-RING/1B,P14

1689-502-250-00

ADAPTER/L/G3/8 ASSY

V720-112-401-40

O-RING/1B,P14

1837-509-600-20

HOSE/950 ASSY

1689-502-250-00

ADAPTER/L/G3/8 ASSY

V720-112-401-40

O-RING/1B,P14

1518-786-508-00

CLIP B

V231-360-801-20

FLANGEBOLT/M8X12

1785-509-200-00

FILTER/CHARGE/2 ASSY

1785-509-201-00

CARTRIDGE/20

V231-360-801-60

FLANGEBOLT/M8X16

1833-509-062-00

STAY/FILTER

V231-361-001-60

FLANGEBOLT/M10X16

1689-502-250-00

ADAPTER/L/G3/8 ASSY

V720-112-401-40

O-RING/1B,P14

bl k| k| k| k| | k| k| k| H | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X ¥ ¥ F XIOODW

RBRN RN R R R R R R R R R R R R R R R W R R DR RN AR




114

FIG. 46 PIPING(SUB)SYSTEM

b—b 1

A
; 45-17
7 |

1833-509A-0100

S |TypEoFMODEL| | | C |G

KEY PART CODE DESCRIPTION P [TLE2290 T|O|R REMARKS
C E4 C|L|P

31 [1837-509-620-20 HOSE/800 ASSY * !

32 ([1689-502-250-00 ADAPTER/L/G3/8 ASSY * !

33 |V720-112-401-40 O-RING/1B,P14 * 1

34 (1518-786-508-00 CLIPB * 1

35 |vV231-360-801-20 FLANGEBOLT/M8X12 * 1




115

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

REMARKS

1837-512-300-00

VALVE/CONTROL ASSY

1

FIG 094

V201-261-008-00

BOLT/M10X80

V401-160-010-00

WASHER,SP/M10

1785-512-200-00

HOLDER ASSY

1560-509-211-00

BUSH/10X12X20

V231-360-801-60

FLANGEBOLT/M8X16

1785-512-003-00

STAY/CABLE

1806-512-200-00

CABLE ASSY

V301-260-006-00

NUT/M6

1719-266-051-00

JOINT/BALL/MO06

1785-511-007-00

NUT/FLANGE/MO06

V231-360-802-00

FLANGEBOLT/M8X20

1785-512-220-20

ARM COMP

2144-519-007-00

PIN/06X31

2130-601-018-00

PIN,SNAP/6

V411-260-006-00

WASHER,PL/M6

1831-512-360-10

BRACKET/LEVER COMP

V362-260-008-00

NUT/WASHER/M8

V231-360-801-60

FLANGEBOLT/M8X16

1785-512-007-00

BOLT/SM/M8X140

V304-260-008-00

NUT/M8

1831-512-310-00

LEVER/SUBCOM/1 COMP

2145-770-041-00

BUSH/08X10X10

1785-512-004-10

TUBE/090

1444-307-007-00

GRIP

1640-530-003-00

CONNECTOR

1640-530-009-00

CONNECTOR/L

1837-512-600-10

HOSE/900 ASSY

1757-501-014-00

ADAPTER/45/R3/8XG3/

1742-512-001-20

STAY

%l k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

BN R R R RN R R RN R R R R R R NNNNR RN R R W W




PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

REMARKS

1815-512-310-00

ADAPTER/OUTLET/E4

1

V231-360-801-60

FLANGEBOLT/M8X16

V201-361-406-50

BOLT/M14X65/7T

V231-360-801-60

FLANGEBOLT/M8X16

V782-160-000-6T

PLUG/SCREW/SEAL

1831-512-003-00

LABEL/SUB/CONTROL

1833-512-062-00

LABEL/PORT/1ST/E4

B R RN R RN

1833-512-061-00

LABEL/SUB/CONTROL/E4

k| K| K| X | X XOTDW




117

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—OoO0

TIO

REMARKS

1833-514-200-10

LINK/LOWER COMP

2

1560-525-001-40

SPRING

1734-514-220-20

PIN COMP

V211-560-801-60

BOLT,S/M8X16/7T

1744-514-270-10

STAY/CHAIN/LH COMP

1744-514-280-10

STAY/CHAIN/RH COMP

1833-514-220-00

CHAIN/CHECK ASSY

1833-514-221-00

CHAIN/CHECK/LH COMP

1833-514-222-00

CHAIN/CHECK/RH COMP

1833-514-223-00

BUCKLE/TURN/M18

1833-514-224-00

NUT/M18X2

1833-514-225-00

NUT/M18X2/LH

1833-514-226-00

PIN/COTTER

7963-611-003-00

PIN/12X48

V500-163-002-00

PIN,SPLIT/3X20

V334-460-018-00

NUT/M18 P=1.5

V402-160-018-00

WASHER,SP/M18

V411-260-018-00

WASHER,PL/M18

1833-514-230-00

LINK/TOP ASSY

1833-514-231-00

BUCKLE/TURN/M24 COMP

1833-514-232-00

LINK/TOP/LH COMP

1833-514-233-00

LINK/TOP/RH COMP

1833-514-234-00

NUT/M24X3/LH

1833-514-235-00

NUT/M24X3

1833-514-236-00

NIPPLE/GREASE

1620-514-005-00

PIN/19X94

1673-525-002-30

LINKPIN

Xl k| k| R X k| k| k| X | k| k| R X k| k| k| K| | k| k| K| X| X[ k| ¥ ¥ XOODW

BN N R R R R R N DNDNNDNNDNDNDNDNNDNNBR R NN PR

1742-514-001-10

HOOK/TOPLINK




118

&

1833-515 -0100

FIG.49 ROD(LIFT)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1690-514-001-00

PIN/22X99

2

V304-460-016-00

NUT/M16/7T

V402-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER,PL/M16

V500-164-003-00

PIN,SPLIT/4X30

1833-515-200-00

ROD/LIFT/RH  ASSY

1833-515-210-00

ROD/LIFT/RH  ASSY

1833-515-211-00

ROD/LIFT COMP

O[O0 |N O 0D WN|F-

1833-515-212-00

NUT/M22X2.5

=
o

1833-515-213-00

BUCKLE/TURN/M22 COMP

=
[N

1833-515-214-00

FORK/LIFT COMP

[
N

1833-515-215-00

NUT/M22X2.5/LH

[
w

1833-514-236-00

NIPPLE/GREASE

[
»

1759-514-004-10

PIN/16X51

=
[y

8654-501-006-10

SPRING/CLIP

X k| k| K| R k| k| K| K| X[ | k| ¥ X XOODW

NN R R R R R R R R NN NN




I 1
‘1
y /
\
\r\K
Oy - S
\
N
\

NS S
~N -
1833-520A 0106

FIG.

Y\
LY
MR

L ¢

\\\\\a

50 BRACKET(LINK/TOP)SYSTEM

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-520-600-00

BRACKET COMP

1

V201-361-406-00

BOLT/M14X60/7T

V201-361-403-50

BOLT/M14X35/7T

V401-160-014-00

WASHER,SP/M14

1744-520-051-10

COVER/SHIELD/PTO

| k| k| | X ¥XIOTW

AR O N R

o 0d WINP

V211-360-802-00

BOLT,SP/M8X20




120

FIG.51 BRACKET(DRAW BAR)SYSTEM

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

REMARKS

1742-521-510-00

BRACKET/DRAW BAR/E4

1

V201-361-603-50

BOLT/M16X35/7T

V401-160-016-00

WASHER,SP/M16

V201-361-405-00

BOLT/M14X50/7T

V401-160-014-00

WASHER,SP/M14

1837-521-062-00

DRAWBAR/E4

V231-361-003-00

FLANGEBOLT/M10X30

V304-460-010-00

NUT/M10/7T

O[O0 |N O 0D WN|F-

1640-520-005-00

PIN/25X91

=
o

1673-525-002-30

LINKPIN

=
[N

1640-520-004-00

INSULATOR

[
N

1837-521-061-00

LINK/DRAWBER

[
w

V201-361-608-50

BOLT/M16X85/7T

[
»

1518-924-001-00

NUT,U/M16

=
[y

V401-160-016-00

WASHER,SP/M16

=
(=2}

1674-520-210-00

PIN/30X162 COMP

[
ﬂ

1673-525-002-30

LINKPIN

[
o

1674-520-004-00

INSULATOR

Fl % | k| k| k| k| k| k| K| X | k| K[ X[ X| | X ¥ XIOTDW

B R R RN NN R R R R R R R NN AN

[
©

1833-521-061-10

LABEL/TRH1833




3120 \\E}x

18

1833-601B-0100

FIG.52 HOOD SYSTEM

N

~

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1833-601-210-10

HOOD/UPPER  COMP

1

1801-601-001-00

INSULATOR

1833-601-001-00

INSULATOR/UPPER

1833-601-220-00

HOOD/SIDE/LH COMP

4L

1824-601-006-00

SHIELD/LH

1600-431-003-00

SCREW, TAPPING

1833-601-005-00

INSULATOR/30X20X340

1833-601-063-10

INSULATOR/HOODI/SIDE/

=

1833-601-064-10

INSULATOR/HOODI/SIDE

1833-601-006-00

INSULATOR/30X30X30

1837-601-002-00

INSULATOR/HOOD

1824-601-011-00

BOLT/M6X14X16

V361-260-006-00

NUT,WASHER/M6

1833-601-230-00

HOOD/SIDE/RH COMP

4L

1824-601-007-00

SHIELD/RH

1600-431-003-00

SCREW, TAPPING

1833-601-005-00

INSULATOR/30X20X340

1833-601-066-00

INSULATOR/HOOD/SIDE/

1833-601-064-10

INSULATOR/HOOD/SIDE

1833-601-006-00

INSULATOR/30X30X30

1833-601-002-00

INSULATOR/SIDE

1824-601-011-00

BOLT/M6X14X16

V361-260-006-00

NUT,WASHER/M6

1824-601-002-10

PLATE/JOINT/F

4L

1824-601-011-00

BOLT/M6X14X16

1824-601-003-00

PLATE/JOINT/R

4L

1824-601-011-00

BOLT/M6X14X16

1423-616-004-00

CUSHION/RUBBER/10X25

V560-160-008-00

PIN/SNAP

1805-601-002-00

INSULATOR/HOOD/1220

Xl k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X | k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

R R N o NB DN OO R R R R R R R R oo R R R R R R R R PR




122

18

1833-601B-0100

3120 \\E}x

FIG.52 HOOD SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

31

1833-601-004-00

TRIM/240

2

32

1833-601-600-10

FLAME/FRONT COMP

33

V211-660-801-60

BOLT,SP/M8X16/7T

34

V210-660-601-60

BOLT,SP/M6X16/7T

35

1833-601-620-10

PIN COMP

36

V211-560-802-00

BOLT,S/M8X20/7T

37

4101-102-038-00

WASHER/24X9X3.2

38

1833-601-610-00

BRACKET/LINK/HOOD

39

V231-360-801-60

FLANGEBOLT/M8X16

40

1833-601-250-30

LINK/HOOD/LOWER COMP

41

1833-601-260-10

LINK/HOOD/UPPER COMP

42

1146-601-002-00

WASHER/07X18X02

43

V361-260-006-00

NUT,WASHER/M6

44

V301-260-006-00

NUT/M6

45

V401-160-006-00

WASHER,SP/M6

46

1824-601-004-00

PI1N/08X97

47

V560-160-008-00

PIN/SNAP

48

1831-601-540-00

DAMPER/HOOD/1100N

49

V362-260-008-00

NUT/WASHER/M8

50

1837-601-280-00

BRACKET/HOOD COMP

o B N R B R R R R NR RSB R NNRDN O R

51

V211-661-002-50

BOLT,SP/M10X25/7T

Nl k| k| K| N k| k| k| X k| k| K| K| X k| K| K| X| F| F ¥XOTODW®W




1834-602 -0100

FIG.53 GRILLE SYSTEM

123

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1833-602-061-00

GRILLE

1813-602-002-00

NUT/MO06

1824-601-011-00

BOLT/M6X14X16

1833-602-062-00

NET/GRILLE

7F

1444-601-015-00

WASHER/6X14X3

V350-160-006-00

NUT,SPEED/M6

1813-602-002-00

NUT/MO06

NG~ WN P

1824-601-011-00

BOLT/M6X14X16

k| K| X[ X | X XOTD®W




124

11 12

1833-604B-0100

FIG.54 COVER(SIDE)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

REMARKS

1833-604-630-10

COVER/SIDE/LH COMP

1

NOH—

V211-660-802-00

BOLT,SP/M8X20/7T

1833-604-640-10

FRAME/COVER/SID COMP

V211-660-802-00

BOLT,SP/M8X20/7T

1833-604-066-00

COVER/SIDE/LH

3661-212-001-00

LINING/50

V211-660-802-00

BOLT,SP/M8X20/7T

1833-604-065-10

COVER/MANIFOLD

O[O |N O 0D WN|F-

V211-660-802-00

BOLT,SP/M8X20/7T

=
o

1833-604-620-00

COVER/SIDE/RH COMP

=
[N

1764-630-004-00

[TRIM/500

| k| k| K| K| K| k| K| X X XOTW

g B B AR O R R W RN

[
N

V211-660-802-00

BOLT,SP/M8X20/7T




125

FIG.55 FENDER SYSTEM

1833-606A-0100

0
X
[a'd
<
>
L
[a'd
oxa
0O
— O
]
[a)]
e}
=
&L S
e
M-._HH1631163124
> |3
- =
NOO|IX [ X | |% [X |[¥ %X X | ¥ %
S S
=
z |03 o/l
O (O|X O X o
= © © © © b
B |42g2<2g2 2
r Wk RKeEWE Qe
Fldeo Wl T oW =|w
B Lo ke %)
Jdas g sE=T
U |1SnsnsSsosnnn
O ([EWo Wi ol
EGS,MEGS,MAM
Qzr+<0Zk+<gE
Z < dEZ<<dE=E
wJdo2uwdo2x2
WL ZlLiLmZonZ
o|lo/ojlojo|ojo|o/o|lo
oo oloojvoon|lo
W |ol-|Njoo - alono
o |ojolojojd|lojojojo«
O |©|®wolovwnwnooo
O |ooloolwvlooolevo
F o0 oo ol oo ol
wm ol mmcolmomao N
O | N o - N o N
NM A O MM O O
WO NN MO NNMN®™M
| > > > > > > >
H 123456789m
X




126

1833-608 -0100

FIG.56 GUIDE(LEVER)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1831-608-001-00

GUIDE/LEVER/RH

1

V363-260-008-00

NUT/WASHER/M8

1729-705-009-00

SCREW/TRUSS/M06X16

V361-260-006-00

NUT,WASHER/M6

1831-608-230-00

STAY COMP

V231-360-801-60

FLANGEBOLT/M8X16

1614-608-220-10

PLATE/STOP  COMP

1690-608-003-10

BOLT/KNOB/M06X27

O[O0 |N O 0D WN|F-

1444-601-015-00

WASHER/6X14X3

=
o

1710-608-056-00

WASHER/06X33X02

=
[N

V500-161-601-50

PIN,SPLIT/1.6X15

[
N

1833-608-061-00

COVER/RH

[
w

V231-360-801-60

FLANGEBOLT/M8X16

% | k| k| K| X[ X | K| K| K| X X XOTW

N B R R R R RN R R RN




1833-611A-0100

FIG.57 SEAT SYSTEM(Z TYPE)

127

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1776-612-210-20

SEAT/W10 SET

1

1776-612-211-10

SEAT/BACK ASSY

1776-612-212-00

SEAT/CUSHION ASSY

1776-612-213-00

SEAT/SUSPENSION ASSY

1776-612-214-00

SEAT/SLIDE/LEVE ASSY

1776-612-215-00

SEAT/SLIDE  ASSY

1776-612-216-00

NUT/FLANGE/M08

1776-612-217-00

FLANGEBOLT

© 00N OGS~ WN P

V231-361-002-00

FLANGEBOLT/M10X20

1776-612-250-00

BELT/SEAT SET

1776-612-252-00

BOLT/M10X1.25X20

1776-612-253-00

WASHER/SPRING/10

1776-612-254-00

WASHER/11X22X02

1776-612-255-00

COLLAR/12X24X12

k| k| k| K| K[ k| | X[ K|k F| X ¥XOTW

N N N N B A O A R R R R




128 FIG. 58 BRACKET(SEAT)SYSTEM
(EXCEPT Z TYPE)

T
<7 A
~.\/"/
1833-611C-0100
S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [TLE2290 T|O|R REMARKS
C E4 C|L|P
1 |1834-611-001-00 PLATE/SEAT * 1 TF
* 4

2 |V231-361-002-00 FLANGEBOLT/M10X20




FIG. 59 MOUNT(ROPS)

; 7
N

1833-625B-0100

SY

STEM(A TYPE)

o,

N

2—12
’

129

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-625-600-00

BRACKET/C/LH COMP

1837-625-610-00

BRACKET/C/RH COMP

1560-314-001-10

TRIM/30

1837-625-061-00

PLATE/1/93X135

V203-361-605-00

BOLT/M16X50/7T,P=1.5

V401-160-016-00

WASHER,SP/M16

1650-625-002-00

INSURATOR/MOUNT

V211-561-002-00

BOLT,S/M10X20/7T

© 00N OGS~ WN P

V411-260-010-00

WASHER,PL/M10

V201-361-202-00

BOLT/M12X20/7T

V401-160-012-00

WASHER,SP/M12

V201-361-207-00

BOLT/M12X70/7T

1614-626-001-00

WASHER/13X44X06

V401-160-012-00

WASHER,SP/M12

V304-460-012-00

NUT/M12/7T

1729-702-003-00

INSULATOR

V304-260-008-00

NUT/M8

S| K| k| k| k| E| K| k| k| K| K| K[k X| X ¥ FXOTDW

N N & A D BB A A NN




130

FIG.60 MOUNT(ROPS)SY STEM
(EXCEPT ATYPE

/ &

1833-625C-0100

oy O

R

0

g
A

G '\

0

o

(]

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1837-625-220-00

BRACKET/MOUNT/L COMP

1

1837-625-230-00

BRACKET/MOUNT/R COMP

1560-314-001-10

TRIM/30

V203-361-603-00

BOLT/M16X30/7T,P=1.5

V401-160-016-00

WASHER,SP/M16

V211-661-002-00

BOLT,SP/M10X20/7T

1824-201-003-00

CAP/BLANK/M16

1650-625-002-00

INSURATOR/MOUNT

O[O0 |N O 0D WN|F-

V211-561-002-00

BOLT,S/M10X20/7T

=
o

V411-260-010-00

WASHER,PL/M10

=
[N

V201-361-202-00

BOLT/M12X20/7T

[
N

V401-160-012-00

WASHER,SP/M12

[
w

V201-361-207-00

BOLT/M12X70/7T

[
»

1614-626-001-00

WASHER/13X44X06

=
[y

V401-160-012-00

WASHER,SP/M12

=
(=2}

V304-460-012-00

NUT/M12/7T

[
ﬂ

1729-702-003-00

INSULATOR

[
o

V304-260-008-00

NUT/M8

B | k| k| k| k| k| k| K| X | k| K| K| X| F| k| XOTODW®W

XTI Y I S N U U RN B SR U U1 I ) B SR Y N N




FIG. 61 FLOOR(FRONT)SYSTE

1833-630A-0100

131

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1833-630-600-00

PANEL/DASH/E4 ASSY

1

3640-111-001-10

BUSH/16X18X15

2

V231-360-801-60

FLANGEBOLT/M8X16

[y
N

1757-730-004-00

INSULATOR/080

1757-630-001-00

BEARING

1792-630-002-20

INSULATOR/DASH

1822-102-002-00

TRIM/95

1719-266-053-00

BOOT

1833-630-064-00

INSULATOR/DASH

1833-630-068-00

INSULATOR

1833-630-069-10

INSULATOR

1833-630-061-00

COVER/DASH/E4

1833-630-065-00

INSULATOR/LH

1833-630-066-00

INSULATOR/RH

V120-376-001-60

SCREW,SP/M6X16

1729-705-009-00

SCREW/TRUSS/M06X16

3819-261-005-00

WASHER/07X18X01

1824-630-240-10

PLATE/DASH/E1 COMP

1833-630-067-00

COVER/HOSE

1833-630-003-00

INSULATOR/COVER

1822-102-002-00

TRIM/95

V230-360-601-20

FLANGEBOLT/M6X12

1815-630-210-10

FRAME/LH/A COMP

4L

1815-630-220-10

FRAME/RH/A COMP

4L

1564-621-030-00

GROMMET/12X17X04

N R RO R R R R R R AR R R RNRN R R NR

V231-360-801-60

FLANGEBOLT/M8X16

=
(=}

1837-630-061-00

PLATE

1527-604-002-00

CLIP(B)

1833-630-620-00

STAY/LAMP/LH COMP

1833-630-630-00

STAY/LAMP/RH COMP

Xl k| ok k| X k| k| k| R N k| k| k| R | k| k| H| X | k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

P R ODN




1e2 FIG. 61 FLOOR(FRONT)SYSTEM

1833-630A-0100

S [tyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P 1TLE4490 T|o|R REMARKS
C E4 C|L|P

31 |V231-360-802-00 FLANGEBOLT/M8X20 * 4

32 [1674-619-310-00 ARM/MIRROR  ASSY * 2

33 (V230-360-601-60 FLANGEBOLT/M6X16 * 4
* 2

34 |1674-619-300-10 MIRROR ASSY




1833-631A-0100

FIG. 62 FLOOR(REAR)SYSTEM

133

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490

TIO

REMARKS

1833-631-700-10

PANEL/FLOOR/E4 COMP

E4
1

1833-631-740-00

FRAME/STEP/LH COMP

V231-360-801-60

FLANGEBOLT/M8X16

1833-631-750-00

FRAME/STEP/RH COMP

V231-360-801-60

FLANGEBOLT/M8X16

1833-631-710-00

STEP/LH/E4 COMP

V231-360-801-60

FLANGEBOLT/M8X16

1833-631-071-00

INSULATOR/LH

1833-631-720-00

STEP/RH/E4 COMP

V231-360-801-60

FLANGEBOLT/M8X16

1833-631-061-00

MAT/E4

3819-261-005-00

WASHER/07X18X01

1729-705-009-00

SCREW/TRUSS/M06X16

1833-631-690-00

PANEL/REAR/E4 COMP

B A A R R R R R R o Rk o R

V231-360-801-60

FLANGEBOLT/M8X16

[y
(=]

V231-360-801-20

FLANGEBOLT/M8X12

1815-631-003-00

PLUG/60/SLIT

1560-630-029-00

CAP/30

1833-631-730-00

BRACKET/SEAT COMP

V231-360-801-60

FLANGEBOLT/M8X16

1801-631-250-20

STEP/SUB COMP

V231-360-802-00

FLANGEBOLT/M8X20

1774-660-003-10

GUARD/LIGHT

1746-631-241-30

PLATE

V231-360-801-60

FLANGEBOLT/M8X16

1772-635-001-10

PLATE/NUMBER/E4

V211-360-802-00

BOLT,SP/M8X20

V362-260-008-00

NUT/WASHER/M8

Xl k| k| R N k| k| k| X k| k| k| R X k| k| k| K| | k| k| K| X H| k| ¥ ¥ XOTODW

N N RN R R W R AR R R A




134

1833-650A-0100

10

.63 ELC.(FRONT)SYSTEM(EXCEPT G TYPE)

-~

ol

N

(ALTERNATE B)

&\\\\113

(STARTER B
e

e

12

(ENGINE)
=
?T;

ENGINE PARTS)

KEY

PART CODE

DESCRIPTION

—0o0

TGO

REMARKS

1659-650-200-20

BATTERY/80D26R ASSY

1716-112-001-10

PLATE/BATTERY

1579-112-003-00

BOLT/M6X250

1746-811-001-00

NUT

V411-260-006-00

WASHER,PL/M6

1748-650-200-00

CABLE/BATTERY ASSY

V362-260-008-00

NUT/WASHER/M8

1560-666-004-00

BAND

O[O0 |N O 0D WN|F-

1342-402-006-00

BAND,WIRE/250

=
o

1792-650-290-00

CABLE/EARTH ASSY

=
[N

V231-361-001-60

FLANGEBOLT/M10X16

[
N

1650-650-017-00

TUBE/120

[
w

V360-260-006-00

NUT/WASHER/M6

[
»

1815-650-210-10

LAMP/HEAD/RHT/L ASSY

=
[y

1719-650-302-00

BULB/12V60/55W

=
(=2}

1815-650-220-10

LAMP/HEAD/RHT/R ASSY

[
ﬂ

1719-650-302-00

BULB/12V60/55W

[
o

1746-802-002-00

BOLT/SP

[
©

1833-650-620-00

HARNESS/HOOD ASSY

N
o

1376-402-003-00

BAND,WIRE/140

N
=

1560-666-004-00

BAND

N
N

1824-650-510-00

HORN ASSY

N
w

1746-802-002-00

BOLT/SP

N
H

1376-402-003-00

BAND,WIRE/140

N
(4]

1342-402-006-00

BAND,WIRE/250

N
2]

1376-402-003-00

BAND,WIRE/140

N
~

1376-402-003-00

BAND,WIRE/140

N
o]

V210-660-601-60

BOLT,SP/M6X16/7T

N
©

1568-668-203-00

HARNESS,GLOW

w
o

1833-650-200-00

HARNESS/JOINT/THERMO

Nl k| k| k| R k| k| k| R R k| k| k| R X k| K| K| X k| k| K| K| X[ F| k| K| X X X OTW

B R R R R NRNR SR RO R R R R R R R RN R R R NN R




135

FIG. 63 ELC.(FRONT)SYSTEM(EXCEPT G TYPE)

)
: 11 —Tl (ALTERNATE 8)13
o 06 . ]
(STARTER B)
\TQ? % . j
10 @ B
. ' eneine 12
X -
, ¥

ENGINE PARTS)

1833-650A-0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [TLE4290 T|O|R REMARKS
C E4 C|L|P
* 1

31 |1833-650-210-00 HARNESS/OILPRES ASSY




136

1833-650C-0100

16

(\‘ajl

FIG. 64 ELC.(FRONT)SYSTEM (G TYPE)

(STARTER B
e

e

(ALTERNATE B)

LN

13

(ENGINE) 12
&
|

ENGINE PARTS)

KEY PART CODE

DESCRIPTION

—0o0

TGO

REMARKS

1659-650-200-20

BATTERY/80D26R ASSY

1716-112-001-10

PLATE/BATTERY

1579-112-003-00

BOLT/M6X250

1746-811-001-00

NUT

V411-260-006-00

WASHER,PL/M6

1748-650-200-00

CABLE/BATTERY ASSY

V362-260-008-00

NUT/WASHER/M8

1560-666-004-00

BAND

O[O0 |N O 0D WN|F-

1342-402-006-00

BAND,WIRE/250

=
o

1792-650-290-00

CABLE/EARTH ASSY

=
[N

V231-361-001-60

FLANGEBOLT/M10X16

[
N

1650-650-017-00

TUBE/120

[
w

V360-260-006-00

NUT/WASHER/M6

[
»

1815-650-310-00

LAMP/HEAD/LHT/L ASSY

=
[y

1719-650-302-00

BULB/12V60/55W

=
(=2}

1815-650-320-00

LAMP/HEAD/LHT/R ASSY

[
ﬂ

1719-650-302-00

BULB/12V60/55W

[
o

1746-802-002-00

BOLT/SP

[
©

1833-650-620-00

HARNESS/HOOD ASSY

N
o

1376-402-003-00

BAND,WIRE/140

N
=

1560-666-004-00

BAND

N
N

1824-650-510-00

HORN ASSY

N
w

1746-802-002-00

BOLT/SP

N
H

1376-402-003-00

BAND,WIRE/140

N
(4]

1342-402-006-00

BAND,WIRE/250

N
2]

1376-402-003-00

BAND,WIRE/140

N
~

1376-402-003-00

BAND,WIRE/140

N
o]

V210-660-601-60

BOLT,SP/M6X16/7T

N
©

1568-668-203-00

HARNESS,GLOW

w
o

1833-650-200-00

HARNESS/JOINT/THERMO

%l k| k| k| R k| k| k| R N k| k| k| R | k| K| K| X | | k| K| K| X[ k| k| K| X X X OTW

B R R R R NRNR SR RO R R R R R R R RN R R R NN R




FIG. 64 ELC.(FRONT)SYSTEM(G TYPE) e

13 16 o
[y - / 11 —T\' (ALTERNATE B)
= | 13
- N % 6 &\\J
(STARTER B
T =
18 10 | % //x\l
@!’;ﬁ ' oo 12
:1‘:“‘.‘ ?;

ENGINE PARTS)

1833-650C-0100

S [TyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P [TLE4290 T|O|R REMARKS
C E4 C|L|P
* 1

31 |1833-650-210-00 HARNESS/OILPRES ASSY




138

FIG. 65 ELC.(MAIN)SYSTEM (1/2)

1833-652C-0100

29,30-PLEASE SEE 2/2 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1716-680-200-20

SWITCH/MAIN ASSY

1

2186-536-211-00

KEY

2186-536-212-00

NUT/RING

1716-680-006-00

COVER/SWITCH

1833-652-600-10

HARNESS/MAIN/C4/E4

1560-666-212-00

DIODE

1729-652-232-00

FUSE/SLOWBLOW

50A

1650-650-222-00

FUSE/SLOWBLOW

O[O0 |N O 0D WN|F-

3824-247-202-00

FUSE/BLADE/32V05A

=
o

3821-262-202-00

FUSE/BLADE/32V10A

=
[N

3821-262-203-00

FUSE(BLADE/32V15A)

[
N

1833-652-601-00

LABEL/FUSE

B R o o o B N B R R RN

[
w

1834-652-502-00

LABEL/FUSE/40A

[
»

1800-652-400-00

RELAY/5P ASSY

[y
(=]

=
[y

3821-262-209-00

TOOL/FUSE

(=Y

=
(=2}

3821-262-206-00

COVER/FUSE

[y

[
ﬂ

1805-652-207-00

CLIP/BAND

[y
N

[
o

1834-652-503-00

LABEL/FUSE/50A

[
©

1725-690-071-00

BAND

N
o

1342-402-006-00

BAND,WIRE/250

N
=

1376-402-003-00

BAND,WIRE/140

N
N

V230-360-601-60

FLANGEBOLT/M6X16

N
w

V230-360-601-20

FLANGEBOLT/M6X12

N
H

1739-681-220-10

RELAY/FLASHER/EEC

N
(4]

V230-360-601-20

FLANGEBOLT/M6X12

N
2]

1833-652-610-00

PANEL/SWITCH COMP

N
~

1757-730-004-00

INSULATOR/080

N
o)

V231-360-802-00

FLANGEBOLT/M8X20

N
©

1738-680-210-00

SWITCH/COMBINATION/E

w
o

1544-623-001-00

SWITCH ASSY

%l k| k| k| R k| k| k| R N k| k| k| R X k| K| K| X | k| K| K| X[ k| k| K| X X X OTW

B R A W R R R NN NN




FIG. 65 ELC.(MAIN)SYSTEM (2/2)

1833-652C-0100

139

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

31

1544-623-232-00

NUT/M22

1

32

1544-623-233-00

LEVER

33

1544-623-234-00

KNOB

34

1544-623-235-00

BOOT/HORN

35

1738-680-211-00

LABEL/LIGHTING

36

1738-680-212-00

LABEL/TURNSIGNAL

37

1740-680-550-00

SWITCH/HAZARD ASSY

38

1740-680-551-00

BULB/LAMP/14V60MA

39

1837-652-610-00

LAMP/LED ASSY

40

V120-365-001-60

SCREW,SP/M5X16

41

1719-650-250-00

RELAY ASSY

42

1674-654-200-10

LAMP/FRONT  SET

43

1674-654-211-00

BULB/12V21W

44

1674-654-212-00

BULB/12V5W

45

1342-402-006-00

BAND,WIRE/250

46

1837-652-600-00

SWITCH/PTO  ASSY

47

1742-652-260-00

SWITCH/ALTERNAT ASSY

48

3801-272-302-00

BULB/LAMP/12V1W

49

1837-652-640-10

CONTROLLER/PTO/ST

50

1742-662-001-00

STAY/CONTROLLER

51

V230-360-601-20

FLANGEBOLT/M6X12

52

1773-652-220-00

RELAY/CONTROL/ENGINE

53

V230-360-601-20

FLANGEBOLT/M6X12

54

1690-652-200-00

SWITCH ASSY

55

1614-261-301-00

LEVER/SWITCH

56

1614-129-003-00

SCREW/M03X20

57

3642-496-007-10

PLATE,SWITCH

58

1729-652-280-00

SWITCH ASSY

59

3807-836-400-00

ACTUATOR ASSY

60

1614-129-003-00

SCREW/M03X20

Xl k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X k| k| K| K| X[ k| Ok ¥ X F FOTWOW

BNN RN R R R RN R R R R RNNNNDNNN R R R R R R R R




140

FIG. 65 ELC.(MAIN)SYSTEM (2/2)

1833-652C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

61

1729-652-006-00

PLATE/MO03

2

62

V120-365-001-60

SCREW,SP/M5X16

63

1650-654-590-00

BUZZER ASSY

¥ F X XOTW

2
1
1

64

V120-365-001-60

SCREW,SP/M5X16




EXCEPT A TYPE)

FIG.66 ELC.(REAR)SYSTEM (1/2)

)
[ \

4,:9

1833-654A-0100

20~30-PLEASE SEE 2/2 PAGE

141

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

o--

—OoO0

TIO

REMARKS

1674-654-400-20

REFLECTOR ASSY

2

1772-654-210-00

LAMP/COMBINATION/REA

FIG 091

1772-654-001-00

INSULATOR/LAMP

1834-654-230-00

STAY/LAMP COMP

P113-201-007-00

TRIM/70

1807-652-500-00

HARNESS/TRAILER/E4

1807-652-510-00

HARNESS/SOCKET/E4

1650-654-036-00

GROMMET/10X40X03

© 00N~ WN P

V120-265-003-00

SCREW,SEMS/M5X30

1674-654-270-00

LAMP/NUMBERPLAT SET

1674-654-271-00

BULB/12V/5W

1674-654-272-00

HARNESS/LAMP

1560-666-004-00

BAND

1342-402-006-00

BAND,WIRE/250

1376-402-003-00

BAND,WIRE/140

1837-654-061-00

COLLAR

1801-654-220-20

SWITCH/PTO/STATIONAL

1801-654-500-10

COVER/SW COMP

1729-705-009-00

SCREW/TRUSS/M06X16

1716-680-330-00

SWITCH/LEVER _ASSY

1716-680-222-00

ARM

V230-360-601-60

FLANGEBOLT/M6X16

1833-654-630-00

STAY/SWITCH COMP

V230-360-601-20

FLANGEBOLT/M6X12

1746-662-240-10

BRACKET/SENSOR COMP

V230-360-601-20

FLANGEBOLT/M6X12

1809-670-290-00

SWITCH/BEACON ASSY

1833-654-062-10

STAY/SWITCH

1560-314-001-10

TRIM/30

V231-360-801-20

FLANGEBOLT/M8X12

Xl k| ok k| X k| k| k| R X k| k| k| H | X k| k| K| X | k| K| K| X[ k| Ok ¥ X F FOTDWOW

N R R R R RNR R R RNR R R R RN R R R R R R AN DNDN




142

FIG. 66 ELC.(REAR)SYSTEM (2/2)

1833-654A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

0o--

—0o0

TGO

REMARKS

31

1560-666-004-00

BAND

1

32

1729-660-230-00

SENSOR ASSY

33

V230-360-601-60

FLANGEBOLT/M6X16

34

1833-654-620-00

PLATE/SENSOR COMP

35

V230-360-601-20

FLANGEBOLT/M6X12

36

V360-260-006-00

NUT/WASHER/M6

37

1833-654-063-00

COVER

38

V230-360-601-20

FLANGEBOLT/M6X12

39

1560-666-004-00

BAND

k| k| K[ X[ X[ k| X X XOTDW

N e e

40

1425-621-004-00

HOLDER/JE9-9




143

FIG. 67 ELC.(PANEL/INSTRUMENT)SYSTEM

(FRONT)

1834-656 -0100
KEY PART CODE DESCRIPTION

TYPE OF MODEL

TLE4490
E4
1

1

REMARKS

o--
~0O0
TTO

¥ *IOTW

1 |1824-656-300-00 PANEL/INSTRUMEN ASSY
2 |V120-376-002-00 [SCREW,SP/M6X20




144

FIG. 68 FRAME(ROPS/CENTER)SYSTEM
(A TYPE)

1833-702B-0100

o

o

e

fict
r‘rﬂxﬁ/

///’

59—

B llk\

5 %
14

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1837-702-670-00

FRAME/C/REAR COMP

1

1696-434-003-00

BOLT

V401-160-014-00

WASHER,SP/M14

V201-461-604-00

BOLT/M16X40/9T

V401-160-016-00

WASHER,SP/M16

1837-702-620-00

FRAME/C/UPPER/E COMP

1560-625-005-10

BOLT/SM/M14X96

V401-160-016-00

WASHER,SP/M16

O[O0 |N O 0D WN|F-

1837-702-690-10

PIN COMP

=
o

V720-112-401-80

O-RING/1B,P18

=
[N

V720-101-900-90

O-RING/1A,P9

[
N

1837-702-600-00

FRAME/C/LH/E4 COMP

[
w

1837-702-610-00

FRAME/C/RH/E4 COMP

[
»

V201-361-608-00

BOLT/M16X80/7T

=
[y

V401-160-016-00

WASHER,SP/M16

=
(=2}

1421-602-005-10

CUSHION,B/ RUBBER

[
ﬂ

V304-260-008-00

NUT/M8

[
o

V201-361-002-00

BOLT/M10X20/7T

[
©

V304-460-010-00

NUT/M10/7T

N
o

1807-601-270-10

GASSPRING/500N COMP

BN NN BB BB R R DNDNDNDNNPR NN S

N
=

1725-271-003-00

PIN/SNAP/B

Nl k| k| K| X k| k| k| X k| k| K| K| X X K| K| X F| F ¥XOTODW®W




FIG. 69 FRAME(ROPS/UPPER)SY STEM
(EXCEPT A TYPE)

1833-702C-0100

145

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-702-630-00

FRAME/MID/LH/E4 COMP

1837-702-640-00

FRAME/MID/RH/E4 COMP

V201-261-005-00

BOLT/M10X50

V304-260-010-00

NUT/M10

1696-434-003-00

BOLT

V401-160-014-00

WASHER,SP/M14

V201-461-604-00

BOLT/M16X40/9T

V401-160-016-00

WASHER,SP/M16

© 00N OGS~ WN P

1742-702-270-20

FRAME/UPPER/EEC COMP

7F

1640-702-003-10

BOLT/SET/M16X60

V304-260-016-00

NUT/M16

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER,PL/M16

1837-702-700-00

PIN COMP

V720-112-401-80

O-RING/1B,P18

Xl k| k| K| X k| k| k| K| X[ F| k| ¥ X F FXOTW

NN N N N N N BN N O o & & B L

V720-101-900-90

O-RING/1A,P9




146

FIG. 70 FRAME(ROPSLOWER)SYSTEM (A TYPE)

1833-702D-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1837-702-650-00

FRAME/EEC/LH COMP

1

1837-702-660-00

FRAME/EEC/LS/RH COMP

1

V201-461-203-00

BOLT/M12X30/9T

6

AW N |-

V201-461-204-00

BOLT/M12X40/9T

¥ k| k| X XOTW

8

V401-160-012-00

WASHER,SP/M12

14




FIG. 71 FRAME(ROPS/LOWER)SYSTEM
(EXCEPT A TYPE)

1833-702E-0100

147

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

o--

TIO

REMARKS

1816-702-200-10

FRAME/EEC/LS/LH COMP

1816-702-210-10

FRAME/EEC/LS/RH COMP

V201-461-203-00

BOLT/M12X30/9T

V201-461-204-00

BOLT/M12X40/9T

V401-160-012-00

WASHER,SP/M12

1742-702-300-00

TUBE/EEC COMP

V201-461-203-00

BOLT/M12X30/9T

V401-160-012-00

WASHER,SP/M12

1833-654-610-00

STAY/REFLECTER COMP

B(DW\IO".HAOONH

V231-360-801-60

FLANGEBOLT/M8X16

k| k| K[ XX | k| ¥ ¥ XIOTDW




148 FIG. 72 ORNAMENT

| 4

5

1833-901B-0100

TYPE OF MODEL | |

TLE4490 T
E4 C

—00
TITO

KEY PART CODE DESCRIPTION REMARKS

3689-902-019-00 ORNAMENT/ISEKI 1

1444-601-015-00 WASHER/6X14X3

V350-160-004-00 NUT,SPEED/M4

1833-901-061-00 ORNAMENT/ISEKI/LH

1833-901-062-00 ORNAMENT/ISEKI/RH

1833-901-063-00 ORNAMENT/TLE4490

| k| k| K[ X | X XOTW

RN B R W W

N oo bh WNEk

1696-901-006-00 ORNAMENT/STEERING




53-4

1833-902D-0100

FIG. 73 LABEL(CONTROL)

)]

149

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1834-902-003-10

LABEL/SWITCH/MAIN/E4

1

1833-902-062-10

LABEL/CONTROL/LH

1833-902-064-10

LABEL/CONTROL/RH

1813-902-001-10

LABEL/LINEAR

1831-902-006-00

LABEL/CONTROL/MAIN

1836-902-014-10

LABEL/PARKING

1821-902-009-10

LABEL/4AWD

1821-902-012-10

LABEL/DIFF

© 00N~ WN P

1821-902-011-10

LABEL/CONTROL/SLOW R

1833-902-066-00

LABEL/CONTROL/SUB

1833-902-065-00

LABEL/SPEED/E4

1833-902-067-00

LABEL/CONTROL/FOOD

1831-902-003-20

LABEL/CONTROL/POSITI

1833-902-068-10

LABEL/MAINTENANCE

1833-902-069-00

LABEL/CONTROL/PTO

| | K| k| k| X[ K| k| | X[ K| k| F| X FXIOTW

B R R R R R R R R R R R R R




150 FIG. 74 LABEL(CONTROL/ROPS)(A TYPE)

1
(@3}

Ve

L
-

e
ﬂlj/a
(2
1833-902E-0100
S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [TLE2290 T|O|R REMARKS
C E4 C|L|P
* 4

1 {1833-902-072-00 LABEL/CONTROL/ROPS




1833-904A-0100

FIG.75 LABEL(CAUTION)

2 3 Tf 5 6

- 7
62-14 (&

kg ok (Al &k (A%

l.‘\_« ’,
2
—

6

17

Al ﬁ:% ZUCIZEY
A[&]4)
o] B | XK
"o 13 P
S @ @ [ B
Pb 6\4
7
_®

18

800D26R SAh (20HR)
6 12V B8ZCCh BN

151

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

TLE4490 T
E4 c

—OoO0
TIO

REMARKS

1824-904-001-00

LABEL/W/RADIATOR

1

1824-904-002-00

LABEL/W/BELT

1824-904-003-00

LABEL/W/FAN

1824-904-004-00

LABEL/W/HOT

1824-904-005-00

LABEL/W/STARTER

1824-904-006-00

LABEL/TRAILER

1824-904-007-00

LABEL/PTO

1824-904-008-00

LABEL/C/DRIVE/E4

© 00N OGS~ WN P

1824-904-009-00

LABEL/FUEL

1824-904-011-00

LABEL/BATTERY

1824-904-012-00

LABEL/ETHER

1824-904-013-00

LABEL/C/BATTERY

1824-904-014-00

LABEL/W/FUEL

1833-904-063-00

LABEL/BATTERY

1834-904-001-10

LABEL/ROPS/E4

1833-904-061-00

LABEL/CAUTION/STEP

1833-904-062-00

LABEL/BRAKE

1833-904-064-00

LABEL/BATTERY/80D26R

S| K| k| k| k| E| K| k| k| K| K| K[k K| F| ¥ F XIOODW

R R R R R R R R R R R R R R R NN




152

FIG. 76 PTO(MID/E4)SET(OPTION)(1/2)

26

1833-229 -0100

' ﬂ5;;;£ﬁ§§h\ <

2
I
52

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1837-229-600-10

PTO/MID/E4  SET

1

1742-229-002-10

CASE/PTO

V707-140-072-00

RING,SNAP/R72

V231-361-002-50

FLANGEBOLT/M10X25

V201-361-012-00

BOLT/M10X120/7T

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN,ST,B/10X24

V782-160-000-6B

PLUG/SCREW/SEAL

O[O0 |N O 0D WN|F-

1742-229-003-00

GEAR/SPUR/40

=
o

V607-110-620-50

BEARING,RB/6205NR

=
[N

1742-229-004-00

SHAFT

[
N

1594-272-006-00

PLATE

[
w

V231-360-801-60

FLANGEBOLT/M8X16

[
»

1742-229-005-10

GEAR/SPUR/19

=
[y

1302-225-003-00

SPRING,SHIFTER

=
(=2}

V682-200-001-00

BALL,STEEL

[
ﬂ

1524-244-005-00

O-RING

[
o

1748-229-001-20

SHAFT/PTO

[
©

V600-110-620-60

BEARING,RB/6206

N
o

1729-202-007-00

BEARING/BALL

N
=

1444-314-004-10

COLLAR(35X50X2)

N
N

V704-140-035-00

RING,SNAP/35 C

N
w

1426-258-200-10

SEAL ASSY

N
H

1560-273-003-00

METAL

N
(4]

1444-314-009-10

CAP,PTO SHAFT

N
2]

V231-360-801-20

FLANGEBOLT/M8X12

N
~

1620-255-220-10

ARM/SHIFT/MID COMP

N
o)

1620-255-208-00

PLATE/1/30X50

N
©

V231-360-801-20

FLANGEBOLT/M8X12

w
o

V720-102-401-40

O-RING/1A,P14

R e R R e R R e e e R R i R T

B R R RN R R R R R R R R R R R RN R RN R R NNN S R R




FIG. 76 PTO(MID/E4)SET(OPTION)(2/2)

1833-229 -0100

153

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

31

1742-229-200-00

ARM/PLATE/MID COMP

1

32

V580-140-602-50

PIN,SPRING/6X25 W

33

WIRE

34

1744-229-001-00

PLATE/MID

35

V411-260-008-00

WASHER,PL/M8

36

V500-162-002-00

PIN,SPLIT/2X20

37

1837-229-660-00

ARM/SHIFT/MID COMP

38

3640-111-001-10

BUSH/16X18X15

39

1837-229-620-10

ARM/LEVER/MID COMP

40

V580-140-802-80

PIN,SPRING/8X28 W

41

1837-229-640-00

LEVER/MID COMP

42

V211-360-802-50

BOLT,SP/M8X25

43

1725-266-001-00

INSULATOR/120

44

1824-269-003-00

GRIP/PTO/E1

45

1837-229-650-00

PLATE/SENSOR COMP

46

V210-360-601-60

BOLT,SP/M6X16

47

1716-680-330-00

SWITCH/LEVER ASSY

48

1716-680-222-00

ARM

49

V230-360-601-60

FLANGEBOLT/M6X16

50

1376-402-003-00

BAND,WIRE/140

51

1837-229-062-00

COVER

R R R R R RNR R R R R R RNRNN R R R

52

1837-229-061-00

LABEL/CONTROL/MID

||| A A A A A A A A Ao Do




154

FIG. 77 WHEEL (REAR/13.6-28/L H,RH)ASSY
(OPTION)

1833-317C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1833-317-610-00

TIRE/13.6-28/LH ASSY

1

1833-317-621-00

RIM/WHEEL/28XW1 COMP

1833-317-622-00

DISK/WHEEL/28

1833-317-223-00

NUT

1833-317-224-00

BOLT/SQUARE/NECK

1833-317-225-00

WASHER

1833-317-226-00

WASHER/LOCK

1833-317-227-00

CRAMP

O[O0 |N O 0D WN|F-

1833-317-631-00

TIRE/13.6-28-6PR

=
o

1833-317-632-00

TUBE

=
[N

1834-317-233-00

CAP/VALVE

[
N

1833-317-640-00

TIRE/13.6-28/RH ASSY

[
w

1833-317-621-00

RIM/WHEEL/28XW1 COMP

[
»

1833-317-622-00

DISK/WHEEL/28

=
[y

1833-317-223-00

NUT

=
(=2}

1833-317-224-00

BOLT/SQUARE/NECK

[
ﬂ

1833-317-225-00

WASHER

[
o

1833-317-226-00

WASHER/LOCK

[
©

1833-317-227-00

CRAMP

N
o

1833-317-631-00

TIRE/13.6-28-6PR

N
=

1833-317-632-00

TUBE

B R R o oo o o R R R R R R o o o o o kR,

N
N

1834-317-233-00

CAP/VALVE

A A A A A A=A A A Ao o




FIG. 78 WHEEL (REAR/13.6-24/L H,RH)ASSY
(OPTION)

1833-317D-0100

155

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1833-317-660-00

TIRE/13.6-24/LH ASSY

1

1833-317-671-00

RIM/WHEEL/24XW12

1833-317-672-00

DISK/WHEEL/24

1833-317-223-00

NUT

1833-317-224-00

BOLT/SQUARE/NECK

1833-317-225-00

WASHER

1833-317-226-00

WASHER/LOCK

1833-317-227-00

CRAMP

© 00N OGS~ WN P

1833-317-681-00

TIRE/13.6-24-4PR

1833-317-682-00

TUBE

1834-317-233-00

CAP/VALVE

1833-317-690-00

TIRE/13.6-24/RH ASSY

1833-317-671-00

RIM/WHEEL/24XW12

1833-317-672-00

DISK/WHEEL/24

1833-317-223-00

NUT

1833-317-224-00

BOLT/SQUARE/NECK

1833-317-225-00

WASHER

1833-317-226-00

WASHER/LOCK

1833-317-227-00

CRAMP

1833-317-681-00

TIRE/13.6-24-4PR

1833-317-682-00

TUBE

P PR O OO O R R RP R PRP PR O OO O O KRR

1834-317-233-00

CAP/VALVE

||| A A A A A A A A Ao o




156 FIG. 79 WHEEL (REAR/475/65D20)ASSY
(EXCEPT A TYPE)(OPTION)

29-30

1833-317E-0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION ETLEE?QO Z cLa E REMARKS
1 [1833-317-710-00 [TIRE/475/65D20 ASSY T| 2
2 |1833-317-720-00 WHEEL/20XW15 COMP T| 2
3 [1833-317-731-00 [TIRE/475/65D20 T| 2
4 |1834-317-272-00 VALVE T| 2
5 [{1834-317-273-00 CAP/VALVE T| ?




1833-317F-0100

FIG. 80 WHEEL (REAR/355/80D20)ASSY
(EXCEPT A TYPE)(OPTION)

157

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION (F:’ TLE4490 I; REMARKS

E4
1 |{1833-317-760-00 [TIRE/355/80D20 ASSY T 2
2 (1833-317-770-00 WHEEL/20XW11 COMP T 2
3 |1833-317-781-10 [TIRE/355/80D20 T 2
4 11834-317-272-00 VALVE T 2
5 (1834-317-273-00 [CAP/VALVE T 2




158

FIG. 81 WHEEL (FRONT/9.5-16/L H,RH)ASSY
(OPTION)

1833-437C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

1833-437-610-00

TIRE/9.5-16/LH ASSY

1

1833-437-620-00

WHEEL/16XW8 COMP

1833-437-631-00

TIRE/9.5-16-6PR

1833-437-632-00

TUBE

1834-317-233-00

CAP/VALVE

1833-437-640-00

TIRE/9.5-16/RH ASSY

1833-437-620-00

WHEEL/16XW8 COMP

1833-437-631-00

TIRE/9.5-16-6PR

1833-437-632-00

TUBE

BOQNOW#WNI—\

1834-317-233-00

CAP/VALVE

G IE Il SRR

I R




FIG. 82 WHEEL (FRONT/8-16/L H,RH)ASSY
(OPTION)

1833-437D-0100

159

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1833-437-660-00

TIRE/8-16/LH ASSY

1

1833-437-670-00

WHEEL/16X5JA COMP

1833-437-681-00

TIRE/8-16-4PR

1833-437-682-00

TUBE

1834-317-233-00

CAP/VALVE

1833-437-690-00

TIRE/8-16/RH ASSY

1833-437-670-00

WHEEL/16X5JA COMP

1833-437-681-00

TIRE/8-16-4PR

1833-437-682-00

TUBE

B(DW\IO".HAOONH

1834-317-233-00

CAP/VALVE

RIS IE I R

R R R R R R R R R




160 FIG. 83 WHEEL (FRONT/29X12.00-15)ASSY
(EXCEPT A TYPE)(OPTION)

40-29

1833-437E-0100

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P ItiE2490 T|o|R REMARKS

C E4 C|L|P

1 |1833-437-710-00 [TIRE/29X12.00-1 ASSY T 2

2 (1833-437-720-00 WHEEL/15X10LB COMP T 2

3 [1833-437-731-00 [TIRE/29X12.00-15 T| 2

4 (1834-317-272-00 VALVE T 2

5 11834-317-273-00 [CAP/VALVE T 2




1833-437F-0100

FIG. 84 WHEEL (FRONT/212/80D15)ASSY
(EXCEPT A TYPE)(OPTION)

29-30

161

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490

TIO

REMARKS

1833-

437-

760-

00

TIRE/212/80D15 ASSY

1833-

437-

770-

00

WHEEL/15X7 COMP

1833-

437-

781-

10

TIRE/212/80D15

1834-

317-

272-

00

VALVE

g WwnN e

1834-

317-

273-

00

CAP/VALVE

—ld |40t




162

1833-506 -010

FIG. 85 CONTROL (DRAFT)SET(OPTION)(L/2)

, p
/ NG
i
) 0
1
ol D
Vo

.~ ) Prath\\Prge >
NS 1P - -
[N [ % - 1
7o -2 " =
; s o .’
/ 2 . 7% -
i S 3 s
) AW N ]
2 ¥ /
~ ¥ s i
\ ! it
\
3
Y 2T y 7
’ / N v
\ '
| 7 I
~ 54
Pags
Ii9)
(P i S
2
L
. \
\

I
*,

(N
| s

27~30-PLEASE SEE 2/2 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

C
O
L

G
R
P

REMARKS

1837-506-600-00

CONTROL/DRAFT SET

1

1837-506-610-00

BRACKET/DRAFT ASSY

1689-501-281-00

BUSH/30X34X25

V201-361-406-00

BOLT/M14X60/7T

V201-361-403-50

BOLT/M14X35/7T

V401-160-014-00

WASHER,SP/M14

1801-506-230-00

LINK/DRAFT  ASSY

1689-501-281-00

BUSH/30X34X25

O[O0 |N O 0D WN|F-

1742-506-001-10

SPRING/DRAFT

=
o

1742-506-005-00

PIN/16X50

=
[N

7930-601-002-00

P1N/19X86

[
N

1444-514-005-10

PIN,HAIR (19)

[
w

V231-361-206-50

FLANGEBOLT/M12X65

[
»

V304-460-012-00

NUT/M12/7T

=
[y

1742-506-002-10

ROD/DRAFT

=
(=2}

1673-565-003-00

PIN

[
ﬂ

V411-260-008-00

WASHER,PL/M8

[
o

V500-162-502-00

PIN,SPLIT/2.5X20

[
©

V304-260-008-00

NUT/M8

N
o

V411-260-010-00

WASHER,PL/M10

N
=

V500-162-002-00

PIN,SPLIT/2X20

N
N

1742-506-220-10

CAM/DRAFT COMP

N
w

V710-140-010-00

RING,SNAP/10 E

N
H

1837-506-640-00

ARM/DRAFT COMP

N
(4]

1560-511-015-10

BUSH/12X14X20

N
2]

V710-140-010-00

RING,SNAP/10 E

N
~

1742-506-003-00

ROD/DRAFT

N
o]

V411-260-008-00

WASHER,PL/M8

N
©

V500-163-002-00

PIN,SPLIT/3X20

w
o

V500-162-002-00

PIN,SPLIT/2X20

IR IR I i I I I I e A T A I T I I T I SR R

B RN R R W R R R R NNR R R R R R R RN R R R o AN R R




FIG. 85 CONTROL (DRAFT)SET(OPTION)(2/2)

@40

1833-506 -0100

35

163

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—
@]
TGO

REMARKS

31

1785-506-220-00

ARM/DRAFT COMP

1

32

1600-505-007-10

LINING/13X50X03

33

1560-511-012-00

PLATE

34

1742-506-250-00

PLATE COMP

35

1614-505-004-00

SPRING/WASHER

36

V411-260-010-00

WASHER,PL/M10

37

V335-260-010-00

NUT/M10,P=1.25

38

1837-506-210-10

LEVER/DRAFT COMP

39

1614-262-006-00

INSULATOR/LEVER/SUB

40

1614-262-003-00

GRIP/SUB

41

1560-287-002-30

BUSH/16X24X16

42

1785-506-001-00

HUB/16X27X14

43

V580-140-802-80

PIN,SPRING/8X28 W

44

1837-504-230-00

ROD/M08X169

45

1646-640-057-00

JOINT/BALL/MO08

46

1646-640-058-00

JOINT/BALL/MO8/LH

47

V304-460-008-00

NUT/M8/7T

48

1560-132-007-30

NUT/LH/MO08

49

V411-260-008-00

WASHER,PL/M8

50

V401-160-008-00

WASHER,SP/M8

51

V304-460-008-00

NUT/M8/7T

Al A A A A A A A A |A A A Ao

N NN R R R R R R RN R R R NRN R RN




164 FIG. 86 PLUG(M18)ASSY (OPTION)

1 |1742-508-410-00 PLUG/M18 ASSY

1

=) .
e W
2R j
45-38 — ’&ﬁ -
4
1742-508D-0100
S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [FLE4490 T|O|R REMARKS
C E4 C|L|P
T 1
T

2 |V720-112-401-60 O-RING/1B,P16




FIG.87 VALVE(REMOTE/2R/E4)SET(OPTION)

1833-512B-0100

?

32

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-512-610-10

VALVE/REMOTE/2R/E4

1

1837-512-300-00

VALVE/CONTROL ASSY

FIG 094

V201-261-012-00

BOLT/M10X120

V401-160-010-00

WASHER,SP/M10

1785-512-200-00

HOLDER ASSY

1560-509-211-00

BUSH/10X12X20

V231-360-801-60

FLANGEBOLT/M8X16

1785-512-003-00

STAY/CABLE

© 00N~ WN P

1806-512-200-00

CABLE ASSY

V301-260-006-00

NUT/M6

1719-266-051-00

JOINT/BALL/MO06

1785-511-007-00

NUT/FLANGE/MO06

V231-360-802-00

FLANGEBOLT/M8X20

1785-512-220-20

ARM COMP

2144-519-007-00

PIN/06X31

2130-601-018-00

PIN,SNAP/6

V411-260-006-00

WASHER,PL/M6

1806-512-340-00

LEVER/SUBCOM/3 ASSY

2145-770-041-00

BUSH/08X10X10

1785-512-004-10

TUBE/090

1444-307-007-00

GRIP

1640-530-003-00

CONNECTOR

1640-530-009-00

CONNECTORI/L

1837-512-600-10

HOSE/900 ASSY

1757-501-014-00

ADAPTER/45/R3/8XG3/

1742-512-001-20

STAY

1815-512-310-00

ADAPTER/OUTLET/E4

V231-360-801-60

FLANGEBOLT/M8X16

V201-361-406-50

BOLT/M14X65/7T

V231-360-801-60

FLANGEBOLT/M8X16

R R R e e R i i e i e R i i R

BRN R R NN R R R RNR R R R RNNNNR RN R R W W e




166 FIG. 87 VALVE(REMOTE/2R/E4)SET (OPTION)

1833-512B-0100

S |[TyPEOFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [FLE4490 T|O|R REMARKS
C E4 C|L|P

31 |[V782-160-000-6T PLUG/SCREW/SEAL T| 2

32 (1837-512-062-00 LABEL/PORT/2ND/E4 T 1




K200-288-000-0

FIG. 88 COMPONENT PARTS
FOR K200-288-000-00 ON Fig.45

167

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

K290-003-000-30

VALVE/PRV/IB ASSY

1

V720-112-402-00

O-RING/1B,P20

K290-001-001-00

O-RING/AS568/013

K290-001-002-00

O-RING/AS568/014

K290-001-003-00

O-RING/AS568/015

K200-114-100-10

VALVE/FLOW PRIORITY/

V720-112-402-00

O-RING/1B,P20

V723-111-501-60

O-RING/1B,S16

© 00N OGS~ WN P

1650-508-002-00

FILTER/LINE/12X18X15

K211-066-103-00

RING/O/F404/1015

V780-140-000-2T

PLUG/SCREW/SEAL

K250-107-000-00

VALVE/RELIEF/10 ASSY

V720-112-402-00

0O-RING/1B,P20

V780-140-000-1T

PLUG/SCREW/SEAL

k| k| k| K| K[ k| | X[ K|k F| X ¥XKIOTW

B R RN R R R R R R R R R




168

K211-107-000-0A

FIG. 89 COMPONENT PARTS
FOR K211-107-000-00 ON Fig.45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

—0o0

TGO

REMARKS

V710-140-009-00

RING,SNAP/9 E

2

K211-001-006-20

SPRING

K211-008-010-00

SPRING/HC19

K211-073-004-00

POPPET/073

K211-073-005-00

SPRING/HC018

K211-008-011-00

PLUG

K211-001-008-00

PLUG

V720-112-401-40

O-RING/1B,P14

O[O0 |N O 0D WN|F-

V720-112-401-20

O-RING/1B,P12

=
o

V720-111-900-70

O-RING/1B,P7

=
[N

V720-112-401-40

O-RING/1B,P14

[
N

V780-140-000-4T

PLUG/SCREW/SEAL

| k| k| K| K| K| k| K| X X XOTW

BN R R W R W R R Rk




169

FIG.90 COMPONENT PARTS
FOR 1646-407-670-20 ON Fig.35

1
1

AN
1646-407-670-2E
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [TLE4290 T|O|R REMARKS
C E4 C|L|P
*
*

1 |1646-407-710-00 KIT/BEARING/NEEDLE
2 11646-407-720-10 KIT/SEAL SET




170 FIG.91 COMPONENT PARTS
FOR 1772-654-210-00 ON Fig.66

T)f/f/ 2
8 —@®  4°5 10\ ®

e

1 3

.q_@ 4+5

1772-654-210-0B

TYPE OF MODEL | |

TLE4490 T
E4 C

KEY PART CODE DESCRIPTION

—00
TITO

REMARKS

1772-654-211-00 LENS COMP 2

1772-654-212-00 GASKET

1772-654-213-00 WASHER/RUBBER

1772-654-214-00 SCREW

1772-654-215-00 WASHER

V411-260-008-00 WASHER,PL/M8

V401-160-008-00 WASHER,SP/M8

V304-260-008-00 NUT/M8

1772-654-216-00 BULB/12V21W

k| k| K[ X X[ K| K| ¥ XOTDW

[T N I NI N I S R N N N Y

BOQNOW#WNI—\

1772-654-217-00 BULB/12V21/5W




FIG. 92 COMPONENT PARTS
FOR 1802-209-200-10 ON Fig.10
6

1802-209-200-1D

171

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1792-209-302-00

PISTON

1

1792-209-303-00

RING/O

1792-203-304-00

RING/O

1792-209-306-00

RING/SEAL/56

1561-221-505-00

SPRING

1792-203-306-00

PLATE/SEPARATER

1763-222-302-00

PLATE/FRICTION

1729-203-303-00

PLATE/BACK

© 00N OGS~ WN P

1719-209-202-00

RING/SNAP/CH102

1561-221-509-00

WASH

1650-203-217-00

RING/SNAP/CS40

1561-221-506-00

BRAKE/DISK

1792-209-304-00

BRAKE/PRESSURE

1792-209-305-00

RING/SNAP/CS105

1692-209-203-00

SPRING/WAVE

X k| k| R R k| k| k| K| X[ | k| ¥ X HXOTODW

B R W N R R R R NN RN R e




12 FIG. 93 COMPONENT PARTS
FOR 1824-102-220-00 ON Fig.4

1824-102-220-0

TYPE OF MODEL | |

TLE4490 T
E4 C

KEY PART CODE DESCRIPTION

—00
TITO

REMARKS

1560-102-203-50 [SEAL 1

1560-102-204-40 SCREW

V720-102-402-10 O-RING/1A,P21

1560-102-205-40 |CUP

1426-160-207-00 NUT,RING

V721-103-106-50 O-RING/1A,G65

1513-102-329-00 ELEMENT

1426-160-209-00 SPRING

V720-102-401-60 O-RING/1A,P16

k| k| K[ X X[ F| X X  XOTDW

I R

BOGJ\IO’)UI#O\JNI—\

1513-102-332-00 PLATE/CAUTION




ﬁfr 9
10

e

1

1837-512-300-0A

FIG. 94 COMPONENT PARTS
FOR 1837-512-300-00 ON Fig.47,87

173

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TLE4490
E4

TIO

REMARKS

1837-512-310-00

VALVE SET

1

K211-004-007-00

SEAL,OIL/TC4,14247

K211-004-006-00

COLLAR

1837-512-315-00

SLEEVE

1640-530-623-00

COLLAR/19X28X02

1640-530-624-00

SLEEVE/DETENT

V682-200-000-60

BALL,STEEL

1640-530-625-00

SPRING/HCO015

© 00N OGS~ WN P

1640-530-626-00

COVER

V401-160-008-00

WASHER,SP/M8

V220-540-802-00

SCREW,SOCKET/M8X20

K211-004-007-00

SEAL,OIL/TC4,14247

V705-140-024-00

RING,SNAP/24 C

1640-530-628-00

PLUG/M14

1640-530-629-00

POPPET

K110-001-106-00

SPRING

V720-112-401-20

O-RING/1B,P12

1640-530-631-00

SPOOL/DELECT

1640-530-632-00

PLATE

V580-140-302-50

PIN,SPRING/3X25 W

V720-111-900-70

O-RING/1B,P7

V220-540-601-00

SCREW,SOCKET/M6X10

K200-014-007-00

PLUG/SEAL

V720-112-401-40

O-RING/1B,P14

B k| k| k| R k| k| k| k| X k| k| K| H| X[ k| k| K| X[ |k ¥ X X X OTWOW

R w W w R R R R R R R R R R NNR RN R R R R R

V780-140-000-2T

PLUG/SCREW/SEAL




WIRING DIAGRAM(1/4)

174

L ; e = = -
—= S5 -—ceavy
~ ahlj \-8—€—8 Ho0 —-s'east
75| HU-S-¢€
5] & - -
e [E—50-0007 M1 -G 06202
D —-SeVEe DM —S'G-£08
e A—S0o0-3lS
AVI3YMOTD
vy
T —G6-E0Z |
=3 M —S'6-202
m%kv\m|mld\om LINNY3IWIL
e MAT—E—% Si
= [®=e-5 .9 —GeO0=
2 (C | =—==5 S-co 52 W .
OLIMS NIVIN M —S'0-SZ Foqve N
§ -S06-D000! | (> >
< | 4
1 = [
4= >
ht
9-Soc oL \
H \Y
M —-SevaZ = we
EEr==TE S —56-9000! | |z cd
B A —S0—tt2 ﬂuz|\_\|; >N
X &5— %2
g-o-ve o —so-2iE | aw
cz
o g
] * M—E0-S2 (o wm
33433 m_lmo..WOoo_ o2 _mm
asses e
“ | [g~—1—-S80-0S | 0
R e-ceova
A4 —S0-002
| ~“M —S'0—0L MS TTva3ad HOLNO
-1 89-S80—-1T
-8 —S'0-9S
MM —S'0—-01LZ
"D —-S0—-6
O —-S'0—-01
D-STO0-ETG MSIVHLNINYHIAIT ITNLLNHS
] g k-1
51 | [B—S=o-6t -
e | [ =506-08 S-Goez| 5t
ﬂlmw\olmrQ\ODm A8 —S'0-v 2
e | [E==0-102
Is{_|~d —eovoz
] [~—-s0o-=v
18—
= «
BTl o
EHIMoT—eav 0 Gm E
b1 \ NP 3
-3 > 3 | Ird
E IM—a—eve | f 1]
P 0 09 S E
b d el
|FH Ad—e—t 9 6|7 ) <
= 0| 7M 0| .&
PPH=—e=s o a3 |
t“1s—e-5 [\l .w N[ m L] n
xog3asnd He [ Ho
0 3 4
¥ 3!
> ] Y [0 |
T T A N NN b i
Jo 11 90 | 1| w 11 N g )
1t i|1]s ) 3| fid |
0 010 olol n 9o [ 011 T3 |3 (o o] n[® N
o 2 ala|2) ?) [ | ¢[° o1 1|1 ol ! 1[al® 2
o ol o1]1]8 0 SAg 0 ! M) 0|9 Ol 0|l §
°fg Olg S tafo N Woo ! o|o| w 2 w o w <! 110]0] E
o2 ¢« N 2393 - Mg Vs of 5Nr a0-de a0 0 o0 v o] o &
[T z o 0 [ ¢ (LI T Al I [7] l o o
L BN e L ST, 1 2 - 0 W e Ll 2 oo N2 [\ N o
o] 8[Tdd] ATl 7] Iy 6 z O oo |
2 3 9 @ 2 3 u 3 2 2 o
5 3y o & o [ 3 o 0 0 ] <
[ EEE REE u F [ N 3 3 3 z |
a4 3 sl « = 3 a o @ @ € b
8 u 9 L Z ¢ 4 2 2 2 F e
Zl /a 2 J J b J ol 0 0 0 2 7
Q 8 w 5 3 6 9 i} 3 3 < I
2 8 i 0 7} %) A=




175

WIRING DIAGRAM(2/4)

P

it

8 -S'0-90001L

3

MS 3AONOLd

0 -S'c-20E

N fo-—sozz
+ g -So0-ve

IUW 8 —S'0->0001

I E— Slw|©
-~ —|ojol @ _
I - I
Jd [
8|
Au!. 1 <| § z
< < M
OB
9 1x| | @ 2
e
K
>>w_|_<0m_n_m_v_<mm
0

|8 —So-Hoool

7D -S'0-VL

[
D -g0—-1L =l
TPN-m

8 -S0-d0001 Y

>
<
J
u
«
J
0
0
3 —1
o] =] 6
=) il s NV ONINE VM ONINY YD
m ozq -5 —S0—=21l s9
wo3 —S0 =
> 5 B ,Do Ll M —S'o-VolZ
b S —Soroool S AR —S0-VIIE
7 &7 —Soevil So
[4
M z w3ZZNna
el w\ 1
id N ——+
oNp | —-S0— =3
_|\,|§ | ECELE s o S 7
€ —So=
= |6 —so-1= 8- M-S0tz —
L—& —S0-0Z
d T13NVY LNINNYLSNI
zl
u A m—
¥ S T
s i © | =]
o < € [eaTrs
N e e 22 MAE =G 0-00Z | 5—ione
P = H M — S VoL ] H —S0-10Z | Fz—{u-seam
o = M1 —SOVED | |5 rmarens
c AKX =G0-2F | |
z = [T fawo-
_ F & Jpro-
w _|\| id C-S0-Z22 |5
« N 2]
w o —S0 -0 13
= | —= 27 Jono
L T [Xo-So-e2 8 —S0-ND0OoO} H
rﬂ _U|| =) ST |FueLs
g S oz A5 -506-902 | |5
T [vaco
= 575 —S0-50Z | |5
i4 B8 —S0 —10V | >
~J %l —H-M-e-Z . ZT
EN_|.”_\IIMIDW S~ S0 0001 I [BT forurness-
W |[i-so-a1 S X -S660Z | |z
1 —S0 —tt [6Z forows
MDD =G0-6 | Hzdoancme-
(3 SH) AVISH U3 1HVL _ et [
A78 60001 |l rumne
75 —S08P Y | oo ruaer
~J L 8-e-© -5 -5ed5Y | (o=
= ¥-S-¢g oz {ar-L
=9 8 —S'c-T10001 MAT —S6-Z0Z | 7z reues
A-D —SBV 6 DM —S6-Z0Z | fezu
A—So3i5 44—
AVISH MO
1 —g'e-£0Z |
e M- —S6-202
D d-—e voe
A d-—€-t H i
[
S5-e-g5 S0 — GEO0K | |
T-e-9 D -—co 9oz v
HOLIMS NIV _ M —S0-5Z | o
8-S 000000




WIRING DIAGRAM(3/4)

176

14 69

M-d —S6-90€ Y

N-SSo-ev MSHSIAITOLd

|m|® 8 —-S'0-D0001L 1 -S0-£lZ = 3
—= —= S
—T—~-—S02% _w_w%/
v —

€
Z
|

FREEE

A" DO-S8'0—LP

3

Y3HSVId

v

]

Z
Z |

T AO—-SE0-S

il o M-SeeveEr

EN

v
ER

IO-Se0-tt
A A—-SB0—-01
\-"O—-SS0—\t
FH—-S80-6%

SO0 B/3IUS
MS QHVZVH

€

=z
V| D-Sweov
yuERSVIY H - H-S5608r
E
RSV Vzlmmd:mv
&
M —S0-25
dio =~ PS5 0-05
Froee| - 8 “Bo-28
=M1 —S&ES
3 WL A—SS0-1S

55085-Gy R
59-05—- BSR

58

[

10

55-085-Gy .~
56085

1009-085-B

59 05— BH

EEEEEEEK

o

~“M —S'0-S0E
A"d —S'6-90€

o

B

M\ —S'0—10E

INDEPENDENT PTOCONTROLLER

=

5~ —SE00E
8 —S'0-=0001L
D -ge-20e
1 -S'eve
8 —S'6-P0E

1001L-085-B
M24

-
FRONT COMBI LAMS(L H)
1001K-085—-8B

14
P RH

M a45D885-G-R

1S
y
Mi

125
—M44D685-G-L

1

o
FRONT COMBI LAl

3
1
2

BCEREEDEE
3
1
2

D -SevZoE
h-D —S0-00€E H

i

AREEEE

oy

N3do|

55A8865-GyYy~-R
S56A085-Gy
S9-05—- BLZR

101

1009B85—-B

3 8 —-S'0-90001

i

l 56 085-Gy
Ly

104

102

o

D -go-Zzoe

2
1
3

MS 3aONOLd

O -S'0-£L2
-8 -S'0-vZ
8 —-S'0->0001

9 9
o

T
HEAD LAMP (LH)
HEAD LAMP (RH)

N
o 2]

MSOLd

HORN




177

HORNRELAY -SEAT SWRELAY

8 —-S'0-80001

z
§-so-riooy
—= =
8 msEs AMod —So-zie HLW

a-go-e1z 4y

- o - L ¢
g 2 3 33
[ o 5 z z
w 3 O-0W LI ¢
38 3 g & nw bl Quob i 0
Srml 0] is| T @y 1| 48] oas
ol k 3 3 w 3 o o \
i u 0] 4 o y J 9 f 0| 14 ¢ | ../u | <
o dladddd || © CEELEERESE w18 | <laddae o 7 o 0
g N i 4] b} q [
_54_5132%75_ 72 R_4132_ 1_2_5_3_ HIEC IR 41_32_ s aq s M
L b T | E— L 1] e ¢ L1 L T L mv w
o< gor @ oa ¥ ey SEmeE s et o[ ° o « ¢
. A R 1 R IR 1 = I A
| n n[o) o[ 1 olo ) |1 - 9
M —gSo-1oe Qi 0lo 50| (Sl ol ! s D [ 10
5 —S0-008 ?lq am b oema g0 9190 44 27|«
p (0| HojN 0|®) 91 7|@ < !
—osola wm Mm 5| a_m7mv afo|Hule ol Dwm
M 4|° o o [ N ¢{0]5] L n|o olo| ||
] ol =t o A1 M Ol - o A
0 E BH 2
° 2]
- |
2% G —506-951
6| X -c0-5
* A —S0—ZL} ]
L2 {[o—=0o-vor
=
=
N8 5065
7 ——f~8 —sos5
I [E-—=oxo00r
L A5 -60-26
o
n gmm_wrn_ AHVNOILYLS
IFg—==%00r -
|
a4 & —So-olo01 | ~3_ ]
-S|
<] Fo-cs0o-95 UdOMSUIATIOLd AN
S g-co0-vS [y )
4 8 —S'0-v000l SN —-S'6-S0E = N
|_\£z\|_ —S0-€9 e
g —oo-Hio0t
z
v g
s [ 2-SS80-SS MS UIAST 35 VHE ONINYV
= M—a-ssovra S
BE

LOW BEAM RELAY.~“HIGH BEAMRELAY

g

WIRING DIAGRAM(4/4)

g8 Q;§2|¥Og‘l;§3

.

H-O—-ST0-St7
—S8eVEY

n-o-sSeo-vt

M~ A—S80—-01
A-"O—-ST0—Lt7

HE-S8e0-61

elek:ELE]
MS AUVZVH

~SO-STeOTP
HA-"O—-S8960857

00|nm.OImV

& 69
ENI . _ [T s
=— [E—S0o-50001 T-S0-EIZ | [z—fau
-~ -S0-2v n
= M~-H —S6-90€ Y
var| o=y
< seo-sv MmsyIAIT 0L
T
—— R LT g

o -—s0-<25

H-PRS580-05

g8 -ko-<s

N1 —SgeS

A—SS0-1S

Gy ~R
Gy
085-B
BAR




178

Numerical Index

6008-097-590-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 24 4 6209-605-003-20 10 2 6211-312-012-10 10 23
1600-211-052-00 21 13 6209-605-004-10 2 3 26 14
1650-650-015-00 10 10 6 8 6211-312-013-10 10 38
1650-780-011-10 18 10 6209-605-007-10 6 7 26 15
1690-654-200-00 10 35 6209-610-001-10 6 4 6211-319-003-00 10 40
1729-202-002-00 10 47 6209-610-003-00 2 2 6211-321-022-00 10 48
3640-586-004-00 22 4 6 6 10 52
3651-832-009-00 21 14 6209-610-004-00 2 6 6211-322-016-00 10 49
3748-172-007-00 10 33 10 3 10 53
3805-355-002-20 8 2 6209-610-007-00 3 6211-341-125-00 9 1
3817-401-001-00 5 6 6209-610-009-00 6 5 6211-361-049-20 8 1

10 6 6209-625-003-20 6 16 6211-510-009-00 6 12

12 20 26 10 6211-511-007-00 6 13

18 8 6209-625-006-00 10 4 6211-511-008-00 6 14

21 7 26 12 6211-530-009-00 7 1
6008-010-137-00 1 1 6209-630-002-10 25 8 6211-540-009-00 7 3
6115-639-008-00 28 51 26 22 6211-599-004-00 6 15
6209-000-005-00 2 8 6209-730-005-00 13 3 7 2
6209-000-006-00 6 2 21 12 7 4
6209-000-024-00 16 13 6209-730-006-00 16 4 6211-749-020-00 6 34
6209-000-039-00 16 9 6209-740-005-00 6 19 6211-751-001-10 3 7
6209-000-054-00 9 3 6209-740-006-00 10 22 6211-751-002-00 6 32
6209-030-043-00 21 18 6209-749-001-20 6 17 6211-759-001-00 6 35
6209-030-097-00 18 14 10 42 6211-760-056-10 6 30
6209-046-008-00 19 4 6209-920-002-00 10 16 6211-766-025-00 6 31
6209-046-059-00 24 6211-110-100-60 2 1 6211-777-007-30 11 1
6209-050-001-00 10 29 6211-141-047-10 2 7 6211-777-022-10 11 3
6209-050-002-00 10 30 26 3 6212-111-096-10 14 1
6209-300-007-00 5 5 6211-170-009-10 3 1 6212-114-096-10 15 1
6209-300-014-00 2 9 6211-173-007-20 3 8 6212-116-096-10 15 3
6209-360-011-00 22 3 26 4 6212-121-028-20 14 2
6209-360-079-30 3 11 6211-179-013-10 3 2 6212-124-028-20 15 2
6209-360-084-00 18 3 6211-179-017-10 3 3 6212-126-028-20 15 4
6209-360-143-00 22 6 6211-179-018-00 3 4 6212-211-002-00 14 3
6209-409-001-00 10 14 6211-179-019-00 3 5 6212-230-010-20 14 5
6209-440-005-00 25 5 6211-210-063-80 6 1 6212-235-004-10 14 6
6209-440-007-00 24 6 6211-258-001-00 6 10 6212-271-009-00 14 7
6209-490-002-10 3 9 26 8 6212-273-009-00 7 5
6209-500-003-00 10 12 6211-258-002-00 6 11 6212-274-009-00 7 6

10 21 26 9 6212-310-041-00 16 1

26 13 6211-291-015-20 6 26 6212-330-120-00 16 5
6209-572-003-00 3 10 6211-292-001-20 6 27 6212-333-002-10 16 6

26 5 26 11 6212-339-007-00 16 10
6209-580-002-10 21 28 6211-310-041-10 10 1 6212-371-066-00 16 11
6209-600-004-00 10 20 6211-311-029-30 10 37 6212-379-008-00 16 12




Numerical Index

6008-097-590-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-511-009-10 13 1 6213-660-019-00 19 1 6215-359-004-00 27 18
6212-521-008-00 16 3 6213-669-010-00 19 3 6215-411-082-20 22 2
6212-522-004-20 13 2 6213-671-060-00 19 5 6215-411-091-30 20 6
6212-523-021-00 13 6 6213-674-015-20 24 2 6215-411-092-30 20 7
6212-524-012-30 21 11 6213-711-008-00 18 19 6215-411-093-30 20 8
6212-530-008-20 10 46 6213-716-009-10 18 11 6215-411-094-30 20 9
6212-531-008-30 6 9 6213-719-005-10 18 12 6215-412-004-00 22 1
6212-535-007-00 13 4 6213-719-007-00 25 3 6215-419-035-00 20 10
6212-535-009-00 21 15 6213-721-015-00 18 2 6215-520-007-10 21 17
6212-551-012-10 12 1 6213-721-022-00 3 12 6215-526-004-00 21 19
6212-552-008-00 12 2 6213-729-011-00 18 22 6215-531-019-00 21 25
6212-561-003-00 12 3 6213-729-015-40 18 9 6215-537-003-00 21 34
6212-563-005-00 12 4 6213-743-002-10 18 15 6215-541-001-10 21 20
6212-565-001-00 12 5 26 19 6215-541-016-40 23 2
6212-569-002-00 2 4 6213-743-004-20 18 13 6215-541-024-50 21 26

26 2 26 20 6215-542-004-20 10 17
6212-571-002-30 12 6 6213-770-002-00 18 18 6215-542-005-20 10 19
6212-575-005-30 12 7 6214-110-005-20 4 1 6215-542-006-00 21 22
6212-600-021-00 12 8 6214-115-008-00 4 2 6215-543-010-10 21 21
6212-611-014-00 12 9 26 6 6215-546-003-30 10 13
6212-620-019-00 12 10 6214-141-063-00 5 1 6215-548-058-00 23 1
6212-626-003-00 12 11 6214-145-007-00 5 2 6215-549-007-10 21 29
6212-628-022-00 12 12 26 7 6215-549-013-00 6 29
6212-628-023-00 12 13 6215-300-045-10 20 1 6215-549-031-10 21 24
6212-629-006-00 12 14 6215-311-036-00 27 16 6215-549-039-00 21 33
6212-629-007-00 12 15 6215-315-002-00 20 2 6215-600-119-20 21 1
6212-629-008-00 12 16 6215-315-005-00 20 4 6215-619-023-00 28 50
6212-629-009-00 12 17 6215-315-006-00 20 3 6215-619-024-00 28 52
6212-629-010-00 12 18 6215-315-007-00 20 5 6215-621-012-30 21 10
6213-100-004-30 17 1 6215-330-028-00 27 1 6215-622-003-00 28 11
6213-111-002-20 17 2 6215-332-014-00 27 15 6215-629-017-00 28 12
6213-119-001-00 17 6 6215-339-004-00 27 14 6215-629-036-00 28 25
6213-120-002-30 17 3 6215-342-013-00 27 13 6215-629-037-00 28 26
6213-125-002-10 17 4 6215-343-010-00 27 12 6215-629-038-00 28 27
6213-129-003-00 17 5 6215-345-044-00 27 2 6215-629-039-00 28 28
6213-129-006-00 6 18 6215-345-045-00 27 3 6215-629-040-00 28 29
6213-140-016-30 17 8 6215-345-046-00 27 4 6215-629-041-00 28 30
6213-160-005-00 10 24 6215-345-047-00 27 5 6215-629-042-00 28 31
6213-161-003-10 10 25 6215-345-048-00 27 6 6215-629-043-00 28 32
6213-164-001-00 10 26 6215-345-049-00 27 7 6215-629-044-00 28 33
6213-240-005-10 17 11 6215-345-050-00 27 8 6215-629-045-00 28 34
6213-319-013-10 6 25 6215-345-051-00 27 9 6215-629-046-00 28 35
6213-610-016-00 18 1 6215-345-052-00 27 10 6215-629-047-00 28 36
6213-619-014-00 18 4 6215-345-053-00 27 11 6215-629-048-00 28 37
6213-641-007-20 19 2 6215-359-003-00 27 17 6215-629-049-00 28 38

179



180

Numerical Index

6008-097-590-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-629-050-00 28 39 6281-123-005-00 29 11 6281-971-003-00 25 1
6215-629-051-00 28 40 6281-123-006-00 29 12 6282-450-007-00 25 2
6215-629-052-00 28 41 6281-124-009-10 29 5 6287-810-042-00 26 1
6215-629-053-00 28 42 6281-129-003-00 29 21 6294-453-002-00 6 23
6215-629-054-00 28 43 6281-129-019-00 29 24 6581-129-092-00 29 15
6215-629-055-00 28 44 6281-129-039-00 29 4 6581-129-099-00 29 13
6215-629-056-00 28 45 6281-129-040-00 29 14 6901-910-835-00 5 9
6215-629-057-00 28 13 6281-129-044-00 29 16 6901-910-840-00 8 5
6215-629-058-00 28 46 6281-129-047-00 29 3 18 7
6215-629-059-00 28 47 6281-129-049-00 29 18 6901-931-240-00 24 8
6215-629-060-00 28 17 6281-129-050-00 29 17 6902-050-816-00 10 39
6215-629-061-00 28 18 6281-129-051-00 29 9 6904-110-822-00 6 21
6215-629-062-00 28 19 6281-129-052-10 29 6 10 34
6215-629-063-00 28 20 6281-129-063-00 29 19 10 43
6215-629-064-00 28 21 6281-151-016-10 29 7 6904-110-850-00 6 22
6215-629-065-00 28 22 6281-200-004-00 24 1 10 44
6215-629-066-00 28 23 6281-213-018-00 30 1 6904-110-855-00 10 45
6215-629-067-00 28 24 6281-214-003-00 30 6 6909-111-508-00 29 20
6215-631-026-00 28 1 6281-214-004-00 30 12 6909-950-115-00 14 4
6215-634-003-00 28 14 6281-215-001-00 30 9 J061-220-024-00 18 23
6215-635-004-00 28 7 6281-216-001-00 30 10 J062-076-082-00 22 5
6215-635-005-00 28 49 6281-217-002-00 30 8 P117-303-003-00 | 10 18
6215-635-006-00 28 8 6281-221-007-00 30 19 V195-164-008-30 3 6
6215-637-005-00 28 48 6281-222-002-00 30 22 V201-360-805-50 5 4
6215-639-003-00 28 53 6281-229-002-00 30 13 V210-560-601-20 | 13 5
6215-639-008-00 28 15 6281-229-003-00 30 23 21 16
6215-639-009-00 28 16 6281-229-004-00 30 20 V210-560-602-00 | 18 21
6215-641-002-00 28 2 6281-229-006-00 30 2 VV210-560-603-50 8 4
6215-643-005-00 28 3 6281-229-007-00 30 3 V211-560-802-50 5 3
6215-644-009-00 28 5 6281-229-008-00 30 4 VV220-540-602-00 | 17 7
6215-649-008-00 28 4 6281-229-011-00 30 14 V220-540-802-00 | 21 6
6215-649-011-00 28 10 6281-229-012-00 30 16 V230-360-601-00 | 10 32
6215-649-013-00 28 9 6281-229-013-00 30 26 V230-360-601-20 6 28
6215-649-014-00 28 6 6281-229-014-00 30 25 V230-360-601-60 | 10 36
6219-732-018-00 25 6 6281-229-015-00 30 24 25 9
6219-752-022-00 21 3 6281-229-016-00 30 17 V231-360-801-60 | 17 10
6219-752-023-00 21 2 6281-229-017-00 30 15 V231-360-802-00 | 10 7
6219-752-024-00 21 4 6281-229-018-00 30 18 11 4
6219-752-025-00 21 5 6281-229-029-00 30 7 21 9
6281-100-010-50 24 7 6281-229-032-00 30 21 24 3
6281-111-006-00 29 1 6281-229-033-00 30 5 V231-360-802-50 4 3
6281-115-012-00 29 10 6281-229-041-00 29 23 18 16
6281-115-016-00 29 22 6281-271-002-00 30 11 V231-360-803-00 | 10 11
6281-116-005-00 29 8 6281-410-023-10 25 4 V231-360-805-00 | 10 8
6281-121-007-00 29 2 6281-910-013-00 25 7 18 6




Numerical Index

6008-097-590-00

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

V231-360-805-50
V231-360-806-00
V231-360-807-50
V231-360-809-00
V233-361-002-00

V251-340-806-00
V301-260-006-00

V304-260-008-00

V304-460-008-00
V341-120-008-00
V401-160-006-00
V401-160-008-00

V401-160-012-00
V411-260-006-00
V523-100-601-80

V523-101-001-80

V600-150-600-20
V682-200-000-60
V705-140-012-00

V710-140-004-00
V720-101-900-80
V720-102-401-80

V720-103-502-20

V720-103-502-50
V721-113-105-00

V723-102-005-00
V723-102-006-30

V781-160-000-6B
V782-160-000-4T

Fig. Key
12 19
10 9
18 17
10 5
11 2

6 20
10 31
21 30
10 50
10 54

5 7
10 15
21 32

5 8
10 51
10 55
21 8

9 4
21 31
16 7

9 2
16 2
16 8

2 5
10 27
21 23
21 27

8 3
10 28
17 9
26 17

6 33
18 5
26 18
10 41
18 20
26 16
26 21

6 36

6 24

181



182

Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1128-709-004-00 35 6 1426-160-209-00 93 8 1518-786-508-00 46 34
1146-601-002-00 52 42 1426-258-200-10 76 23 1518-924-001-00 51 14
1302-225-003-00 20 4 1426-258-202-00 14 10 1524-244-005-00 76 17

76 15 1427-201-016-00 39 19 1527-604-002-00 61 28

1337-708-007-00 8 7 39 27 1544-120-008-10 8 8
1342-402-006-00 35 14 1427-301-005-00 38 21 42 15
63 9 1429-406-205-10 35 4 1544-623-001-00 65 30

63 25 1432-120-004-00 6 6 1544-623-232-00 65 31

64 9 1432-242-001-00 7 11 1544-623-233-00 65 32

64 25 32 15 1544-623-234-00 65 33

65 20 1435-203-001-00 11 30 1544-623-235-00 65 34

65 45 1440-211-006-00 29 36 1560-102-203-50 93 1

66 14 1442-313-202-00 33 2 1560-102-204-40 93 2

1373-121-001-00 1 32 1443-452-007-10 28 10 1560-102-205-40 93 4
1376-402-003-00 4 21 1444-122-002-00 7 8 1560-116-008-30 5 14
63 20 32 12 1560-130-001-00 6 8

63 24 33 11 1560-132-007-30 7 10

63 26 1444-307-007-00 47 25 32 13

63 27 87 21 33 10

64 20 1444-314-004-10 76 21 43 72

64 24 1444-314-009-10 16 8 85 48

64 26 76 25 1560-206-002-40 9 10

64 27 1444-318-004-10 28 9 1560-208-023-00 11 34

65 21 1444-328-272-00 33 4 1560-214-003-00 13 9

66 15 1444-328-273-00 33 3 1560-220-004-10 14 4

76 50 1444-514-005-10 85 12 1560-223-016-00 18 11

1404-312-006-00 31 17 1444-601-015-00 53 5 23 14
1404-503-006-00 45 22 56 9 1560-273-003-00 76 24
46 2 72 2 1560-280-004-50 23 10

1415-307-002-00 29 34 1488-411-002-00 38 9 1560-287-002-30 30 13
1416-621-037-00 4 9 1488-411-004-00 38 14 85 41
1421-301-012-00 38 24 1488-411-005-00 38 15 1560-290-006-30 23 7
1421-312-002-00 26 5 1488-411-006-20 38 25 1560-303-002-10 28 11
1421-507-007-00 43 3 1488-411-007-20 38 26 1560-303-006-40 30 1
1421-602-005-10 32 19 1488-411-009-00 38 3 1560-306-001-00 40 34
68 16 1488-411-011-00 38 5 40 74

1421-603-004-00 1 8 1488-412-006-00 38 11 1560-310-210-40 31 21
1423-616-004-00 1 5 1488-541-021-00 20 11 1560-314-001-10 1 27
35 1502-433-012-23 40 81 59 3

52 28 1513-102-329-00 93 7 60 3

1425-431-015-10 38 20 1513-102-332-00 93 10 66 29
1425-431-016-10 38 22 1513-402-001-00 39 17 1560-320-001-00 29 40
1425-433-018-00 16 4 1518-306-200-10 39 3 1560-501-202-00 42 2
1425-621-004-00 66 40 1518-306-203-10 39 4 1560-501-203-00 42 3
1426-160-207-00 93 5 1518-786-508-00 46 22 1560-505-004-00 43 18




Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1560-507-002-40 43 15 1579-112-003-00 64 3 1640-530-003-00 47 26
1560-507-007-00 45 62 1593-117-003-10 5 5 87 22
1560-509-004-50 43 20 1593-307-052-10 10 10 1640-530-009-00 47 27
1560-509-005-30 43 24 1594-218-001-00 9 13 87 23
1560-509-211-00 47 5 9 29 1640-530-623-00 94 5

87 6 13 5 1640-530-624-00 94 6
1560-509-340-00 43 11 1594-272-006-00 76 12 1640-530-625-00 94 8
1560-511-006-50 43 44 1594-314-001-00 33 12 1640-530-626-00 94 9
1560-511-012-00 43 52 1596-105-001-00 2 5 1640-530-628-00 94 14

85 33 1600-117-002-10 5 3 1640-530-629-00 94 15
1560-511-015-10 43 33 1600-431-003-00 52 6 1640-530-631-00 94 18

85 25 52 16 1640-530-632-00 94 19
1560-525-001-40 48 2 1600-505-007-10 43 51 1640-702-003-10 69 10
1560-625-005-10 68 7 85 32 1646-407-660-00 35 17
1560-630-029-00 62 18 1602-321-004-00 11 7 45 6
1560-666-004-00 63 8 1614-129-003-00 65 56 46 15

63 21 65 60 1646-407-670-20 35 8

64 8 1614-216-003-00 19 6 1646-407-710-00 90 1

64 21 24 14 1646-407-720-10 90 2

66 13 1614-225-001-10 20 1 1646-640-057-00 85 45

66 31 1614-261-301-00 65 55 1646-640-058-00 85 46

66 39 1614-262-003-00 85 40 1646-703-001-00 39 6
1560-666-212-00 65 6 1614-262-006-00 43 60 1650-102-202-10 1 2
1560-695-021-00 43 69 85 39 1650-111-034-00 4 24
1560-695-022-00 43 70 1614-306-007-00 31 4 27
1561-221-505-00 92 5 1614-308-004-10 30 4 4 31
1561-221-506-00 92 12 1614-505-004-00 43 53 1650-135-002-00 7 13
1561-221-509-00 92 10 85 35 30 11
1564-307-200-20 29 35 1614-608-220-10 56 7 31 20
1564-431-200-30 37 6 1614-626-001-00 59 13 1650-201-202-10 8 2
1564-433-001-00 39 23 60 14 1650-203-217-00 92 11
1564-433-212-10 39 10 1614-702-552-00 36 14 1650-214-203-00 11 15
1564-433-222-10 39 21 1620-255-208-00 76 28 11 25
1564-434-004-10 40 12 1620-255-220-10 76 27 1650-214-204-00 11 16

40 52 1620-514-005-00 48 26 11 26
1564-434-013-20 40 33 1627-122-008-00 33 27 1650-218-014-00 37 3

40 73 1627-205-223-00 9 20 1650-253-003-00 17 3
1564-507-004-10 42 29 11 14 18 5
1564-621-030-00 61 25 11 24 1650-259-010-00 19 3
1566-431-200-00 37 4 1632-273-201-00 14 21 4
1568-116-210-00 5 16 1635-303-005-00 28 4 1650-263-222-00 22 6
1568-507-001-10 45 61 38 30 1650-264-012-00 23 8
1568-668-203-00 63 29 1636-264-004-00 43 45 1650-301-002-00 27 2

64 29 1640-520-004-00 51 11 1650-304-002-00 28 15
1579-112-003-00 63 3 1640-520-005-00 51 9 1650-304-003-00 28 16

183



184

Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1650-304-004-00 28 17 1674-654-400-20 66 1 1719-209-202-00 92 9
1650-304-005-00 28 19 1675-116-001-00 5 15 1719-266-051-00 47 10
1650-304-007-00 28 12 1675-135-001-00 7 14 87 11
1650-304-008-00 28 13 1689-501-281-00 85 3 1719-266-053-00 61 8
1650-308-001-10 30 2 85 8 1719-312-001-00 32 5
1650-308-200-10 30 8 1689-502-250-00 46 13 1719-650-250-00 65 41
1650-501-007-00 42 28 46 17 1719-650-302-00 63 15
1650-508-002-00 88 9 446 20 63 17
1650-509-003-10 45 70 46 29 64 15
1650-625-002-00 59 7 46 32 64 17

60 8 1690-102-210-00 1 37 1723-511-200-00 43 42
1650-650-017-00 63 12 1690-102-212-00 1 38 1725-216-105-00 9 15

64 12 1690-102-213-00 1 39 10 11
1650-650-222-00 65 8 1690-102-214-00 1 40 11 35
1650-654-036-00 66 8 1690-102-215-00 1 41 12 5
1650-654-590-00 65 63 1690-102-216-00 1 42 1725-218-006-00 37 2
1650-660-230-00 20 12 1690-102-217-00 1 43 1725-219-125-00 40 16
1656-104-004-00 3 12 1690-241-003-00 29 8 40 56
1656-432-001-50 38 7 1690-264-001-00 24 18 1725-266-001-00 76 43
1656-432-002-10 38 23 1690-514-001-00 49 1 1725-271-003-00 68 21
1656-432-003-00 38 27 1690-608-003-10 56 8 1725-304-713-00 40 24
1656-432-004-00 38 13 1690-652-200-00 65 54 40 37
1656-432-005-00 38 29 1692-209-203-00 92 15 40 64
1656-432-006-00 38 32 1696-203-004-00 10 7 40 77
1656-432-007-10 38 19 14 7 1725-308-102-00 40 17
1656-509-310-10 45 68 1696-434-003-00 68 2 40 57
1656-509-460-00 45 66 69 5 1725-690-071-00 65 19
1659-650-200-20 63 1 1696-901-006-00 72 7 1727-432-001-00 38 6

64 1 1703-680-200-10 4 8 1728-102-220-00 1 21
1673-525-002-30 36 12 1704-216-203-00 9 21 1729-111-007-00 2

48 27 1704-216-204-00 9 22 1729-116-250-00 18

51 10 1704-291-001-00 23 15 1729-202-002-00 13 10

51 17 1710-608-056-00 56 10 1729-202-004-00 9 7
1673-565-003-00 43 46 1711-433-200-20 39 9 1729-202-007-00 76 20

85 16 1716-105-001-00 4 26 1729-202-011-00 9 27
1674-520-004-00 51 18 1716-112-001-10 63 2 11 8
1674-520-210-00 51 16 64 2 1729-203-006-00 9 23
1674-619-300-10 61 34 1716-127-011-00 11 33 1729-203-017-00 9 25
1674-619-310-00 61 32 1716-680-006-00 65 4 1729-203-303-00 92 8
1674-654-200-10 65 42 1716-680-200-20 65 1 1729-214-023-00 11 17
1674-654-211-00 65 43 1716-680-222-00 66 21 11 27
1674-654-212-00 65 44 76 48 1729-214-025-00 11 19
1674-654-270-00 66 10 1716-680-330-00 66 20 11 21
1674-654-271-00 66 11 76 47 1729-215-007-00 9 26
1674-654-272-00 66 12 1719-205-202-00 11 2 11 9




Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1729-216-006-00 11 11 1740-313-300-10 33 1 1742-259-002-10 21 2
12 10 1740-313-301-00 33 1742-259-200-10 21 6

1729-218-012-10 13 3 1740-680-550-00 65 37 1742-259-210-00 21 8
1729-218-013-00 13 4 1740-680-551-00 65 38 1742-264-002-00 23 4
1729-266-035-00 43 38 1741-411-210-00 36 15 1742-264-003-00 23 6
1729-308-220-00 30 16 1742-120-002-00 6 5 1742-269-002-10 26 3
1729-310-220-20 31 12 1742-203-001-00 9 1 1742-301-001-00 27 5
1729-501-001-00 42 25 1742-203-002-00 9 6 1742-310-001-00 31 14
1729-501-005-00 42 31 1742-203-009-10 9 14 1742-410-001-10 36 20
1729-501-008-10 42 4 1742-203-012-30 9 4 1742-504-001-00 43 1
1729-508-005-10 46 5 1742-203-232-00 11 13 1742-504-003-00 43 12
1729-508-006-00 45 17 11 23 1742-504-007-00 43 23
1729-508-290-20 45 28 1742-209-004-20 10 14 1742-504-200-00 43 5
45 43 1742-214-003-20 11 18 1742-504-210-00 43 8

1729-606-002-20 55 9 1742-214-006-20 11 32 1742-504-230-00 43 30
1729-652-006-00 65 61 1742-214-008-10 11 37 1742-506-001-10 85 9
1729-652-232-00 65 7 1742-214-009-10 11 38 1742-506-002-10 85 15
1729-652-280-00 65 58 1742-214-017-20 11 10 1742-506-003-00 85 27
1729-660-230-00 66 32 1742-214-018-10 11 36 1742-506-005-00 85 10
1729-702-003-00 7 4 1742-214-201-20 11 1 1742-506-220-10 85 22
7 17 1742-214-210-20 11 12 1742-506-250-00 85 34

59 16 11 22 1742-508-004-00 44 1

60 17 1742-216-003-00 12 7 1742-508-009-10 45 46

1729-705-009-00 56 3 1742-216-007-00 12 6 1742-508-270-20 45 42
61 16 1742-216-008-20 12 9 1742-508-280-00 45 65

62 13 1742-219-001-00 14 1 1742-508-300-00 45 19

66 19 1742-219-005-00 14 6 1742-508-410-00 86 1

1734-102-011-10 1 11 1742-229-001-10 15 1 1742-512-001-20 47 30
1734-203-012-00 9 5 1742-229-002-10 76 2 87 26
10 2 1742-229-003-00 76 9 1742-514-001-10 48 28

1734-306-007-00 29 32 1742-229-004-00 76 11 1742-521-510-00 51 1
1734-306-008-00 29 26 1742-229-005-10 76 14 1742-652-260-00 65 47
1734-306-009-00 29 37 1742-229-200-00 76 31 1742-662-001-00 65 50
1734-306-010-00 29 15 1742-253-003-00 17 7 1742-702-270-20 69 9
1734-436-211-00 41 4 1742-253-200-20 17 5 1742-702-300-00 71 6
41 11 1742-254-001-00 18 1 1744-120-001-00 6 4

1734-436-230-00 41 3 1742-254-002-10 18 3 1744-120-200-00 6 2
41 10 1742-254-003-10 18 4 1744-203-200-10 9 18

1734-514-220-20 48 3 1742-254-004-20 18 9 1744-203-202-00 9 19
1736-120-200-00 6 1 1742-254-005-20 18 10 1744-209-001-10 10 1
1736-306-001-10 29 30 1742-254-009-00 18 2 1744-218-001-10 13 1
1738-680-210-00 65 29 1742-256-002-20 19 2 1744-218-002-10 13 2
1738-680-211-00 65 35 1742-256-003-00 19 1 1744-229-001-00 76 34
1738-680-212-00 65 36 1742-256-300-10 19 5 1744-253-001-00 17 1
1739-681-220-10 65 24 1742-259-001-00 21 1 1744-253-002-10 17 2

185



186

Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1744-263-200-00 22 5 1748-436-320-10 41 2 1776-612-213-00 57 4
1744-266-001-00 24 1 1748-436-350-10 41 8 1776-612-214-00 57 5
1744-266-002-00 24 11 1748-436-360-10 41 9 1776-612-215-00 57 6
1744-304-001-10 28 1 1748-508-420-10 45 23 1776-612-216-00 57 7
1744-304-002-10 28 2 1748-650-200-00 63 6 1776-612-217-00 57 8
1744-304-003-20 28 14 64 6 1776-612-250-00 57 10
1744-304-004-10 28 3 1754-257-210-20 20 2 1776-612-252-00 57 11
1744-308-200-10 30 9 1757-111-021-00 4 13 1776-612-253-00 57 12
1744-501-003-00 42 24 1757-203-004-00 40 35 1776-612-254-00 57 13
1744-514-270-10 48 5 40 75 1776-612-255-00 57 14
1744-514-280-10 48 6 1757-312-231-00 7 2 1785-504-250-00 43 63
1744-520-051-10 50 5 32 7 1785-506-001-00 85 42
1746-214-001-00 11 29 1757-501-014-00 47 29 1785-506-220-00 85 31
1746-218-001-10 13 7 87 25 1785-508-006-00 45 1
1746-306-003-00 29 39 1757-630-001-00 61 1785-509-200-00 446 24

40 83 1757-730-004-00 61 4 1785-509-201-00 46 25

1746-313-002-00 33 24 65 27 1785-511-007-00 47 11
1746-313-200-10 33 7 1759-514-004-10 49 14 87 12
1746-313-260-00 33 22 1763-129-002-00 22 4 1785-512-003-00 47 7
1746-313-270-00 33 25 1763-222-302-00 92 7 87 8
1746-631-241-30 62 24 1763-410-006-10 35 30 1785-512-004-10 47 24
1746-662-240-10 66 25 1764-630-004-00 54 11 87 20
1746-802-002-00 63 18 1770-402-003-10 35 5 1785-512-007-00 47 20
63 23 1771-105-002-00 4 30 1785-512-200-00 47 4

64 18 1772-521-221-20 36 13 87 5

64 23 1772-635-001-10 62 26 1785-512-220-20 47 13

1746-804-002-00 1 14 1772-654-001-00 66 3 87 14
1746-804-003-00 3 8 1772-654-210-00 66 2 1785-608-004-00 23 16
1746-804-004-00 1 25 1772-654-211-00 91 1 1790-312-260-00 7 6
1746-811-001-00 63 4 1772-654-212-00 91 2 1790-432-004-00 38 2
64 4 1772-654-213-00 91 3 1790-780-220-00 1 16

1746-816-001-00 1 24 1772-654-214-00 91 4 1791-432-012-00 27 4
1746-817-001-00 1 7 1772-654-215-00 91 5 1792-111-360-00 4 32
1 31 1772-654-216-00 91 9 1792-203-304-00 92 3

1747-257-400-20 20 7 1772-654-217-00 91 10 1792-203-306-00 92 6
1747-266-220-00 24 3 1773-267-002-00 25 3 1792-209-302-00 92 1
1747-310-201-00 31 4 1773-401-200-00 34 1 1792-209-303-00 92 2
31 8 1773-401-202-10 34 2 1792-209-304-00 92 13

1747-313-300-00 33 19 1773-652-220-00 65 52 1792-209-305-00 92 14
1748-214-002-00 11 39 1774-660-003-10 62 23 1792-209-306-00 92 4
1748-229-001-20 76 18 1776-411-200-00 36 10 1792-218-011-00 9 17
1748-313-001-00 33 9 1776-411-210-00 36 11 1792-301-002-00 27 3
1748-433-001-30 39 1 1776-612-210-20 57 1 1792-308-001-00 30 3
1748-433-002-10 39 8 1776-612-211-10 57 2 1792-308-200-00 30 12
1748-436-310-10 41 1 1776-612-212-00 57 3 1792-310-201-00 31 1




Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1792-310-202-10 31 2 1796-434-124-00 40 69 1801-601-001-00 52 2
31 6 1796-434-125-00 40 30 1801-631-250-20 62 21

1792-310-203-10 31 3 40 70 1801-654-220-20 66 17
31 7 1796-434-126-00 40 31 1801-654-500-10 66 18

1792-310-211-00 31 5 40 71 1802-120-220-10 6 7
1792-630-002-20 61 6 1796-434-127-00 40 32 1802-135-210-10 7 7
1792-650-290-00 63 10 40 72 1802-209-200-10 10 13
64 10 1796-434-128-00 40 36 1802-218-001-10 13 8

1796-104-200-20 3 1 40 76 1802-301-200-10 27 1
1796-104-210-00 3 3 1796-434-130-00 40 23 1802-432-200-10 38 1
1796-306-001-00 29 9 40 63 1803-104-202-00 3 2
1796-306-002-10 29 31 1796-434-132-00 40 11 1803-104-203-00 3 6
1796-310-200-10 31 25 40 51 1803-104-205-00 3 7
1796-310-210-10 31 26 1796-434-133-00 40 22 1803-104-222-00 3 4
1796-434-104-00 40 3 40 62 1803-104-223-00 3 5
40 43 1796-434-134-00 40 27 1803-431-001-00 37 1

1796-434-105-00 40 4 40 67 1803-431-210-00 37 9
40 44 1796-434-135-00 40 40 1804-312-001-00 32 18

1796-434-111-00 40 6 40 80 1805-111-260-00 4 23
40 46 1796-434-800-00 40 9 1805-202-001-00 9 30

1796-434-112-00 40 7 1796-434-802-00 40 10 1805-202-002-00 10 12
40 47 40 50 1805-202-003-00 10 16

1796-434-113-00 40 8 1796-434-810-00 40 49 1805-202-011-00 10 17
40 48 1796-434-822-00 40 21 1805-202-012-00 14 8

1796-434-114-00 40 13 40 61 1805-202-021-00 13 6
40 53 1798-312-071-00 7 3 1805-202-024-00 29 11

1796-434-115-00 40 14 32 17 1805-601-002-00 52 30
40 54 1800-111-300-00 4 4 1805-652-207-00 65 17

1796-434-116-00 40 15 1800-652-400-00 65 14 1806-203-001-00 9 16
40 55 1801-116-005-00 5 8 1806-203-002-00 9 24

1796-434-117-00 40 18 1801-203-002-10 9 12 1806-219-001-00 14 2
40 58 1801-203-004-00 9 28 1806-264-001-00 23 1

1796-434-118-00 40 39 1801-203-006-00 9 31 1806-407-220-00 35 3
40 79 1801-209-002-00 10 6 1806-501-200-30 42 1

1796-434-119-00 40 19 1801-209-003-00 10 9 1806-508-001-00 44 11
40 59 1801-214-001-00 11 6 1806-512-200-00 47 8

1796-434-120-00 40 25 1801-214-002-00 11 20 87 9
40 65 1801-216-001-00 12 3 1806-512-340-00 87 18

1796-434-121-00 40 26 1801-216-005-00 12 1 1807-111-001-00 4 5
40 66 1801-241-001-20 16 1 1807-601-270-10 68 20

1796-434-123-00 40 28 1801-312-071-20 32 8 1807-652-500-00 66 6
40 38 1801-312-230-20 32 6 1807-652-510-00 66 7

40 68 1801-501-200-00 42 18 1809-670-290-00 66 27

40 78 1801-506-230-00 85 7 1813-102-005-00 1 33

1796-434-124-00 40 29 1801-508-250-00 45 3 1813-602-002-00 53 2

187



188

Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1813-602-002-00 53 7 1824-601-004-00 52 46 1833-102-006-00 1 12
1813-902-001-10 73 4 1824-601-006-00 52 5 1833-102-041-00 1 17
1815-310-200-00 31 16 1824-601-007-00 52 15 1833-102-042-00 1 18
1815-512-310-00 47 31 1824-601-011-00 52 12 1833-102-043-00 1 13

87 27 52 22 1833-102-062-00 1 34
1815-630-210-10 61 23 52 25 1833-102-063-00 1 44
1815-630-220-10 61 24 52 27 1833-102-610-10 1 23
1815-631-003-00 62 17 53 3 1833-102-640-00 1 29
1815-650-210-10 63 14 53 8 1833-104-041-00 3 9
1815-650-220-10 63 16 1824-630-240-10 61 18 1833-111-001-00 4 1
1815-650-310-00 64 14 1824-650-510-00 63 22 1833-111-600-00 4 42
1815-650-320-00 64 16 64 22 1833-111-620-00 4 11
1816-434-101-10 40 1 1824-656-300-00 67 1 1833-116-620-00 5 4
1816-434-102-10 40 41 1824-904-001-00 75 1 1833-116-640-00 5 9
1816-434-103-00 40 2 1824-904-002-00 75 2 1833-116-650-00 5 11
40 42 1824-904-003-00 75 3 1833-264-620-00 23 13
1816-434-104-00 40 5 1824-904-004-00 75 4 1833-266-640-00 24 8
40 45 1824-904-005-00 75 5 1833-266-660-00 24 16
1816-434-800-00 40 20 1824-904-006-00 75 6 1833-267-061-00 25 1
1816-434-810-00 40 60 1824-904-007-00 75 7 1833-269-063-00 26
1816-702-200-10 71 1 1824-904-008-00 75 8 1833-269-064-00 26 1
1816-702-210-10 71 2 1824-904-009-00 75 9 1833-269-620-00 26 6
1817-306-002-00 40 84 1824-904-011-00 75 10 1833-306-061-00 29 38
1817-433-200-00 39 20 1824-904-012-00 75 11 40 82
1821-902-009-10 73 7 1824-904-013-00 75 12 1833-306-062-10 29 41
1821-902-011-10 73 9 1824-904-014-00 75 13 40 85
1821-902-012-10 73 8 1831-263-210-20 22 1 1833-317-223-00 77 4
1822-102-002-00 61 7 1831-306-001-00 29 1 77 15
61 21 1831-306-002-00 29 2 78 4
1824-102-004-00 4 1831-306-006-00 29 14 78 15
1824-102-220-00 4 16 1831-310-230-10 31 22 1833-317-224-00 77 5
1824-201-003-00 36 6 1831-312-250-00 32 3 77 16
60 7 1831-312-260-00 32 10 78 5
1824-269-003-00 26 10 1831-312-270-00 32 11 78 16
76 44 1831-401-001-00 34 6 1833-317-225-00 77 6
1824-501-004-00 42 22 1831-401-002-00 34 7 77 17
1824-501-007-00 8 9 1831-512-003-00 47 36 78 6
42 16 1831-512-310-00 47 22 78 17
1824-504-007-00 43 61 1831-512-360-10 47 17 1833-317-226-00 77 7
1824-508-001-00 45 31 1831-601-540-00 52 48 77 18
1824-508-004-00 45 34 1831-608-001-00 56 1 78 7
1824-508-005-00 45 35 1831-608-230-00 56 5 78 18
1824-508-280-00 45 30 1831-902-003-20 73 13 1833-317-227-00 77 8
1824-601-002-10 52 24 1831-902-006-00 73 5 77 19
1824-601-003-00 52 26 1833-102-004-00 1 9 78 8




Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1833-317-227-00 78 19 1833-437-710-00 83 1 1833-601-006-00 52 10
1833-317-610-00 77 1 1833-437-720-00 83 2 52 20
1833-317-621-00 77 2 1833-437-731-00 83 3 1833-601-063-10 52 8

77 13 1833-437-760-00 84 1 1833-601-064-10 52 9
1833-317-622-00 77 3 1833-437-770-00 84 2 52 19
77 14 1833-437-781-10 84 3 1833-601-066-00 52 18
1833-317-631-00 77 9 1833-504-062-00 43 37 1833-601-210-10 52 1
77 20 1833-504-610-00 43 32 1833-601-220-00 52
1833-317-632-00 77 10 1833-504-620-00 43 41 1833-601-230-00 52 14
77 21 1833-508-061-00 45 12 1833-601-250-30 52 40
1833-317-640-00 77 12 1833-508-210-00 45 8 1833-601-260-10 52 41
1833-317-660-00 78 1 1833-508-230-00 45 27 1833-601-600-10 52 32
1833-317-671-00 78 2 1833-508-600-00 45 15 1833-601-610-00 52 38
78 13 1833-509-062-00 46 27 1833-601-620-10 52 35
1833-317-672-00 78 3 1833-512-061-00 47 38 1833-602-061-00 53 1
78 14 1833-512-062-00 47 37 1833-602-062-00 53 4
1833-317-681-00 78 9 1833-514-200-10 48 1 1833-604-065-10 54 8
78 20 1833-514-220-00 48 7 1833-604-066-00 54 5
1833-317-682-00 78 10 1833-514-221-00 48 8 1833-604-620-00 54 10
78 21 1833-514-222-00 48 9 1833-604-630-10 54 1
1833-317-690-00 78 12 1833-514-223-00 48 10 1833-604-640-10 54 3
1833-317-710-00 79 1 1833-514-224-00 48 11 1833-606-600-00 55 1
1833-317-720-00 79 2 1833-514-225-00 48 12 1833-606-610-00 55 5
1833-317-731-00 79 3 1833-514-226-00 48 13 1833-608-061-00 56 12
1833-317-760-00 80 1 1833-514-230-00 48 19 1833-630-003-00 61 20
1833-317-770-00 80 2 1833-514-231-00 48 20 1833-630-061-00 61 12
1833-317-781-10 80 3 1833-514-232-00 48 21 1833-630-064-00 61 9
1833-410-061-00 36 7 1833-514-233-00 48 22 1833-630-065-00 61 13
1833-410-600-10 36 1 1833-514-234-00 48 23 1833-630-066-00 61 14
1833-437-610-00 81 1 1833-514-235-00 48 24 1833-630-067-00 61 19
1833-437-620-00 81 2 1833-514-236-00 48 25 1833-630-068-00 61 10
81 7 49 13 1833-630-069-10 61 11
1833-437-631-00 81 3 1833-515-200-00 49 6 1833-630-600-00 61 1
81 8 1833-515-210-00 49 7 1833-630-620-00 61 29
1833-437-632-00 81 4 1833-515-211-00 49 8 1833-630-630-00 61 30
81 9 1833-515-212-00 49 9 1833-631-061-00 62 11
1833-437-640-00 81 6 1833-515-213-00 49 10 1833-631-071-00 62 8
1833-437-660-00 82 1 1833-515-214-00 49 11 1833-631-690-00 62 14
1833-437-670-00 82 2 1833-515-215-00 49 12 1833-631-700-10 62 1
82 7 1833-521-061-10 51 19 1833-631-710-00 62 6
1833-437-681-00 82 3 1833-601-001-00 52 3 1833-631-720-00 62 9
82 8 1833-601-002-00 52 21 1833-631-730-00 62 19
1833-437-682-00 82 4 1833-601-004-00 52 31 1833-631-740-00 62 2
82 9 1833-601-005-00 52 7 1833-631-750-00 62 4
1833-437-690-00 82 6 52 17 1833-650-200-00 63 30

189



190

Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1833-650-200-00 64 30 1834-611-001-00 58 1 1837-266-650-00 24 13
1833-650-210-00 63 31 1834-652-502-00 65 13 1837-306-001-00 29 16

64 31 1834-652-503-00 65 18 1837-312-600-00 32 1
1833-650-620-00 63 19 1834-654-230-00 66 4 1837-313-600-00 33 16
64 19 1834-902-003-10 73 1 1837-407-210-10 35 1
1833-652-600-10 65 5 1834-904-001-10 75 15 1837-407-600-10 35 11
1833-652-601-00 65 12 1836-111-006-00 4 12 1837-501-001-10 42 34
1833-652-610-00 65 26 1836-117-001-00 5 10 1837-504-001-20 43 59
1833-654-062-10 66 28 1836-271-001-00 7 12 1837-504-200-10 43 56
1833-654-063-00 66 37 24 12 1837-504-220-10 43 62
1833-654-610-00 71 9 25 2 1837-504-230-00 43 68
1833-654-620-00 66 34 26 2 85 44
1833-654-630-00 66 23 31 19 1837-504-630-00 43 50
1833-901-061-00 72 4 32 16 1837-506-210-10 85 38
1833-901-062-00 72 5 1836-902-014-10 73 6 1837-506-600-00 85 1
1833-901-063-00 72 6 1837-102-001-00 1 28 1837-506-610-00 85 2
1833-902-062-10 73 2 1837-102-005-00 1 10 1837-506-640-00 85 24
1833-902-064-10 73 3 1837-102-008-00 1 26 1837-508-200-00 45 32
1833-902-065-00 73 11 1837-102-009-00 1 30 1837-508-240-00 45 33
1833-902-066-00 73 10 1837-102-200-00 1 1 1837-509-001-00 46 8
1833-902-067-00 73 12 1837-102-620-00 1 15 1837-509-600-20 46 12
1833-902-068-10 73 14 1837-103-002-00 2 3 46 19
1833-902-069-00 73 15 1837-103-003-00 2 10 1837-509-620-20 46 31
1833-902-072-00 74 1 1837-103-004-00 2 6 1837-509-630-00 46 1
1833-904-061-00 75 16 1837-103-600-00 2 1 1837-512-062-00 87 32
1833-904-062-00 75 17 1837-103-610-00 2 2 1837-512-300-00 47 1
1833-904-063-00 75 14 1837-111-001-00 4 7 87 2
1833-904-064-00 75 18 1837-111-210-10 4 28 1837-512-310-00 94 1
1834-111-005-00 4 6 1837-111-610-00 4 34 1837-512-315-00 94 4
1834-317-233-00 77 11 1837-111-620-00 4 38 1837-512-600-10 47 28
77 22 1837-111-630-00 4 39 87 24
78 11 1837-116-210-00 5 1 1837-512-610-10 87 1
78 22 1837-135-600-00 7 1 1837-520-600-00 50 1
81 5 1837-201-001-00 8 19 1837-521-061-00 51 12
81 10 1837-201-220-20 8 1 1837-521-062-00 51 6
82 5 1837-214-001-00 11 28 1837-601-002-00 52 11
82 10 1837-219-061-00 14 5 1837-601-280-00 52 50
1834-317-272-00 79 4 1837-229-061-00 76 52 1837-625-061-00 59 4
80 4 1837-229-062-00 76 51 1837-625-220-00 60 1
83 4 1837-229-600-10 76 1 1837-625-230-00 60 2
84 4 1837-229-620-10 76 39 1837-625-600-00 59 1
1834-317-273-00 79 5 1837-229-640-00 76 41 1837-625-610-00 59 2
80 5 1837-229-650-00 76 45 1837-630-061-00 61 27
83 5 1837-229-660-00 76 37 1837-652-600-00 65 46
84 5 1837-264-600-00 23 12 1837-652-610-00 65 39




Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1837-652-640-10 65 49 3821-262-202-00 65 10 K211-074-002-00 | 44 8
1837-654-061-00 66 16 3821-262-203-00 65 11 K211-107-000-00 | 45 45
1837-702-600-00 68 12 3821-262-206-00 65 16 K231-004-007-00 | 45 57
1837-702-610-00 68 13 3821-262-209-00 65 15 K231-007-003-00 | 45 55
1837-702-620-00 68 6 3824-247-202-00 65 9 K231-007-004-00 | 45 56
1837-702-630-00 69 1 4101-102-038-00 1 6 K231-008-000-20 | 45 52
1837-702-640-00 69 2 52 37 K250-016-000-00 | 45 49
1837-702-650-00 70 1 6901-931-235-00 8 14 K250-107-000-00 | 88 12
1837-702-660-00 70 2 16 5 K290-001-001-00 | 88 3
1837-702-670-00 68 1 6904-411-025-00 2 4 K290-001-002-00 | 88 4
1837-702-690-10 68 9 6909-913-834-00 4 20 K290-001-003-00 | 88 5
1837-702-700-00 69 14 7930-601-002-00 85 11 K290-003-000-30 | 88 1
2130-601-018-00 47 15 7932-201-002-00 14 3 K510-001-029-00 | 42 5

87 16 7963-611-003-00 48 14 P103-521-006-10 | 35 15
2130-713-002-10 5 6 8654-501-006-10 49 15 35 19
2143-744-001-00 5 21 J061-232-040-00 45 13 P113-201-007-00 | 66 5
2144-307-004-00 16 11 J061-236-044-00 1 20 V111-166-004-00 | 45 63
2144-519-007-00 47 14 J061-238-046-00 1 19 V120-265-003-00 | 66 9
87 15 J061-264-075-00 3 10 V120-266-001-60 5 17
2145-770-041-00 47 23 J061-274-085-00 3 11 V120-365-001-60 | 65 40
87 19 J062-087-093-00 4 33 65 62
2149-858-006-00 43 57 J062-138-148-00 8 10 65 64
2186-536-211-00 65 2 42 17 V120-376-001-60 | 34 8
2186-536-212-00 65 3 J062-147-159-00 1 22 61 15
3560-203-004-00 32 4 4 25 V120-376-002-00 | 67 2
3621-211-003-00 30 14 K110-001-106-00 | 94 16 V201-260-803-00 1
3640-111-001-10 24 15 K167-001-001-00 | 35 23 V201-260-808-00 17
61 2 K167-001-303-00 | 35 25 V201-260-809-50 | 43 65
76 38 K167-001-304-00 | 35 26 V201-261-005-00 | 69 3
3640-432-006-00 33 26 K167-007-000-10 | 35 21 V201-261-008-00 | 47 2
3642-496-007-10 65 57 K167-007-200-00 | 35 22 V201-261-010-00 | 44 6
3650-261-001-00 35 12 K167-007-300-00 | 35 24 V201-261-012-00 | 44 5
3650-580-002-00 25 5 K200-014-007-00 | 94 23 87 3
3661-212-001-00 54 6 K200-114-100-10 | 88 6 V201-361-002-00 | 68 18
3664-540-001-00 33 20 K200-288-000-00 | 45 38 V201-361-012-00 | 43 34
3670-836-004-00 26 7 K211-001-006-20 | 89 2 76 5
3676-356-001-00 42 21 K211-001-008-00 | 89 7 V201-361-202-00 | 59 10
3689-902-019-00 72 1 K211-004-006-00 | 94 3 60 11
3737-211-007-00 30 7 K211-004-007-00 | 94 2 V201-361-203-00 4 41
3768-185-015-20 46 11 94 12 V201-361-203-50 | 36 8
3768-185-022-10 35 29 K211-008-010-00 | 89 3 42 11
3801-272-302-00 65 48 K211-008-011-00 | 89 6 V201-361-204-00 | 36 16
3807-836-400-00 65 59 K211-066-103-00 | 88 10 V201-361-204-50 | 39 13
3819-261-005-00 61 17 K211-073-004-00 | 89 4 V201-361-207-00 | 59 12
62 12 K211-073-005-00 | 89 5 60 13

191



192

Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V201-361-209-00 | 42 10 V211-360-802-00 | 50 6 V231-360-801-20 | 16 9
V201-361-212-00 | 42 9 55 3 42 20
V201-361-216-00 | 29 5 55 7 43 4
VV201-361-403-00 | 36 3 62 27 45 14
V201-361-403-50 | 50 3 V211-360-802-50 | 24 17 45 71

85 5 76 42 46 23
V201-361-404-00 | 36 4 V211-361-002-50 | 45 5 46 35
V201-361-404-50 | 36 21 V211-560-801-60 | 48 4 62 16
V201-361-405-00 | 51 4 V211-560-802-00 | 52 36 66 30
VV201-361-406-00 | 50 2 V211-561-002-00 | 59 8 76 26

85 4 60 9 76 29
V201-361-406-50 | 47 33 V211-660-801-60 | 52 33 V231-360-801-60 4 15

87 29 V211-660-802-00 2 11 9 11
V201-361-603-50 | 51 2 54 2 17 8
V201-361-608-00 | 68 14 54 4 23 5
V201-361-608-50 | 51 13 54 7 30 17
VV201-460-802-00 | 38 16 54 9 31 23
V201-461-203-00 | 70 3 54 12 32 9

71 3 V211-660-802-50 2 12 33 6

71 7 V211-661-002-00 | 60 6 35 13
V201-461-203-50 | 39 29 V211-661-002-50 2 8 43 64
VV201-461-204-00 | 70 4 2 9 45 2

71 4 43 35 46 26
V201-461-604-00 | 68 4 52 51 47 6

69 7 VV220-540-601-00 | 94 22 47 19
VV203-361-004-00 4 36 V220-540-802-00 | 94 11 47 32
V203-361-603-00 | 60 4 V230-360-601-00 | 31 11 47 34
V203-361-605-00 | 59 5 V230-360-601-20 4 29 52 39
V203-361-805-50 | 39 24 5 2 55 2
V210-260-603-50 | 44 14 24 10 55 6
V210-260-605-00 | 46 7 61 22 56 6
V210-360-601-60 | 76 46 65 23 56 13
V210-560-603-50 | 45 26 65 25 61 3
V210-560-604-00 | 46 10 65 51 61 26
V210-560-605-00 | 45 18 65 53 62 3
V210-660-601-60 | 52 34 66 24 62 5

63 28 66 26 62 7

64 28 66 35 62 10
V211-260-801-60 | 37 5 66 38 62 15

39 26 V230-360-601-60 | 24 7 62 20
V211-260-805-00 | 45 48 61 33 62 25
V211-260-806-50 | 45 47 65 22 71 10
V211-261-002-00 | 45 11 66 22 76 13
V211-360-802-00 | 26 9 66 33 87 7

35 10 76 49 87 28




Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V231-360-801-60 | 87 30 V251-341-002-50 | 39 5 V304-460-012-00 | 16 6
V231-360-802-00 4 3 V251-341-203-20 8 11 29 23

4 14 42 12 36 18
4 35 V251-341-203-50 8 15 39 15
6 3 36 2 42 13
9 3 V251-341-205-00 8 16 59 15
20 6 V251-341-206-00 8 17 60 16
45 36 V251-341-404-00 | 39 31 85 14
47 12 V251-441-003-00 | 29 18 V304-460-014-00 | 36 23
61 31 V251-441-203-50 | 29 22 39 33
62 22 V301-260-006-00 | 47 9 V304-460-016-00 | 49 2
65 28 52 44 V305-260-012-00 | 43 39
87 13 87 10 V327-262-214-00 | 41 6
V231-360-802-50 | 23 3 V304-260-008-00 5 23 41 13
V231-360-803-00 | 43 16 7 5 V328-262-110-00 | 34 4
V231-360-803-50 | 37 10 7 9 V334-460-018-00 | 48 16
V231-360-804-00 | 23 2 7 18 V335-260-010-00 | 43 55
45 37 32 14 85 37
V231-361-001-60 8 20 32 20 V350-160-004-00 | 72 3
15 2 33 13 V350-160-006-00 | 53 6
24 9 43 17 V360-260-004-00 4 10
33 8 43 47 V360-260-006-00 | 63 13
35 9 43 71 64 13
46 28 43 75 66 36
63 11 45 20 V361-260-006-00 | 52 13
64 11 46 3 52 23
V231-361-002-00 | 33 21 47 21 52 43
35 2 59 17 56 4
57 9 60 18 V362-260-008-00 | 43 58
58 2 68 17 47 18
V231-361-002-50 9 34 85 19 52 49
11 4 91 8 55 4
12 2 V304-260-010-00 5 7 55 8
27 6 45 60 62 28
76 4 69 4 63 7
V231-361-003-00 | 24 2 V304-260-012-00 | 33 23 64 7
28 20 V304-260-016-00 | 69 11 V362-260-010-00 | 55 10
29 17 V304-260-020-00 | 39 18 V363-260-008-00 | 56 2
51 7 VV304-460-008-00 | 38 17 V401-160-006-00 | 45 64
V231-361-003-50 | 29 25 85 47 52 45
V231-361-203-50 | 29 21 85 51 V401-160-008-00 4 18
V231-361-206-00 | 29 3 V304-460-010-00 | 29 19 38 18
V231-361-206-50 | 85 13 51 8 43 19
V231-361-208-00 | 29 4 68 19 43 67
VV251-340-802-00 | 38 8 V304-460-012-00 8 12 43 74

193



194

Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-160-008-00 | 45 21 V401-700-010-00 2 7 V411-260-018-00 | 48 18
46 4 V402-160-012-00 8 13 V500-161-601-50 | 56 11

85 50 29 6 V500-162-001-50 5 13

91 7 29 24 5 20

94 10 29 27 7 15

V401-160-010-00 4 37 36 9 22 2
28 5 36 17 V500-162-002-00 | 30 10

29 20 VV402-160-016-00 | 49 3 33 15

39 7 V402-160-018-00 | 48 17 34 5

43 36 V411-260-006-00 5 12 43 14

44 7 5 19 43 22

47 3 7 16 43 29

76 6 24 6 76 36

87 4 43 13 85 21

V401-160-012-00 4 40 47 16 85 30
16 7 63 5 V500-162-502-00 | 33 29

35 31 64 5 85 18

39 14 87 17 V500-163-002-00 | 43 49

39 30 V411-260-008-00 4 19 48 15

42 14 22 3 85 29

50 11 31 18 V500-163-003-00 | 41 7

50 14 33 14 41 14

60 12 43 21 V500-164-003-00 | 49 5

60 15 43 25 V511-100-805-00 | 32 2

70 5 43 28 33 17

71 5 43 48 V522-101-002-20 | 39 2

71 8 43 66 V523-100-802-40 | 38 28

V401-160-014-00 | 36 5 43 73 V523-101-002-40 8 18
36 22 76 35 8 21

39 32 85 17 9 2

50 4 85 28 9 33

51 5 85 49 11 3

68 3 91 6 16 3

69 6 V411-260-010-00 | 33 28 28 6

85 6 34 3 29 7

V401-160-016-00 | 51 3 43 10 39 28
51 15 43 54 76 7

59 6 59 9 V560-160-008-00 1 36

60 5 60 10 52 29

68 5 85 20 52 47

68 8 85 36 V580-140-301-60 | 43 26

68 15 V411-260-012-00 | 36 19 V580-140-301-80 | 25 4

69 8 43 40 V580-140-302-50 | 94 20

69 12 V411-260-016-00 | 49 4 V580-140-401-80 | 43 6

V401-160-018-00 | 39 25 69 13 V580-140-402-00 | 43 31




Numerical Index

1833-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V580-140-402-00 | 43 43 V705-140-040-00 8 6 V720-112-401-20 | 94 17
V580-140-501-60 | 31 10 V705-140-047-00 8 5 \VV720-112-401-40 | 35 16
V580-140-602-50 | 76 32 V706-140-045-00 | 29 12 35 18
V580-140-603-20 | 18 7 42 27 35 20
V580-140-802-80 | 20 8 V707-140-062-00 9 32 42 6

21 9 10 18 42 23
76 40 38 12 45 7
85 43 VV707-140-072-00 | 10 5 45 29
V580-140-805-00 | 42 32 16 2 45 41
V600-110-601-10 | 38 31 76 3 45 44
V600-110-601-30 | 28 8 V707-140-085-00 | 29 13 446 14
V600-110-620-40 | 10 8 V707-140-100-00 | 28 18 46 16
V600-110-620-60 | 76 19 29 28 46 18
V600-110-621-10 | 28 7 V710-140-008-00 | 43 9 46 21
29 33 \V/710-140-009-00 | 89 1 46 30
V600-110-630-50 | 10 15 V710-140-010-00 | 85 23 46 33
11 31 85 26 89 8
12 4 V720-101-900-90 | 68 11 89 11
V600-110-630-60 | 11 41 69 16 94 24
V600-110-630-70 | 29 10 V720-102-401-00 | 21 3 V720-112-401-60 | 44 9
V607-110-620-50 | 76 10 V720-102-401-40 | 17 6 45 59
VV682-200-000-60 | 94 7 19 7 86 2
V682-200-001-00 | 17 4 20 3 V720-112-401-80 | 45 51
18 6 21 7 68 10
19 4 76 30 69 15
20 5 \VV720-102-401-60 | 93 9 VV720-112-402-00 | 45 16
20 10 V720-102-402-10 | 93 3 45 24
21 5 VV720-103-503-60 | 35 7 46 6
76 16 V720-103-503-80 | 37 7 46 9
\VV704-140-016-00 | 30 15 V720-103-504-00 | 38 10 88 2
V704-140-022-00 | 30 5 V720-103-504-10 | 37 8 88 7
31 15 V720-111-900-70 | 89 10 88 13
V704-140-025-00 | 12 8 94 21 V720-112-402-20 | 45 58
13 12 \VV720-112-401-00 | 11 5 V720-113-503-80 | 44 2
22 7 44 4 V720-113-504-40 | 35 27
24 4 44 13 V720-115-707-50 | 42 30
26 4 45 39 V721-103-103-50 | 45 10
31 27 45 53 V721-103-104-50 | 45 4
\VV704-140-030-00 | 11 40 V720-112-401-10 | 45 67 45 9
V704-140-035-00 9 8 45 69 V721-103-106-50 | 93 6
10 3 \VV720-112-401-20 | 44 3 V723-102-002-60 | 42 19
76 22 44 12 V723-102-005-30 | 35 28
V705-140-020-00 | 16 12 45 40 V723-111-501-60 | 88 8
V705-140-024-00 | 94 13 45 50 V730-101-401-00 | 45 54
\V/705-140-034-00 | 23 9 89 9 \VV742-116-240-40 | 43 2

195



196

Numerical Index

1833-097-100-00

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

V742-155-700-60
V742-165-850-90
V744-122-350-80

V744-125-380-70

V744-125-400-70
V744-125-470-80
V744-135-500-80
V744-145-600-90
V760-150-000-00

V761-150-000-00

V763-150-000-00
V780-140-000-1T
V780-140-000-2T

V780-140-000-4T

V780-140-000-6T
V782-160-000-2B
V782-160-000-2T

V782-160-000-4B
V782-160-000-4T
V782-160-000-6B
V782-160-000-6T

V782-160-000-8B
W201-260-805-50

Fig. Key
39 11
39 16
30 6
31 13
10 4
38 4
13 11

9 9
42 26
24 5
41 5
41 12
31 24
39 12
39 22
33 18
88 14
88 11
94 25
42 8
89 12
44 10

8 3

8 4
45 25
29 29
42 7
76 8
47 35
87 31
16 10

5 22




Alpabetical Index

6008-097-590-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/260X135 ASSY | 23 1 BOLT,S/M6X12/7T 13 5 COVER 30 12
ARM/CONTROL 21 29 21 16 COVER,BEARING 30 20
ARM/FLOATING COMP | 21 20 BOLT,S/M6X20/7T 18 21 COVER/BLOWBY 3 5
ARM/TENSION 23 2 BOLT,S/M6X35/7T 8 4 COVER/CYLINDER/HEAD 3 1
ARMATURE/STARTE ASSY | 29 2 | BOLT,S/M8X25/7T 5 3 | COVER/HOUSING 18 12
BALL 29 15 BOLT,SEMS/M12X40/7T 24 8 COVER/HYDRAULIC 10 48
BALL,STEEL 2 5 BOLT, SEMS/M8X35 5 9 10 52
BEARING 29 4 BOLT/CONNECT INGROD 14 6 COVER/ INJECT IONPUMP 6 26
BEARING,RB/6002SS 16 8 BOLT/FLANGE 19 4 CRANKSHAFT ASSY | 16 1
BEARING/BALL 10 47 24 5 | CUP/SEALING/16 6 3

21 13 BOLT/M6 10 29 CUP/SEALING/20 2 6

29 3 10 30 10 3

30 5 BOLT/M6X10 21 18 CUP/SEALING/28 6 4

30 21 BOLT/M8X55/7T 5 4 CUP/SEALING/36 6 5

BEARING/CONNECTING R| 7 5 | BOLT/THROUGH 29 18 | CUP/SEALING/50 2 2
7 6 | BOLT/WS 17 6 6 6

14 7 18 14 CUTTER, VALVE 12 5

BEARING/CRANK  SET 6 12 BOSS/SPLINE 16 10 CYLINDERBLOCK  ASSY 6 1
BEARING/CRANK/LOWER 6 14 BRACKET/ROCKERSHAFT 12 12 CYL INDERHEAD ASSY 2 1
BEARING/CRANK/UNDER 7 1 12 13 | DOWEL 6 23
7 3 BRUSH 30 9 EYEBOLT 28 50

BEARING/CRANK/UPPER 6 13 BUSH 30 14 FAN/COOLING 19 1
BEARING/THRUST/CRANK 6 15 BUSHING/DRAIN 29 22 FLANGEBOLT/M10X20 11 2
7 2 CAMSHAFT 13 1 FLANGEBOLT/M6X10 10 32

7 4 | CAMSHAFT/INJECTION P| 21 10 | FLANGEBOLT/M6X12 6 28

BELT/VNR5A41.0 19 5 CAP 18 22 FLANGEBOLT/M6X16 10 36
BODY/OILPUMP 17 2 CAP,OIL FILLER 3 7 25 9
BOLT 2 8 CAP/OILFILLER 6 32 FLANGEBOLT/M8X16 17 10
6 2 CAP/RABBER 29 24 FLANGEBOLT/M8X20 10 7

38 5 | CARTRIDGE/OILFILTER | 17 11 11 4

9 3 | CLAWP 10 10 21 9

10 39 |CLAWP,7 10 33 24 3

12 18 CLAMP/WIRE/20-24 18 23 FLANGEBOLT/M8X25 4 3

16 9 |[CLIP ASSY| 20 10 18 16

16 13 CLIP/HOSE/18-22 18 10 FLANGEBOLT/M8X30 10 11

18 7 CLIP/HOSE/7.6-8.2 22 5 FLANGEBOLT/M8X50 10 8

28 10 CLUTCH/STARTER ASSY | 29 5 18 6

28 52 COLLOR 30 23 FLANGEBOLT/M8X55 12 19

30 3 CONNECTINGROD  ASSY | 14 5 FLANGEBOLT/M8X60 10 9

30 4 | CONNECTOR/FUEL 29 1 | FLANGEBOLT/M8X75 18 17

30 15 CONNECTOR/GLOWPLUG 25 6 FLANGEBOLT/M8X90 10 5

30 16 CONNECTOR/OILFILTER 6 25 FLYWEIGHT ASSY | 21 17

30 24 CONTROLRACK 28 48 FLYWHEEL ASSY | 16 5

30 25 CONTROLSLEEVE 28 49 FRAME 30 6

30 26 | CORRUGATEDTUBE 22 6 | FRAME/DRIVEEND ASSY | 30 1

197



198

Alpabetical Index 6008-097-590-00

Description Fig. Key Description Fig. Key Description Fig. Key
FRAME/STARTEREND 29 10 HOLDER/DELIVERYVALVE | 28 5 OILSEAL 6 16
GASKET 3 10 HOLDER/NOZZLEASSY 27 1 10 4

20 5 | HOSE/RUBBER 3 11 26 10
25 8 22 3 26 12
26 5 | HOSE/RUBBER/230 18 3 | ORIFICE 3 12
26 22 HOSERUBBER 18 9 O0-RING 29 21
27 17 HOUSING/STARTER ASSY | 29 6 ORING 28 6
28 4 HOUS ING/THERMOSTAT 18 11 28 9
28 51 INJECTIONNOZZLE ASSY | 20 1 0-RING/1A,P18 8 3
28 53 | INJECTIONPUMP  ASSY | 21 1 10 28
GASKET ,NOZZLE 20 2 KEY/07X05X09 13 3 0-RING/1A,P22A 17 9
GASKET/COVER 6 27 21 12 26 17
10 49 KEY/07X05X43 16 4 0-RING/1A,P25 6 33
10 53 LEVELGAGE 6 30 0-RING/1A,P8 21 27
26 11 |LEVER/CONTROL COMP| 21 26 | O-RING/1A,S50 10 41
GASKET/CYLINDERHEAD 2 7 LINK/CONTROL 21 21 0-RING/1A,S63 18 20
26 3 MANIFOLD/EXHAUST 5 1 26 16
GASKET/EXHAUST MANIF 5 2 MANIFOLD/INLET ASSY 4 1 26 21
26 7 NOZZLE 27 16 0-RING/1B,G50 HS90 18 5
GASKET/GEARCASE 10 23 |NUT 12 17 26 18
26 14 27 18 | PACKING 10 16
GASKET/HOUSING 18 13 29 20 PIN 6 19
18 15 29 23 6 29
26 19 30 13 10 19
26 20 30 17 28 12
GASKET/ INLETMANIFOLD 4 2 30 18 PIN,CONTROL 21 22
26 6 NUT,CAP/M8 10 15 PIN,ST,B/10X18 9 2
GASKET/OILFILLER 6 35 NUT/CAP 3 9 16 2
GASKET/PLATE 10 38 NUT/FLANGE 25 5 PIN,ST,B/6X18 16 7
26 15 | NUT/FLANGE/M10 24 6 | PIN/ARM 10 17
GEAR/CAMSHAFT 13 2 NUT/M08 5 6 PIN/GROQOVE 10 22
GEAR/CRANK 16 3 10 6 PIN/IDLEGEAR 6 9
GEAR/IDLE ASSY | 13 6 12 20 PIN/PISTON 14 3
GEAR/ INJECT IONPUMP 21 11 18 8 PIN/SNAP 10 18
GEAR/OILPUMP  ASSY | 17 3 21 7 | PIN/STRAIGHT 6 18
GEARCASE ASSY | 10 1 NUT/M6 10 31 17 5
GENERATOR ASSY 24 1 21 30 PIN/TUBE 6 17
GLOWPLUG 25 4 NUT/M8 10 14 10 42
GUIDE/LEVELGAGE COMP 6 31 10 50 PINION/STARTER 29 11
HANGER 11 1 10 54 29 12
HANGER/F 11 3 NUT/M8/7T 5 7 PIPE/FUEL 22 2
HEATSHILD/NOZZLE 20 3 NUT/NOZZLERETAINING 27 15 PIPE/INJECTION ASSY | 20 6
HOLDER ASSY 30 7 OILFILLER COMP 6 34 20 7
HOLDER/BRUSH ASSY | 29 8 OILPAN 8 20 8
30 8 | oILPUMP ASSY | 17 20 9




Alpabetical Index

6008-097-590-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIPE/WATER/HOUSING 18 2 PLUG/M16X1.5 25 3 SEAL/CYLINDER HEAD C | 26 4
PIPE/WATEROUTLET 18 19 PLUG/PT1/2 2 3 SEAT/SPRING 3 4
PISTON 14 1 6 8 SEAT/VALVESPRING 12 4
PISTON/QV 15 1 PLUG/PT1/4 10 2 SENSOR/REVOLUTION/R 10 35

15 3 | PLUG/PT1/8 6 7 | SHAFT/HYDRAULIC ASSY | 10 46
PISTON/VALVE/RELIEF 10 25 PLUG/SCREW 10 20 SHAFT/ROCKERARM ASSY | 12 10
PLATE 30 2 PLUG/SCREW/SEAL 6 24 SHIM/0.10 27 2
PLATE/ADJUST 24 2 6 36 SHIM/0.20 27 3
PLATE/FRONT 10 37 PLUNGER ASSY | 28 1 SHIM/0.30 27 4
PLATE/REAR 9 1 | PULLEY 30 22 |SHIM/0.40 27 5
PLATE/T=2.60 28 17 PULLEY/CRANK 16 11 SHIM/0.50 27 6
PLATE/T=2.65 28 18 PULLEY/WATERPUMP 19 2 SHIM/0.52 27 7
PLATE/T=2.70 28 19 PUSHROD 12 7 SHIM/0.54 27 8
PLATE/T=2.75 28 20 R.B.B 21 14 SHIM/0.56 27 9
PLATE/T=2.80 28 21 | REGULATOR ASSY| 30 11 | SHIM/0.58 27 10
PLATE/T=2.85 28 22 REPAIR/ENGINESET 26 1 SHIM/0.80 27 11
PLATE/T=2.90 28 23 RESISTANCE/1.0 22 4 SHIM/INJECTION P/0.2 | 21 3
PLATE/T=2.95 28 24 RETAINER 29 14 SHIM/INJECTION P/0.3 | 21 2
PLATE/T=3.00 28 25 RING SNAP 14 4 SHIM/INJECTION P/0.4 | 21 4
PLATE/T=3.05 28 26 | RING,SNAP/12 C 10 27 | SHIM/INJECTION P/0.5| 21 5
PLATE/T=3.10 28 27 RING,SNAP/4 E 21 23 SHORTBLOCKENGIN ASSY 1 1
PLATE/T=3.15 28 28 RING/PISTON/QVSET 15 2 SLEEVEFLANGE 28 7
PLATE/T=3.20 28 29 15 4 28 8
PLATE/T=3.25 28 30 RING/PISTONSET 14 2 SNAPRING 28 13
PLATE/T=3.30 28 31 | RING/SNAP 12 15 | SOLENOID 25 7
PLATE/T=3.35 28 32 RINGGEAR 16 6 SPACER 10 40
PLATE/T=3.40 28 33 ROCKERARM 12 9 27 14
PLATE/T=3.45 28 34 ROCKERSHAFT ASSY | 12 8 SPACER/FAN/80 19 3
PLATE/T=3.50 28 35 RORA 29 13 SPACER/WATERPUMP 18 4
PLATE/T=3.55 28 36 |ROTOR ASSY| 30 19 | SPRING 3 3
PLATE/T=3.60 28 37 ROTOR/OUTER 17 4 12 14
PLATE/T=3.65 28 38 RUBBERFLANGE 3 2 30 10
PLATE/T=3.70 28 39 SCREW 29 17 SPRING,RETURN 21 28
PLATE/T=3.75 28 40 29 19 SPRING/DELIVERYVALVE | 28 3
PLATE/T=3.80 28 41 SCREW, SOCKET/M6X20 17 7 SPRING/GOVERNOR 21 25
PLATE/T=3.85 28 42 SCREW, SOCKET/M8X20 21 6 SPRING/IDLE 21 34
PLATE/T=3.90 28 43 SCREW/ADJUST 12 16 SPRING/PLUNGER 28 14
PLATE/T=3.95 28 44 SCREW/TAPPING 3 6 SPRING/RELIEF VALVE 10 26
PLATE/T=4.00 28 45 SEAL,BEARING CAP 6 10 SPRING/RETURN 29 16
PLATE/T=4.05 28 46 26 8 | SPRING/SETTING 21 24
PLATE/T=4.10 28 47 SEAL,BEARING CAP/7 6 11 SPRING/STARTER 29 9
PLATE/THRUST 13 4 26 9 SPRING/STARTING 21 33
PLATE/THRUST/INJPUMP | 21 15 SEAL,OIL 2 4 SPRING/VALVE 12 3
PLUG 12 11 26 2 SPRINGNOZZLE 27 12
PLUG/M14X1.5 38 2 | SEAL/CYLINDER HEAD C| 3 8 | SPRINGSEAT 27 13

199



200

Alpabetical Index

6008-097-590-00

Description Fig. Key Description Fig. Key Description Fig. Key

SPRINGSEAT 28 15
28 16

STARTER ASSY | 24 7
STOPPER/FULLLOAD 10 13
STRAINER 17 8
STUD 2 9
5 5

6 21

6 22

10 34

10 43

10 44

10 45

STUD/M8X60/7T 6 20
SWITCH/MAGNETIC ASSY | 29 7
SWITCH/0ILPRESSURE 25 1
TAPPET 12 6
28 11

THERMOMETER 25 2
THERMOSTAT 18 18
THRUSTPIECE 21 19
VALVE,DELIVERY 28 2
VALVE/EXHAUST 12 2
VALVE/ INTAKE 12 1
VALVE/RELIEF  ASSY| 10 24
WASHER 16 12
WASHER, PL/M6 21 31
WASHER, SP/M12 9 4
WASHER, SP/M6 21 32
WASHER, SP/M8 5 8
10 51

10 55

21 8

WASHER/08X14X01 10 12
10 21

26 13

WASHER/9X22X2 24 4
WASHER/CORRUGATE 20 4
WATERPUMP ASSY | 18 1
YOKE/STARTER  ASSY | 29 1




Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
ACTUATOR ASSY | 65 59 ARM/POSITION comp | 43 50 BAND,WIRE/250 65 45
ADAPTER/45/R3/8XG3/ 47 29 ARM/SHIFT/1ST 18 9 66 14

87 25 | ARM/SHIFT/3RD 18 10 |[BAR 42 24
ADAPTER/90 46 11 ARM/SHIFT/4WD  COMP | 20 2 BAR SET 6 7
ADAPTER/90DEG/PUMP 35 29 | ARM/SHIFT/MAIN/E4 23 12 | BATTERY/80D26R ASSY | 63 1
ADAPTER/G3/8 ASSY | 35 17 ARM/SHIFT/MID  COMP | 76 27 64 1
45 6 76 37 | BEARING 61
45 28 ARM/SHIFT/PTO  COMP | 21 6 BEARING,BALL 6208SH2 | 40 34
45 43 ARM/SHIFT/REVERSE 17 5 40 74
46 15 | ARM/SHIFT/SUB  SET | 19 5 | BEARING,RB/6011 38 31
ADAPTER/L/G3/8 ASSY | 46 13 ARM/SUB SET 24 13 BEARING,RB/6013 28 8
46 17 BALL,STEEL 17 4 BEARING,RB/6201R 29 36
46 20 18 6 | BEARING,RB/6204 10 8
46 29 19 4 BEARING,RB/6205NR 76 10
46 32 20 5 BEARING,RB/6206 76 19
ADAPTER/L/PF1/4 ASSY | 45 68 20 10 BEARING,RB/6211 28 7
ADAPTER/OUTLET/E4 47 31 21 5 29 33
87 27 76 16 | BEARING,RB/6305 10 15
ADAPTOR/PF1/4  ASSY | 45 66 94 7 11 31
ARM 43 11 |BAND 63 8 12 4
66 21 63 21 BEARING,RB/6306 11 41
76 48 64 8 BEARING,RB/6306SH2 14 3
ARM COMP | 43 5 64 21 BEARING,RB/6307 29 10
43 8 65 19 BEARING/6205/KBC 9 15
43 30 66 13 10 11
43 41 66 31 11 35
43 42 66 39 12 5
47 13 BAND,WIRE/140 4 21 BEARING/BALL 9 5
87 14 63 20 9 7
ARM/BRAKE 31 14 63 24 9 27
ARM/BRAKE SET 33 16 63 26 10 2
ARM/BRAKE/LH CcomP | 31 25 63 27 10 7
ARM/BRAKE/RH CoMP | 31 26 64 20 11 8
ARM/DIFF COMP | 30 8 64 24 13 10
ARM/DRAFT COMP | 85 24 64 26 14 7
85 31 64 27 40 3
ARM/KNUCKLE/LH ASSY | 40 20 65 21 40 6
ARM/KNUCKLE/RH ASSY | 40 60 66 15 40 15
ARM/LEVER/MID  COMP | 76 39 76 50 40 35
ARM/LIFT/LH 42 25 | BAND,WIRE/250 35 14 40 43
ARM/MIRROR ASSY | 61 32 63 9 40 46
ARM/PLATE/4WD  COMP | 20 7 63 25 40 55
ARM/PLATE/MID COMP | 76 31 64 9 40 75
ARM/PLATE/PTO  COMP | 21 8 64 25 76 20
26 6 65 20 |BEARING/BALL 6305SH2| 9 13

201



202

Alpabetical Index 1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BEARING/BALL 6305SH2 9 29 BOLT, SEMS/M12X35/7T 16 5 BOLT/M10X50 69 3
13 5 BOLT,SP/M10X20/7T 60 6 BOLT/M10X80 47 2

BEARING/BALL/6004 9 30 BOLT,SP/M10X25 45 5 BOLT/M12X1.25X45 35 30
BEARING/BALL/6005 10 12 BOLT,SP/M10X25/7T 2 8 BOLT/M12X120/7T 42 9
BEARING/BALL/6006 10 16 2 9 | BOLT/M12X160/7T 29 5
BEARING/BALL/6008 13 6 43 35 BOLT/M12X20/7T 59 10
BEARING/BALL/6206 10 17 52 51 60 11
BEARING/BALL/6207 14 8 BOLT,SP/M6X16 76 46 BOLT/M12X30/7T 4 41
BEARING/BALL/6209C 29 11 BOLT,SP/M6X16/7T 52 34 BOLT/M12X30/9T 70 3
BEARING/BALL/6304SH2 | 13 9 63 28 71 3
BEARING/BALL/THRUST 40 11 64 28 71 7
40 51 BOLT,SP/M8X16/7T 52 33 BOLT/M12X35/7T 36 8

BEARING/NEEDLE 9 17 BOLT,SP/M8X20 26 9 42 11
9 25 35 10 |BOLT/M12X35/9T 39 29

11 11 50 6 BOLT/M12X40/7T 36 16

11 19 55 3 | BOLT/M12X40/9T 70 4

11 21 55 7 71 4

11 29 62 27 | BOLT/M12X45/7T 39 13

11 33 BOLT,SP/M8X20/7T 2 11 BOLT/M12X70/7T 59 12

12 10 54 2 60 13

13 3 54 4 BOLT/M12X90/7T 42 10

BEARING/RELEASE 6 5 54 7 BOLT/M14X30/7T 36 3
BEARING/ROLLER/NJ305 | 14 2 54 9 BOLT/M14X35/7T 50 3
BEARING/TAPERROLLER 27 3 54 12 85 5
27 4 BOLT, SP/M8X25 24 17 BOLT/M14X40/7T 36 4

38 2 76 42 BOLT/M14X45/7T 36 21

BELT/SEAT SET 57 10 BOLT,SP/M8X25/7T 2 12 BOLT/M14X50/7T 51 4
BOLT 39 17 BOLT,STUD/M16X30 29 40 BOLT/M14X60/7T 50 2
68 2 BOLT/KNOB/M0O6X27 56 8 85 4

69 5 | BOLT/MO8X12 40 40 | BOLT/M14X65/7T 47 33

BOLT, S/M10X20 45 11 40 80 87 29
BOLT,S/M10X20/7T 59 8 BOLT/M0O8X28 23 6 BOLT/M16X30/7T,P=1.5| 60 4
60 9 BOLT/M10X1.25X20 57 11 BOLT/M16X35/7T 51 2

BOLT,S/M6X35 44 14 BOLT/M10X1.25X59 28 3 BOLT/M16X40 29 38
BOLT,S/M6X35/7T 45 26 BOLT/M10X100 44 6 40 82
BOLT,S/M6X40/7T 46 10 BOLT/M10X120 44 5 BOLT/M16X40/9T 68 4
BOLT,S/M6X50 46 7 87 3 69 7
BOLT,S/M6X50/7T 45 18 BOLT/M10X120/7T 43 34 BOLT/M16X50/7T,P=1.5| 59 5
BOLT,S/M8X16 37 5 76 5 BOLT/M16X80/7T 68 14
39 26 | BOLT/M10X20/7T 68 18 |BOLT/M16X85/7T 51 13

BOLT,S/M8X16/7T 48 4 BOLT/M10X25 40 28 BOLT/M18X55/7T,P=1.5| 39 24
BOLT,S/M8X20/7T 52 36 40 38 BOLT/M6X14X16 52 12
BOLT,S/M8X50 45 48 40 68 52 22
BOLT,S/M8X65 45 47 40 78 52 25
BOLT,SEMS/M12X35/7T 8 14 BOLT/M10X40/7T,P1.25 4 36 52 27




Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/M6X14X16 53 3 BRACKET/LEVER  COMP | 47 17 BUSH/25X28X20 32 7
53 8 BRACKET/LINK/HOOD 52 38 BUSH/30X34X25 85 3

BOLT/M6X250 63 3 BRACKET/MOUNT/L COMP | 60 1 85 8
64 3 BRACKET/MOUNT/R COMP | 60 BUSH/35X39X26 40 21

BOLT/M8X16 18 11 BRACKET/PARKING ASSY | 33 19 40 61
23 14 BRACKET/PARKING COMP | 33 7 BUSH/45X50X42 42 2

BOLT/M8X20/9T 38 16 BRACKET/RADIATO COMP 1 23 BUSH/50X55X42 42 3
BOLT/M8X30 1 3 BRACKET/SEAT COMP | 62 19 BUSH/55X60X30 40 10
BOLT/M8X80 4 17 BRACKET/SENSOR COMP | 66 25 40 50
BOLT/M8X95 43 65 | BRACKET/TANK/LH/E4 4 38 | BUSH/65X70X44 39 21
BOLT/M8XX55 5 22 BRACKET/TANK/RH/E4 4 39 BUTTON 33 4
BOLT/SET/M16X60 69 10 BRAKE/DISK 92 12 BUZZER ASSY | 65 63
BOLT/SM/M0O8X20 43 38 BRAKE/PRESSURE 92 13 CABLE ASSY | 47 8
BOLT/SM/M12X175 29 26 BUCKLE/TURN/M18 48 10 87 9
BOLT/SM/M14X96 68 7 | BUCKLE/TURN/M22 COMP | 49 10 | CABLE/ACCELERATOR 5 9
BOLT/SM/M8X140 47 20 BUCKLE/TURN/M24 COMP | 48 20 CABLE/BATTERY  ASSY | 63 6
BOLT/SP 63 18 BULB/12V/5W 66 11 64 6
63 23 BULB/12V21/5W 91 10 CABLE/EARTH ASSY | 63 10

64 18 BULB/12V21W 65 43 64 10

64 23 91 O | CABLE/PEDAL ASSY| 5 11

BOLT/SQUARE/NECK 77 5 BULB/12V5W 65 44 CAM/BRAKE cowp | 31 12
7 16 BULB/12V60/55W 63 15 CAM/DRAFT comp | 85 22

78 5 63 17 |[CAP 2

78 16 64 15 38

BOLT/STUD/M10X30 40 25 64 17 |cap cowp| 3 3
40 65 BULB/LAMP/12V1W 65 48 CAP,BLANK/72 16 4

BOLT/STUD/M10X47 38 29 BULB/LAMP/14V60MA 65 38 CAP,BLANK/M12 39 19
BOLT/STUD/M16X40 40 84 BUSH 55X60X50 39 10 39 27
BOOT 23 10 BUSH, LEVER 1 8 CAP,OIL/A 39 3
61 8 | BUSH/08X10X10 47 23 | CAP,PTO SHAFT 16 8

BOOT/HORN 65 34 87 19 76 25
BOOT/MAIN 23 16 BUSH/10X12X20 47 5 CAP/30 62 18
BRACKET COMP | 24 8 87 6 CAP/35 30 7
43 32 BUSH/12X14X20 43 33 CAP/BLANK/M16 36 6

50 1 85 25 60 7

BRACKET/AXLE/E4 COMP | 36 1 BUSH/16X18X15 24 15 CAP/FUEL ASSY 4 4
BRACKET/C/LH CoMP | 59 1 61 2 CAP/0IL(30) 42 21
BRACKET/C/RH COMP | 59 2 76 38 CAP/VALVE 77 11
BRACKET/CHANGE 24 1 BUSH/16X24X16 30 13 77 22
BRACKET/DRAFT  ASSY | 85 2 85 41 78 11
BRACKET/DRAW BAR/E4 51 1 BUSH/19X22X15 8 2 78 22
BRACKET/FRAME/E COMP 4 34 BUSH/22X25X20 33 20 79 5
BRACKET/HOOD COMP | 52 50 BUSH/25X28X10 43 57 80 5
BRACKET/LEVER  COMP 5 1 BUSH/25X28X20 7 2 81 5
43 63 26 7 81 10

203



204

Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
CAP/VALVE 82 5 CLUTCH/PTO ASSY | 10 13 COVER/DASH/E4 61 12
82 10 COLLAR 66 16 COVER/FUSE 65 16

83 5 94 3 | COVER/HOSE 61 19

84 5 COLLAR 55X60X16 38 5 COVER/LH 45 1

CAP/WHEEL 34 2 | COLLAR(35X50%2) 76 21 | COVER/MANIFOLD 54 8
CARTRIDGE/20 46 25 COLLAR,PINION THRUST | 38 21 COVER/MID 15 1
CASE/BEVEL 38 7 COLLAR, THRUST 38 9 COVER/RH 56 12
CASE/CYLINDER  ASSY | 42 1 COLLAR/08X10X14 1 4 COVER/ROD SET| 35 24
CASE/DIFF 28 1 COLLAR/09X14X11 1 30 COVER/SHIELD/PTO 50 5
28 2 COLLAR/11X21X03 45 55 COVER/SIDE/LH 54 5

38 19 COLLAR/12X24X12 57 14 COVER/SIDE/LH COMP | 54 1

CASE/FINAL/LH  ASSY | 40 9 COLLAR/19X28X02 94 5 COVER/SIDE/RH  COMP | 54 10
CASE/FINAL/LH/E 40 1 COLLAR/25X46X3 11 30 COVER/SW COMP | 66 18
CASE/FINAL/RH  ASSY | 40 49 COLLAR/26X35X03 10 10 COVER/SWITCH 65 4
CASE/FINAL/RH/E 40 41 | COLLAR/36X43X10 9 6 | COVER/TANK COMP| 4 11
CASE/PTO 76 2 COLLAR/43X58X1 38 24 COVER/VALVE 45 46
CASE/TRANSMISSION/F 8 1 COLLAR/55X70X4 29 34 CRAMP 7 8
CASE/TRANSMISSION/RE | 16 1 COLLAR/56X65X156 29 32 77 19
CHAIN/CHECK ASSY | 48 7 COLLAR/57X62X4 38 6 78 8
CHAIN/CHECK/LH COMP | 48 8 | COLUMN/STEERING COMP | 35 1 78 19
CHAIN/CHECK/RH COMP | 48 9 CONNECTOR 47 26 CRANK/LIFT 42 34
CLAMP COMP 3 4 87 22 CUP 93 4
37 9 CONNECTOR/L 47 27 CUP/FUEL 4 6

CLAMP/28X55 35 12 87 23 CUSHION,B/ RUBBER 32 19
CLAMP/55 ASSY| 2 3 | CONTROL/DRAFT SET | 85 1 68 16
CLAMP/WIRE/32-40 45 13 CONTROLLER/PTO/ST 65 49 CUSHION/RUBBER/10X25 5
CLAMP/WIRE/36-44 1 20 CONTROLLER/STEERING 35 8 35
CLAMP/WIRE/38-46 1 19 COUPLING/18X30X55 11 7 52 28
CLAMP/WIRE/64-75 3 10 COUPLING/21X32X50 37 3 CYLINDER ASSY | 35 21
CLAMP/WIRE/74-85 3 11 | COUPRING/21X36X65 14 4 | DAMPER/HOOD/1100N 52 48
CLEANER/AIR/650 ASSY 3 1 COVER 8 19 DIODE 65 6
CLIP B 46 22 39 23 DISK/CLUTCH/275 COMP 6 2
46 34 40 36 | DISK/WHEEL/24 78 3

CLIP(B) 61 28 40 76 78 14
CLIP/BAND 65 17 42 22 DISK/WHEEL/28 77 3
CLIP/HOSE/11-13 4 24 44 1 77 14
4 27 66 37 DRAWBAR/E4 51 6

4 31 76 51 ELBOW/90DEG ASSY | 35 15

CLIP/HOSE/13.8-14.8 8 10 94 9 35 19
42 17 | COVER,METAL 8 7 | ELEMENT 93 7

CLIP/HOSE/14.7-15.9 1 22 COVER/BEARING 40 7 FENDER/LH/E4 CoMP | 55 1
4 25 40 47 FENDER/RH/E4 compP | 55 5

CLIP/HOSE/8.7-9.3 4 33 COVER/CLUTCH/27 ASSY 6 1 FILTER COMP 3 6
CLUMP 1 42 COVER/COLUMN/LH 34 6 FILTER/CHARGE/2 ASSY | 46 24
CLUTCH 30 1 | COVER/COLUMN/RH 34 7 | FILTER/FUEL 4 5




Alpabetical Index

205

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
FILTER/FUEL ASSY 4 16 FLANGEBOLT/M6X12 65 51 FLANGEBOLT/M8X16 61 26
FILTER/LINE/12X18X15 | 88 9 65 53 62 3
FILTER/SUCTION/400 45 3 66 24 62 5
FLAME/FRONT COMP | 52 32 66 26 62 7
FLANGE 46 8 66 35 62 10
FLANGE/SUCTION 46 5 66 38 62 15
FLANGEBOLT 1 14 FLANGEBOLT/M6X16 24 7 62 20

1 25 61 33 62 25

3 8 65 22 71 10

40 8 66 22 76 13

40 48 66 33 87 7

57 8 76 49 87 28

FLANGEBOLT/M10X16 8 20 FLANGEBOLT/M8X12 16 9 87 30
15 2 42 20 | FLANGEBOLT/M8X20 4 3

24 9 43 4 4 14

33 8 45 14 4 35

35 9 45 71 6 3

46 28 46 23 9 3

63 11 46 35 20 6

64 11 62 16 45 36

FLANGEBOLT/M10X20 33 21 66 30 47 12
35 2 76 26 61 31

57 9 76 29 62 22

58 2 FLANGEBOLT/M8X16 4 15 65 28

FLANGEBOLT/M10X25 9 34 9 11 87 13
11 4 17 8 FLANGEBOLT/M8X25 23 3

12 2 23 5 | FLANGEBOLT/M8X30 43 16

27 6 30 17 FLANGEBOLT/M8X35 37 10

76 4 31 23 FLANGEBOLT/M8X40 23 2

FLANGEBOLT/M10X30 24 2 32 9 45 37
28 20 33 6 | FORK/LIFT comp| 49 11

29 17 35 13 FORK/SHIFT/1ST 18 3

51 7 43 64 | FORK/SHIFT/3RD 18 4

FLANGEBOLT/M10X35 29 25 45 2 FORK/SHIFT/DIFFLOCK 30 2
FLANGEBOLT/M12X35 29 21 46 26 | FORK/SHIFT/PTO 21 2
FLANGEBOLT/M12X60 29 3 47 6 FORK/SHIFT/REVERSE 17 2
FLANGEBOLT/M12X65 85 13 47 19 FORK/SHIFT/SUB 19 2
FLANGEBOLT/M12X80 29 4 47 32 FRAME/C/LH/E4 COMP | 68 12
FLANGEBOLT/M6X10 31 11 47 34 FRAME/C/REAR COMP | 68 1
FLANGEBOLT/M6X12 4 29 52 39 |FRAME/C/RH/E4 COMP| 68 13
2 55 2 FRAME/C/UPPER/E COMP | 68 6

24 10 55 6 FRAME/COVER/SID COMP | 54 3

61 22 56 6 FRAME/EEC/LH COMP | 70 1

65 23 56 13 FRAME/EEC/LS/LH COMP | 71 1

65 25 61 3 | FRAME/EEC/LS/RH COMP | 70 2




206

Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
FRAME/EEC/LS/RH COMP | 71 2 GEAR/HELICAL/63 29 31 HARNESS/OILPRES ASSY | 63 31
FRAME/LH/A coMP | 61 23 GEAR/HERICAL/23 9 24 64 31
FRAME/MID/LH/E4 COMP | 69 1 GEAR/SPUR/16 11 32 HARNESS/SOCKET/E4 66 7
FRAME/MID/RH/E4 COMP | 69 2 GEAR/SPUR/19 76 14 HARNESS/TRAILER/E4 66 6
FRAME/RH/A COMP| 61 24 | GEAR/SPUR/21 11 28 |HOLDER 5 15
FRAME/STEP/LH  COMP | 62 2 GEAR/SPUR/23 11 36 45 31
FRAME/STEP/RH  COMP | 62 4 13 1 HOLDER ASSY | 47 4
FRAME/UPPER/EEC COMP | 69 9 GEAR/SPUR/26 11 20 87 5
FUSE(BLADE/32V15A) 65 11 13 7 HOLDER COMP | 45 30
FUSE/BLADE/32V05A 65 9 | GEAR/SPUR/30 11 37 |HOLDER/10 45 70
FUSE/BLADE/32V10A 65 10 GEAR/SPUR/33 11 18 HOLDER/A coMP | 45 32
FUSE/SLOWBLOW 65 7 GEAR/SPUR/33-31 13 2 HOLDER/B COMP | 45 33

65 8 GEAR/SPUR/35 12 9 HOLDER/FUSEBOX COMP 4 42

GASKET 2 5 GEAR/SPUR/37 11 38 HOLDER/JE9-9 66 40
3 2 | GEAR/SPUR/40 11 10 |HOLDER/LEVER  COMP| 43 62

91 2 76 9 | HOLDER/PIPE 45 35

GASKET/CASE/CYLINDER | 42 4 GEAR/SPUR/42 11 39 HOLDER/SHAFT/DIFF 38 27
GASSPRING/500N COMP | 68 20 14 6 HOOD/SIDE/LH COMP | 52 4
GAUGE/FUEL ASSY 4 8 GRILLE 53 1 HOOD/SIDE/RH COMP | 52 14
GAUGE/LEBEL 29 8 |GRIP 29 4 | HOOD/UPPER COMP | 52 1
GEAR/0Q7X37 SET 27 1 47 25 HOOK 7 14
38 1 87 21 |HOOK COMP 1 29

GEAR/14-21 14 1 GRIP/03X17X97 43 61 HOOK/TOPLINK 48 28
GEAR/36-17 12 3 GRIP/4WD 25 3 HORN ASSY | 63 22
GEAR/BEVEL/12 28 9 | GRIP/ASSIST 55 9 64 22
GEAR/BEVEL/13 40 2 GRIP/MAIN 23 15 HOSE/08X13X300 4 26
40 42 24 18 | HOSE/08X13X435 4 30

GEAR/BEVEL/16 40 14 GRIP/ORANGE 33 5 HOSE/100 45 12
40 54 GRIP/PTO/E1 26 10 HOSE/1000 4 7

GEAR/BEVEL/17 40 5 76 44 HOSE/1550 ASSY | 35 11
40 45 GRIP/SUB 85 40 HOSE/290 ASSY 1 21

GEAR/BEVEL/20 28 10 GRIP/THROTTLE 5 8 HOSE/800 ASSY | 46 31
28 11 GROMMET/10X40X03 66 8 HOSE/900 ASSY | 47 28

38 22 GROMMET/12X17X04 61 25 87 24

38 23 | GUARD/LIGHT 62 23 | HOSE/950 ASSY | 46 12

GEAR/BEVEL/49 40 30 GUIDE 23 4 46 19
40 70 GUIDE/LEVER/RH 56 1 HOSE/BREATHER 8 9

GEAR/HELICAL/10 29 9 HARNESS, GLOW 63 29 42 16
GEAR/HELICAL/18 9 4 64 29 HOSE/CLEANER 3 9
10 1 | HARNESS/HOOD  ASSY| 63 19 | HOSE/CLEANER/AIR 3 12

GEAR/HELICAL/23 9 16 64 19 HOSE/FUEL/630  ASSY 4 23
GEAR/HELICAL/27 10 6 HARNESS/JOINT/THERMO | 63 30 HOSE/FUEL/900  ASSY 4 32
10 9 64 30 |HOSE/JOINT 25 5

GEAR/HELICAL/27-25 9 12 HARNESS/LAMP 66 12 HOSE/RADIATOR/ INLET 17
GEAR/HELICAL/32 9 28 | HARNESS/MAIN/CA/E4 65 5 | HOSE/RADIATOR/OUTLET 18




Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
HOSE/RUBBER 40 INSULATOR/RH 61 14 LABEL/MAINTENANCE 73 14
41 INSULATOR/SIDE 52 21 LABEL/PARKING 73 6

43 INSULATOR/STEERING 35 4 LABEL/PORT/1ST/E4 47 37

HOUSING/AXLE 29 14 INSULATOR/UPPER 52 3 LABEL/PORT/2ND/E4 87 32
39 1 | INSURATOR/MOUNT 59 7 | LABEL/PTO 75 7

HUB/16X27X14 85 42 60 8 LABEL/ROPS/E4 75 15
HUB/18X27X79 26 3 JOINT BALL MOS8LH 43 70 LABEL/SPEED/E4 73 11
HUB/25X40X58 12 7 JOINT BALL MO8RH 43 69 LABEL/SUB/CONTROL 47 36
INSULATOR 1 11 JOINT/BALL/MO6 47 10 LABEL/SUB/CONTROL/E4 | 47 38
4 13 87 11 LABEL/SWITCH/MAIN/E4 | 73 1

7 4 JOINT/BALL/MO8 85 45 LABEL/TRAILER 75 6

7 17 JOINT/BALL/MO8/LH 85 46 LABEL/TRH1833 51 19

51 11 JOINT/UNIVERSAL SET 22 5 LABEL/TURNSIGNAL 65 36

51 18 KEY 1 44 LABEL/W/BELT 75 2

52 2 65 2 LABEL/W/FAN 75 3

59 16 KIT/BEARING/NEEDLE 90 1 LABEL/W/FUEL 75 13

60 17 KIT/SEAL SET 90 2 LABEL/W/HOT 75 4

61 10 KNOB 45 62 LABEL/W/RADIATOR 75 1

61 11 65 33 | LABEL/W/STARTER 75 5

INSULATOR/080 61 4 | LABEL/4WD 73 7 | LAMP/COMBINATION/REA | 66 2
65 27 LABEL/BATTERY 75 10 LAMP/FRONT SET 65 42

INSULATOR/1080 26 75 14 LAMP/HEAD/LHT/L ASSY | 64 14
INSULATOR/10X15X500 9 LABEL/BATTERY/80D26R | 75 18 LAMP/HEAD/LHT/R ASSY | 64 16
INSULATOR/120 76 43 LABEL/BRAKE 75 17 LAMP/HEAD/RHT/L ASSY | 63 14
INSULATOR/20X200 4 12 | LABEL/C/BATTERY 75 12 | LAMP/HEAD/RHT/R ASSY | 63 16
INSULATOR/30X20X340 52 7 LABEL/C/DRIVE/E4 75 8 LAMP/LED ASSY | 65 39
52 17 LABEL/CAUTION/STEP 75 16 LAMP/NUMBERPLAT SET 66 10

INSULATOR/30X30X30 52 10 LABEL/CONTROL/FOQOD 73 12 LATCH ASSY 1 16
52 20 LABEL/CONTROL/LH 73 2 LENS COMP | 91 1

INSULATOR/40X40X%200 1 12 | LABEL/CONTROL/MAIN 73 5 | LEVER 65 32
INSULATOR/500 1 10 LABEL/CONTROL/MID 76 52 LEVER/DRAFT coMP | 85 38
INSULATOR/COVER 61 20 LABEL/CONTROL/POSITI | 73 13 LEVER/MAIN COMP | 23 13
INSULATOR/DASH 61 6 LABEL/CONTROL/PTO 73 15 LEVER/MID COMP | 76 41
61 9 LABEL/CONTROL/RH 73 3 LEVER/PARKING  ASSY | 33 1

INSULATOR/HOOD 52 11 | LABEL/CONTROL/ROPS 74 1 | LEVER/POSITION 43 59
INSULATOR/HO0D/1220 52 30 LABEL/CONTROL/SLOW R | 73 9 LEVER/POSITION ASSY | 43 56
INSULATOR/HOOD/SIDE 52 9 LABEL/CONTROL/SUB 73 10 LEVER/PTO 26 8
52 19 LABEL/DIFF 73 8 LEVER/REVERSE  COMP | 22 1

INSULATOR/HOOD/SIDE/ | 52 8 LABEL/ETHER 75 11 LEVER/SUB COMP | 24 16
52 18 | LABEL/FUEL 75 O | LEVER/SUBCOM/L COMP | 47 22

INSULATOR/LAMP 66 3 LABEL/FUSE 65 12 LEVER/SUBCOM/3 ASSY | 87 18
INSULATOR/LEVER/SUB 43 60 LABEL/FUSE/40A 65 13 LEVER/SWITCH 65 55
85 39 LABEL/FUSE/50A 65 18 LEVER/THROTTLE/E4 5 4

INSULATOR/LH 61 13 LABEL/LIGHTING 65 35 LINING/11X40X03 5 3
62 8 | LABEL/LINEAR 73 4 | LINING/13X50X03 43 51

207



208

Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
LINING/13X50X03 85 32 NUT 2 6 NUT/M12/7T 8 12
LINING/50 54 6 39 6 16 6
LINK/DRAFT ASSY | 85 7 41 4 29 23
LINK/DRAWBER 51 12 41 11 36 18
LINK/HOOD/LOWER COMP | 52 40 63 39 15
LINK/HOOD/UPPER COMP | 52 41 64 4 42 13
LINK/LOWER COMP | 48 1 77 4 59 15
LINK/TOP ASSY | 48 19 77 15 60 16
LINK/TOP/LH COMP | 48 21 78 4 85 14
LINK/TOP/RH COMP| 48 22 78 15 | NUT/M12/LH 33 26
LINKPIN 36 12 NUT (30) 38 3 NUT/M14/7T 36 23

48 27 NUT,CASTLE/M10 P1.25| 34 4 39 33
51 10 NUT,CASTLE/M14 P=1.5| 41 6 NUT/M16 29 41
51 17 41 13 40 85
MAT/E4 62 11 NUT,RING 93 5 69 11
METAL 76 24 NUT, SPEED/M4 72 3 NUT/M16/7T 49 2
METAL/DIFF 28 19 NUT, SPEED/M6 53 6 NUT/M18 P=1.5 48 16
38 13 | NUT,u/M16 51 14 | NUT/M18X2 48 11
METAL/ INPUT 9 NUT, WASHER/M6 52 13 NUT/M18X2/LH 48 12
METAL/MAIN 11 52 23 | NUT/M20 39 18
23 1 52 43 | NUT/M22 65 31
METAL/QUTLET 44 11 56 4 NUT/M22X2.5 49 9
METAL/PINION 27 5 NUT/CLIP 3 7 NUT/M22X2.5/LH 49 12
METAL/PIVOT/FRONT 39 9 NUT/FLANGE/MO6 47 11 NUT/M24X3 48 24
METAL/PIVOT/REA ASSY | 39 20 87 12 NUT/M24X3/LH 48 23
METAL/REVERSE 9 31 NUT/FLANGE/MO8 57 7 NUT/M33X1.5 27 2
METAL/SHIFT 20 1 NUT/LH/MO8 7 10 NUT/M50X1.5 29 37
METAL/SPACER/LH 29 1 32 13 NUT/M6 47 9
METAL/SPACER/RH 29 2 33 10 52 44
METAL/SUB 12 1 43 72 87 10
MIRROR ASSY | 61 34 85 48 NUT/M8 5 23
MUFFLER COMP 2 1 NUT/MO6 53 2 7 5
NET/12/425X503 COMP 1 15 53 7 7 9
NET/GRILLE 53 4 NUT/M10 5 7 7 18
NIPPLE, GREASE 24 5 40 26 32 14
41 5 40 66 32 20
41 12 45 60 33 13
NIPPLE,GREASE/PT1/8 33 18 69 4 43 17
NIPPLE/GREASE 31 24 NUT/M10,P=1.25 43 55 43 47
39 12 85 37 43 71
39 22 NUT/M10/7T 29 19 43 75
40 23 51 8 45 20
40 63 68 19 46 3
48 25 | NUT/M12 33 23 47 21
49 13 43 39 59 17




Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M8 60 18 0-RING/1A,S53 35 28 0-RING/1B,P22 45 58
68 17 0-RING/1B,P10A 11 5 0-RING/1B,P38 44 2
85 19 44 4 | 0-RING/1B,P44 35 27
o1 8 44 13 | O-RING/1B,P7 89 10
NUT/M8/7T 38 17 45 39 94 21
85 47 45 53 0-RING/1B,P75 42 30
85 51 0-RING/1B,P11 45 67 0-RING/1B,S16 88 8
NUT/RING 65 3 45 69 0-RING/AS568/013 88 3
NUT/SM/M10X1.25 28 4 0-RING/1B,P12 44 3 0-RING/AS568/014 88 4
38 30 44 12 0-RING/AS568/015 88 5
NUT/WASHER 1 24 45 40 ORNAMENT/ ISEKI 72 1
NUT/WASHER/M10 55 10 45 50 ORNAMENT/ISEKI/LH 72 4
NUT/WASHER/M4 4 10 89 9 ORNAMENT/ ISEK1/RH 72 5
NUT/WASHER/M6 63 13 94 17 ORNAMENT/STEERING 72 7
64 13 | O0-RING/1B,P14 35 16 | ORNAMENT/TLE4490 72 6
66 36 35 18 | PACKING 1 39
NUT/WASHER/M8 43 58 35 20 39 4
47 18 42 6 | PACKING,OIL PUMP 45 22
52 49 42 23 46 2
55 4 45 7 | PACKING/PISTON 35 23
55 8 45 29 PACKING/ROD 35 25
56 2 45 41 PACKING/RUBBER 4 9
62 28 45 44 | PAD 7 3
63 7 46 14 32 17
64 7 46 16 | PANEL/DASH/E4  ASSY | 61 1
O0-RING 76 17 46 18 PANEL/FLOOR/E4 COMP | 62
0-RING/1A,G35 45 10 46 21 PANEL/INSTRUMEN ASSY | 67
0-RING/1A,G45 45 4 46 30 PANEL/REAR/E4 COMP | 62 14
45 9 46 33 PANEL/SWITCH COMP | 65 26
0-RING/1A,G65 93 6 89 8 | PEDAL ASSY 5 16
0-RING/1A,P10A 21 3 89 11 PEDAL/BRAKE/LH SET 32 1
0-RING/1A,P14 17 6 94 24 PEDAL/BRAKE/RH ASSY | 32
19 7 0-RING/1B,P16 44 9 PEDAL/CLUTCH COMP 7 1
20 3 45 59 | PEDAL/DIFF ASSY | 30 12
21 7 86 2 |PIN 6 8
76 30 0-RING/1B,P18 45 51 7 11
0-RING/1A,P16 93 9 68 10 22 6
0-RING/1A,P21 93 3 69 15 32 15
0-RING/1A,P36 35 7 0-RING/1B,P20 45 16 43 46
0-RING/1A,P38 37 7 45 24 85 16
0-RING/1A,P40 38 10 46 6 PIN ASSY | 36 10
0-RING/1A,P41 37 8 46 9 PIN comp | 30 16
0-RING/1A,P9 68 11 88 2 48 3
69 16 88 7 52 35
0-RING/1A,S26 42 19 88 13 68 9

209



210

Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key

PIN COMP | 69 14 PIN,ST,B/10X24 9 33 PIN/SNAP/B 7 12
PIN COMP 31 21 11 3 24 12
PIN,HAIR (19) 85 12 16 3 25 2
PIN,SNAP/6 47 15 28 6 26 2
87 16 29 7 31 19

PIN,SPLIT/1.6X15 56 11 39 28 32 16
PIN,SPLIT/2.5X20 33 29 76 7 68 21
85 18 PIN,ST,B/8X24 38 28 PIN/TAPER/06X45 19 6

PIN,SPLIT/2X15 5 13 PIN, TAPER/8X50 32 2 24 14
5 20 33 17 PINION/DIFF/11 38 20

7 15 PIN,YOKE A 31 17 PIPE 4 20

22 2 PIN/06X25 43 12 PIPE,BREATHER 8 8

PIN,SPLIT/2X20 30 10 PIN/06X31 47 14 42 15
33 15 87 15 PIPE/DEL/F/C4  COMP | 45 23

34 5 PIN/08X25 30 4 PIPE/DEL/MID COMP | 45 27

43 14 PIN/08X97 52 46 PIPE/DEL/REAR  COMP | 45 42

43 22 PIN/10X113 43 1 PIPE/FILLER/QOIL COMP | 42 18

43 29 PIN/10X25 33 27 PIPE/PTO/S COMP | 45 65

76 36 PIN/12X139 43 37 PIPE/SUC/F/C4  COMP | 45 15

85 21 |PIN/12X45 43 18 |PIPE/SUC/REAR COMP| 45 8

85 30 PIN/12X48 48 14 PIPE/TAIL COMP 2 2

PIN,SPLIT/3X20 43 49 PIN/16X50 85 10 PISTON 42 28
48 15 |PIN/16X51 49 14 92 1

85 29 |PIN/19X86 85 11 |PLATE 9 10

PIN,SPLIT/3X30 41 7 | PIN/19X94 48 26 29 15
41 14 | PIN/22X99 49 1 29 16

PIN,SPLIT/4X30 49 5 PIN/25X91 51 9 31 9
PIN,SPRING/3X16 W 43 26 PIN/30X116 COMP | 36 11 43 52
PIN,SPRING/3X18 W 25 4 PIN/30X162 COMP | 51 16 61 27
PIN,SPRING/3X25 W 94 20 |PIN/6X16 5 14 62 24
PIN,SPRING/4X18 W 43 6 PIN/B 40 24 76 12
PIN,SPRING/4X20 W 43 31 40 37 85 33
43 43 40 64 94 19

PIN,SPRING/5X16 W 31 10 40 77 PLATE COMP | 85 34
PIN,SPRING/6X25 W 76 32 |PIN/BRAKE/RH  COMP| 31 22 |PLATE,SWITCH 65 57
PIN,SPRING/6X32 W 18 7 PIN/COTTER 48 13 PLATE/BACK 92 8
PIN,SPRING/8X28 W 20 8 PIN/INSERT 9 20 PLATE/BATTERY 63 2
21 9 11 14 64 2

76 40 11 24 PLATE/BUMPER 36 20

85 43 PIN/PINION/DIFF 28 14 PLATE/CAUTION 93 10

PIN,SPRING/8X50 W 42 32 PIN/SHIFT/DIFFLOCK 30 3 PLATE/DASH/E1  COMP| 61 18
PIN,ST,A/10X22 39 2 PIN/SNAP 1 36 PLATE/FRICTION 31 3
PIN,ST,B/10X24 8 18 52 29 31 7
8 21 52 47 92 7

9 2 PIN/SNAP/B 5 10 PLATE/HITCH 36 7




Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/1/16X298 24 11 PLUG/SCREW/SEAL 88 11 RING,SNAP/34 C 23 9
PLATE/1/16X316 COMP | 30 9 88 14 RING,SNAP/35 C 9 8
PLATE/1/30X50 17 7 89 12 10 3

76 28 94 25 76 22

PLATE/1/93X135 59 4 | PLUG/SEAL 94 23 | RING,SNAP/40 C 38 6
PLATE/IR/19X65 4 PLUG/SEAL/72X08 40 39 RING,SNAP/47 C 8 5
PLATE/JOINT/F 52 24 40 79 RING,SNAP/8 E 43 9
PLATE/JOINT/R 52 26 PLUG/SEALING/6 11 2 RING,SNAP/9 E 89 1
PLATE/LOCK COMP | 32 3 POPPET 94 15 RING, SNAP/R100 28 18
PLATE/MO3 65 61 |POPPET/073 89 4 29 28
PLATE/MID 76 34 PTO/MID/E4 SET 76 RING, SNAP/R62 9 32
PLATE/NUMBER/E4 62 26 PUMP/FUEL ASSY 4 28 10 18
PLATE/PARKING/A COMP | 33 22 PUMP/GEAR/13.2 ASSY | 45 19 38 12
PLATE/PARKING/B COMP | 33 25 PUMP/GEAR/R8 ASSY | 46 RING, SNAP/R72 10 5
PLATE/PRESSURE/LH 31 1 | RADIATOR ASSY | 1 16 2
PLATE/PRESSURE/RH 31 5 REFLECTOR ASSY | 66 1 76 3
PLATE/PTO/REAR 26 1 RELAY ASSY | 65 41 RING, SNAP/R85 29 13
PLATE/SEAT 58 1 RELAY/5P ASSY | 65 14 RING,SNAP/S45 29 12
PLATE/SENSOR COMP | 66 34 RELAY/CONTROL/ENGINE | 65 52 42 27
76 45 | RELAY/FLASHER/EEC 65 24 | RING/BACK UP 45 54

PLATE/SEPARATER 31 2 RESERVETANK ASSY 1 37 RING/HUB/170 40 81
31 6 RIM/WHEEL/24XW12 78 2 RING/0 45 17

92 6 78 13 92 2

PLATE/SHAFT 32 8 RIM/WHEEL/28XW1 COMP | 77 2 92 3
PLATE/STOP COMP | 56 7 77 13 | RING/0/F404/1015 88 10
PLUG 89 6 RING 36 14 RING/SEAL/56 92 4
89 7 40 31 | RING/SNAP 13 4

PLUG(G3/8) 42 5 40 71 40 4
PLUG/60/SLIT 62 17 42 29 40 18
PLUG/M14 94 14 43 20 40 44
PLUG/M18 44 8 | RING,SNAP 11 34 40 58
PLUG/M18 ASSY | 86 1 RING,SNAP/10 E 85 23 45 56
PLUG/SCREW 40 19 85 26 RING/SNAP/CH102 92 9
40 59 RING,SNAP/16 C 30 15 RING/SNAP/CS105 92 14

PLUG/SCREW/SEAL 38 3 | RING,SNAP/20 C 16 12 | RING/SNAP/CS25 37 2
8 4 RING,SNAP/22 C 30 5 RING/SNAP/CS30 40 16

16 10 31 15 40 56

29 29 RING,SNAP/24 C 94 13 RING/SNAP/CS35 40 17

42 7 RING,SNAP/25 C 12 8 40 57

42 8 13 12 | RING/SNAP/CS40 92 11

44 10 22 7 RING/SNAP/WR30 9 23

45 25 24 4 | RING/SNAP/WR35 11 17

47 35 26 4 11 27

76 8 31 27 | RING/SYNCHRONIZER 9 22

87 31 RING,SNAP/30 C 11 40 11 16

211



212

Alpabetical Index 1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
RING/SYNCHRONIZER 11 26 SCREW, TAPPING 52 16 SHAFT/4WD/601 37 1
ROD 33 2 SCREW/MO3X20 65 56 SHAFT/DRIVE/PTO 10 14

42 31 65 60 | SHAFT/MAIN 11 6

43 23 SCREW/M6X40 45 63 SHAFT/PINION/A 38 25
ROD COMP| 5 18 | SCREW/TRUSS/MO6X16 56 3 | SHAFT/PINION/B 38 26
ROD/135 CoMP | 32 10 61 16 SHAFT/PTO 76 18
ROD/4WD 25 1 62 13 SHAFT/PTO/E4 14 5
ROD/73 COMP 7 6 66 19 SHAFT/REVERSE 9 14
ROD/90 RH 33 12 SEAL 93 1 SHAFT/SLOWRETURN 45 61
ROD/DRAFT 85 15 |SEAL ASSY 76 23 | SHAFT/STEERING/ COMP | 35 3

85 27 SEAL OIL 40 12 SHAFT/WHEEL 29 30
ROD/FORK comP | 31 16 40 52 40 29
ROD/LEVER 1 34 SEAL,DUST 45 57 40 69
ROD/LH/317 COMP 7 7 SEAL,O0IL/TC22358 30 6 SHIELD/LH 52 5
ROD/LH/355 COMP | 32 11 31 13 SHIELD/RH 52 15
ROD/LH/M08X280 33 9 SEAL,OIL/TC25387 10 4 SHIM (A) 38 14
ROD/LIFT compP | 49 8 SEAL,OIL/TC25407 38 4 SHIM (B) 38 15
ROD/LIFT/RH ASSY | 49 6 SEAL,OIL/TC25478 13 11 SHIM/0.1 28 16

49 7 SEAL,OIL/TC35508 9 9 SHIM/0.2 28 15
ROD/MO08X130 43 45 | SEAL,0IL/TC4,14247 94 2 | SHIN 20 11
ROD/M08X169 43 68 94 12 SHROUD/420 1 13

85 44 SEAL,O0IL/TC45609 42 26 SLEEVE 6 4
ROD/M12X80 33 24 SEAL,O0IL/VC16244 43 2 9 19
ROD/PISTON CoOMP | 35 22 SEAL,O0IL/VC55706 39 11 11 13
ROD/TIE/JOINT  ASSY | 41 3 SEAL,O0IL/VC65859 39 16 11 23

41 10 SEAL/20X07 16 11 12 6
ROD/TIE/LH comp | 41 2 SEAL/DUST 35 26 94 4
ROD/TIE/LH SET 41 1 SEAL/0IL 14 9 SLEEVE/DETENT 94 6
ROD/TIE/RH COMP | 41 9 40 22 SLEEVE/S1354116 14 10
ROD/TIE/RH SET | 41 8 40 33 | SPOOL/DELECT 94 18
RUBBER/B 45 34 40 62 SPRING 9 21
S.W/M10 38 32 40 73 11 15
SCREW 91 4 SEAL/OQIL/UNITIGHTS 29 35 11 25

93 2 | SEAT/BACK ASSY | 57 2 23 7
SCREW, SEMS/M5X30 66 9 SEAT/CUSHION ASSY | 57 3 33 3
SCREW, SEMS/M6X16 5 17 SEAT/SLIDE ASSY | 57 6 43 15
SCREW, SOCKET/M6X10 94 22 SEAT/SLIDE/LEVE ASSY | 57 5 43 24
SCREW, SOCKET/M8X20 94 11 SEAT/SUSPENSION ASSY | 57 4 43 44
SCREW, SP/M5X16 65 40 SEAT/W10 SET 57 1 48 2

65 62 |SENSOR ASSY| 66 32 89 2

65 64 | SHAFT 39 8 92 5
SCREW, SP/M6X16 34 8 40 13 93 8

61 15 40 53 94 16
SCREW, SP/M6X20 67 2 76 11 SPRING, CONE 32 4
SCREW, TAPPING 52 6 | SHAFT/4wD 13 8 | SPRING,DISK 5 5




Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SPRING, SHIFTER 20 4 STEELBALL 31 8 TIRE/29X12.00-15 83 3
76 15 STEP/LH/E4 COMP | 62 6 TIRE/355/80D20 80 3

SPRING, TENSION/31 6 6 STEP/RH/E4 COMP | 62 9 TIRE/355/80D020 ASSY | 80 1
SPRING/CLIP 49 15 STEP/SUB COMP | 62 21 TIRE/475/65D20 79 3
SPRING/DRAFT 85 O | STOPPER 43 TIRE/475/65D20 ASSY | 79 1
SPRING/HC015 94 8 STUD 2 4 TIRE/8-16/LH ASSY | 82 1
SPRING/HC018 89 5 STUD/M10X25/7T 39 5 TIRE/8-16/RH ASSY | 82 6
SPRING/HC022 17 3 STUD/M10X30/9T 29 18 TIRE/8-16-4PR 82 3
18 5 | STUD/M12X32/7T 8 11 82 8

SPRING/HC023 19 3 42 12 | TIRE/9.5-16/LH ASSY | 81 1
21 4 STUD/M12X35/7T 8 15 TIRE/9.5-16/RH ASSY | 81 6

SPRING/HC19 89 3 36 2 TIRE/9.5-16-6PR 81 3
SPRING/HE060 5 21 STUD/M12X35/9T 29 22 81 8
SPRING/HEQ95 7 13 STUD/M12X50/7T 8 16 TOOL/FUSE 65 15
30 11 STUD/M12X60/7T 8 17 TRIM/240 52 31

31 20 STUD/M14X40/7T 39 31 TRIM/30 1 27

SPRING/HT020 1 33 STUD/M8X20/7T 38 8 59 3
SPRING/HT046 32 18 SWITCH ASSY | 65 54 60 3
SPRING/WASHER 43 53 65 58 66 29
85 35 | SWITCH ASSY 65 30 |TRIM/500 54 11

SPRING/WAVE 92 15 SWITCH/ALTERNAT ASSY | 65 47 TRIM/70 1 28
STAY 47 30 SWITCH/BEACON  ASSY | 66 27 66 5
87 26 SWITCH/COMBINATION/E | 65 29 TRIM/95 61 7

STAY COMP | 56 5 SWITCH/HAZARD  ASSY | 65 37 61 21
STAY/CABLE 47 7 | SWITCH/LEVER  ASSY| 66 20 |TUBE 77 10
87 8 76 47 77 21

STAY/CHAIN/LH  COMP | 48 5 SWITCH/MAIN ASSY | 65 1 78 10
STAY/CHAIN/RH  COMP | 48 6 SWITCH/PTO ASSY | 65 46 78 21
STAY/CONTROLLER 65 50 SWITCH/PTO/STATIONAL | 66 17 81 4
STAY/FILTER 46 27 | SWITCH/PUSH 20 12 81 9
STAY/HITCH/FRON COMP | 36 15 SYNCHRONIZER/30 ASSY 9 18 82 4
STAY/LAMP COMP | 66 4 SYNCHRONIZER/35 ASSY | 11 12 82 9
STAY/LAMP/LH COMP | 61 29 11 22 TUBE COMP | 37 4
STAY/LAMP/RH COMP | 61 30 TANK/FUEL 4 1 37 6
STAY/MUFFLER/UPPER 2 10 |TIRE/13.6-24/LH ASSY | 78 1 | TUBE/090 47 24
STAY/REFLECTER COMP | 71 9 TIRE/13.6-24/RH ASSY | 78 12 87 20
STAY/SHIFT/1ST 18 1 TIRE/13.6-24-4PR 78 9 TUBE/120 63 12
STAY/SHIFT/3RD 18 2 78 20 64 12
STAY/SHIFT/PTO 21 1 TIRE/13.6-28/LH ASSY | 77 1 TUBE/EEC COMP | 71 6
STAY/SHIFT/REVERSE 17 1 TIRE/13.6-28/RH ASSY | 77 12 TURNBUCKLE/M8 7 8
STAY/SHIFT/SUB/E3 19 1 TIRE/13.6-28-6PR 77 9 32 12
STAY/SUB CcoMP | 24 3 77 20 33 11
STAY/SWITCH 66 28 TIRE/212/80D15 84 U-NUT 7
STAY/SWITCH COMP | 66 23 TIRE/212/80D15 ASSY | 84 31
STEELBALL 31 4 | TIRE/29X12.00-1 ASSY | 83 32 5

213



214

Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
VALVE 79 4 WASHER, PL/M8 4 19 WASHER, SP/M14 36 22
80 4 22 3 39 32

83 4 31 18 50 4

84 4 33 14 51 5

VALVE SET | 94 1 43 21 68 3
VALVE,RELIEF ASSY | 45 49 43 25 69 6
VALVE/CONTROL  ASSY | 47 1 43 28 85 6
87 2 43 48 | WASHER,SP/M16 49 3

VALVE/CONTROL/107 45 45 43 66 51 3
VALVE/FLOW PRIORITY/ | 88 6 43 73 51 15
VALVE/ INDEPENDENT 45 38 76 35 59 6
VALVE/PRV/B ASSY | 88 1 85 17 60 5
VALVE/RELIEF/10 ASSY | 88 12 85 28 68 5
VALVE/REMOTE/2R/E4 87 1 85 49 68 8
VALVE/SLOW RETURN/OO | 45 52 91 6 68 15
VALVE/UNLOAD 3 5 WASHER, SP/M10 2 7 69 8
WASH 92 10 4 37 69 12
WASHER 5 6 28 5 WASHER, SP/M18 39 25
77 6 29 20 48 17

77 17 39 7 | WASHER, SP/M6 45 64

78 6 43 36 52 45

78 17 44 7 WASHER, SP/M8 4 18

91 5 47 3 38 18

WASHER, PL/M10 33 28 76 6 43 19
34 3 87 4 43 67

43 10 WASHER, SP/M12 4 40 43 74

43 54 8 13 45 21

59 9 16 7 46 4

60 10 29 6 85 50

85 20 29 24 91 7

85 36 29 27 94 10

WASHER, PL/M12 36 19 35 31 WASHER/06X33X02 56 10
43 40 36 9 | WASHER/07X18X01 61 17

WASHER,PL/M16 49 4 36 17 62 12
69 13 39 14 WASHER/07X18X02 52 42

WASHER, PL/M18 48 18 39 30 WASHER/11X22X02 57 13
WASHER, PL/M6 5 12 42 14 WASHER/13X44X06 59 13
5 19 59 11 60 14

7 16 59 14 WASHER/17X26X02 30 14

24 6 60 12 | WASHER/20X25%01 35 6

43 13 60 15 WASHER/20X32X09 35 5

47 16 70 5 | WASHER/20X40X03 9 26

63 5 71 5 11 9

64 5 71 8 WASHER/24X9X3.2 1 6

87 17 WASHER, SP/M14 36 5 52 37




Alpabetical Index

1833-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER/26X35X1 26 5
WASHER/27X32X01 23 8
WASHER/43X58X01 28 12
WASHER/50X64X03 40 32

40 72
WASHER/6X14X3 53 5
56 9
72 2
WASHER/80X100X03 28 17
WASHER/9X22X2 1 32
WASHER/LOCK 77 7
77 18
78 7
78 18
WASHER/PINION 28 13
WASHER/RUBBER 91 3
WASHER/SPRING/10 57 12
WASHER/SPRING/M10 40 27
40 67
WASHER/SPRING/M16 29 39
40 83
WHEEL/15X10LB  COMP | 83 2
WHEEL/15X7 COMP | 84 2
WHEEL/16X5JA COMP | 82 2
82 7
WHEEL/16XW8 comp | 81 2
81 7
WHEEL/20XW11 COMP | 80 2
WHEEL/20XW15 COMP | 79 2
WHEEL/STEERING/360 34 1
WIRE/Z02X300 36 13
X-RING 38 11

215



